PORSOCES V-Pages PO e

Model: 997G07 Model life 2007>>2011

ORDER- | NFO

PET CONTAI NS THE ORDERI NG DETAI LS FOR ALL MODELS SHOWN | N THE MODEL
OVERVI EW

THE UPDATE SERVI CE | S PERFORMED AUTOVATI CALLY VI A | NTERNET UPDATE.
THE VERSION IS SHOWN | N THE HEADER AS " UPDATE 123/12"

SEATS AND RELATED | TEMS FOR MODELS | NTRODUCED BEFORE 1997 ARE SHOWN
IN THE STZ CATALOGUE.

SEATS AND RELATED | TEMS FOR MODELS | NTRODUCED AFTER 1997 ARE SHOWN
I N THE CORRESPONDI NG VEHI CLE CATALOGUES.

ALL | LLUSTRATI ONS ARE NON- Bl NDI NG.
SUBJECT TO CHANGE.

02.10.2017 -1 Kat 029



PORSOCES V-Pages PO e

Model: 997G07 Model life 2007>>2011

EXPLANAT. - VI N

EXPLANATI ON OF THE ABRI DGED VERSI ON OF THE VEHI CLE | DENT. NUMBERS (VI N)

DIGT: 123 456 78 9 10 11 12 13 14 15 16 17
EXAMPLE: WPO ZZZ 99 Z 5 S 7 0 0 1 2 5
VEHI CLE TYPE 1ST+2ND DI Gl T-=----ssemmm=- + Lo !
| | | |
IMODEL YEAR- = = = = = = == = = == == o oo oo oo h e e e oo !
| | |
MANUFACTURI NG LOCATI ONF = - - = = = = s s memmemm e e o o !
| |
VEHI CLE TYPE 3RD DI Gl T- === === s mmmmmmmmmmmm o oo o ooeeeee e e " !
|
SERI AL NUMBER- - - - = = = = = = =« & = = s ot e e f e h oo "

02.10.2017 -1 Kat 029




V-Pages

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011

SUMVARY TYPES

VEHI CLE TYPE MY VIN ENGI NE TYPE

997 COUPE GT3 07 7 997S7 90061>92000 MD7.76 305 KW
997 COUPE GT3 (USA. CDN. MEX. BR) 07 7 997S7 92061>94000 MD7.76 305 KW
997 COUPE GT3 07 7 997S7 94001>95000 MD7.76 305 KW
997 COUPE GT3 08 8 998S7 90061>92000 MD7.76 305 KW
997 COUPE GT3 (USA. CDN. MEX. BR) 08 8 998S7 92061>94000 MD7.76 305 KW
997 COUPE GT3 09 9 999S7 90061>92000 MD7.76 305 KW
997 COUPE GT3 (USA. CDN. MEX. BR) 09 9 999S7 90061>92000 MD7.76 305 KW
997 COUPE GT3 10 A 99AS7 80061>83000 MD7.77 320 KW
997 COUPE GT3 (MEX. BR CN.KOR) 10 A 99AS7 83061>85000 MD7.77 320 KW
997 COUPE GT3 (USA. CDN) 10 A A9AS7 83061>85000 MD7. 77 320 KW
997 COUPE GT3 11 B 99BS7 80061>83000 MD7. 77 320 KW
997 COUPE GT3 (MEX.BR CN.KOR) 11 B 99BS7 83061>85000 MD7.77 320 KW
997 COUPE GT3 (USA. CDN) 11 B A9BS7 83061>85000 MD7. 77 320 KW
997 COUPE GT3 RS 4,0 Ltr. 11 B 99BS7 80061>83000 MD7. 74 368 KW
997 COUPE GT3 RS 4,0 Ltr. 11 B 99BS7 83061>85000 MD7. 74 368 KW
( MEX. BR. CN. KOR)

997 COUPE GT3 RS 4,0 Ltr. 11 B A9BS7 83061>85000 MD7.74 368 KW
( USA. CDN)

02.10.2017 -1 Kat 029



PORSOCES V-Pages PO e

Model: 997G07 Model life 2007>>2011

EXPL. ENG NE- NO.

EXPLANATI ON OF THE MOTOR- NUMBERS USED | N THE CATALOGUE

DIGT 123 45678
EXAMPLE 695 00136
roor
ENGI NE TYPE (6 = 6-CYL. -ENGI NE) - - - === ===cceeemmn- + 1 !
FROM MY- 09 POWER KI T (S) OTHERW SE (_)----------- + 11 !

o !
=N Y, = = e + !
FROM MY- 09 CONUNTRY VERSI ON ( T=Tai wan) OTHERW SE( ) + ! !

! !

0 N = + !
!

SERI AL NUMBER- = - - - - - = = = =« =« o o oo e ettt +

02.10.2017 -1 Kat 029



V-Pages

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011

SUMVARY ENGI NES

ENGl NE

VEHI CLE TYPE TYPE MY ENG NE NO. TECHNI CAL DATA

997 GI3 MB7.76 07 617 23501>26000 6ZYL/3, 6L /305 KW

997 GI3 MB7.76 08 618 23501>26000 6ZYL/3, 6L /305 KW

997 GI3 MB7.76 09 619 23501>26000 6ZYL/3, 6L /305 KW

997 GI3 MB7.77 10 61A 23501>26000 6ZYL/ 3, 8L /320 KW

997 GI3 MB7.77 11 61B 23501>26000 6ZYL/3, 8L /320 KW

997 GI3 RS MB7.77R 11 61B 28501>30000 6ZYL/3, 8L /331 KW

997 GI3 RS 4.0 MB7.74 11 61B 31501>32000 6ZYL/4,0L /368 KW
02.10.2017 -1 Kat 029



PORSOCES V-Pages

FRPORSCHE

Model: 997G07 Model life 2007>>2011

EXPL. TRANSM NO.

EXPLANATI ON OF THE TRANSM SSI ON- NUMBERS USED | N THE CATALOGUE

DIGT: 1 2 3 4 5 6 7 8 9 10 11
EXAMPLE G 9 7 0 1 1 0 0 5 4 3

! ! ! !

TRANSM SSI ON TYPE- - - - -« -« === == = - - + ! ! !

| | |

TRANSM SSI ON VERSI ON- - - - = = = = ==« c s cmmmm o - " ! !

| |

| NDEX OF VARI ANTS- - = =« === mmmmommmo oo o oo eee e ¥ !

|

SERI AL NUMBER- - - - - - = = = = =« = @ o o oo e e e e et ¥

02.10.2017 -1 Kat 029



FPORSCOHE

V-Pages

FRPORSCHE

Model: 997G07

Model life 2007>>2011

SUMM TRANSM SS.

TRANSM
VEHI CLE TYPE TYPE MY TRANSM SSI ON NO. TECHNI CAL DATA
997 GI3 &7.90 07 7 G790 2 002001>999999 6- GANG
997 GI3 &7.90 08 8 OB790 2 002001>999999 6- GANG
997 GI3 &7.90 09 9 OB790 2 002001>999999 6- GANG
997 GI3 &7.90 10 A 9790 2 002001>999999 6- GANG
997 GI3 RS &07.92 10 A (9792 2 002001>999999 6- GANG
997 GI3 &7.90 11 B 9790 2 002001>999999 6- GANG
997 GI3 RS &7.92 11 B (8792 2 002001>999999 6- GANG
02.10.2017 -1 Kat 029



FPORSCOHE

V-Pages

FRPORSCHE

Model: 997G07

Model life 2007>>2011

LEGENDS/ NOTI CES

(1)

000 000 000 00

M 66W 00389>>

01C

LEGENDS AND NOTI CES

IN COLUW -S- STATUS

NEW ADDI TI ON

PART ALREADY | N PROGRAMVE, BUT NEW
AT THI S APPLI CATI ON

DELETED AT THI S APPLI CATI ON, BUT CONTI NUED TO BE CARRI ED
RACI NG PART: MARKETED FROM WEI SSACH EMW

STOCK TO BE USED UP

DELETED W THOUT REPLACEMENT

PART ALSO OR ONLY AVAI LABLE
IN REPAIR KI'T

ALSO AVAI LABLE | N EXCHANGE

N COLUW - ILL. -

| DENTI FI CATI ON NO. | N | LLUSTRATI ON

PART ONLY SI M LAR AS | LLUSTRATED

PART |'S NOT | LLUSTRATED

FI G - NUMBERS FOR WHI CH THERE | S SHOWN NO TEXT ARE
NOT VALID FOR THI' S EDI TI ON OF CATALOGUE

N COLUW - PART NUMBER/ CODE-

PART NUMBER EQUALS ORDERI NG NO., IF A CODE | S
SHOMWN, |I'T WLL HAVE TO BE PART OF ORDERI NG
NUNMBER

COLOUR CODE

N COLUW - TEXT

| NSTALLATI ON W TH ENGI NE OR CHASSI S
NUMBER- RANGE

EXAMPLE:

FROM ENGI NE NO.

02.10.2017

Kat 029



V-Pages

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011

F >>99W56 00889 UP TO CHASSI S NO.

02.10.2017 -2 Kat 029




V-Pages

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
LEGENDS/ NOTI CES
I N COLUWN - QU - = NO. OF PI ECES
1 NUVBER PER APPLI CATI ON
X NUMBER AS NEEDED
* AVAI LABLE ONLY I N RUNNI NG LENGTHS 1 =1 METRE
I N COLUWN - MODEL/ SYMBOL -
1 650 OPTI ONAL EQUI PMENT - SEE I-NO. LIST
-1 650 COVPONENT NOT VALID FOR THI S |- NG
-98 LI M TATI ON OF MODEL YEAR FOR I NSTANCE: VALID UP TO
END OF MODEL YEAR 1997
/LL LHD
/ RL RHD
--------- +
IV FRONT |
|
/H REAR |
l---> APPLIES TO
/L LEFT | DI RECTI ON OF TRAVEL
|
/R Rl GHT |
--------- +
WV THE PART CAN BE USED | NSTEAD OF THE
PRECEDI NG ONE.
02.10.2017 -1 Kat 029



FPORSCOHE

V-Pages

FRPORSCHE

Model: 997G07

Model life 2007>>2011

COUNTRY- EQ PM

(A)
(AQ
(AUS)

(B)
(BR)
( CDN)
(CH)

(CN)
(D)

(DK)
(E)
(F)

(GB)

(R

(HK)
(1)
(J)
(L)

(N)

(NL)

(N2)

T

(RCO)

(THA)

(S)

(SA)

(SF)

(USA)

EQUI PMENT BY COUNTRY REGULATI ONS

AUSTRI A

ARABI AN GULF STATES
AUSTRALI A

BELG UM

BRAZ| L

CANADA

SW TZERLAND

PEOPLE' S REPUBLI C OF CHI NA
FEDERAL REPUBLI C OF GERMANY

DENMARK
SPAI'N

FRANCE

GREAT BRI TAI'N
GREECE
HONGKONG

| TALY

JAPAN
LUXEMBURG
NORWAY
NETHERL ANDS
NEW ZEALAND
PORTUGAL
KOREA

TAI WAN

THAI LAND
SWEDEN

SAUDI ARABI A
FI NLAND

UNI TED STATES OF AMERI CA

02.10.2017

Kat 029



V-Pages

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011

(ZA) SOUTH AFRI CA
02.10.2017 -2 Kat 029




PORSCHE Optional Equipment

FORSCFHE
Model:  997G07 Model life 2007>>2011
NR Description
11Y2 |[Model year period fromweek 45 to week 22
| XAA [Aerokit Cup
| XAF [Turbo aerokit
| XAG [Carrera - rear spoiler
| XAH [Carrera 4S aerokit
| XAJ [Painted sill covers
| XAS [Sport Design front apron
| XCA [Dashboard trimstrip (3-part) sports seats
| XCB |l nstrunment surround sports seats
| XCC [Side air vents sports seats
| XCD [Center air vent bracket sports seats
| XCE |Rear center console sports seats
| XCG [Sports seat backrest in A um nium Look finish
| XCH [Side/centre air vent slats, sports seats
| XCK [Rear center console in Galvano Silver
| XCL [l nstrunment surround in Gal vano Silver
| XCM [Rol | -over bar in Galvano Silver
| XCN |Side air vents in Al um nium Look finish (997)
| XCW |Al um ni um Look trimon belt opening in B-pillar
| XCY [Center air vent in Al um nium Look finish
| XCZ [Short shifter
| XDJ |[Decorative trimon gear |ever/selector, painted
| XDM [Decor ative dashboard trim painted
| XDP [l nstrunment cluster frane, painted
| XDR [Painted trimon belt opening in B-pillar
| XDS [l gnition |ock surround in |eather
| XDU (Leather trimon belt opening in B-pillar
| XDV [Dashboard end-trimin | eather
| XDX (M rror attachnment point finisher, |eather
| XDZ [Sel ector |ever cover in |eather
| XD9 [(Wheel painted in body col our
| XEA [Passive handset in |eather
| XES [Preparation, illum nated door entry guard
| XE8 |[CGear |ever knob al um nium dark burr mapl e/l eat her
| XE9 [Handbrake | ever alum nium dark burr mapl e/l eat her
| XFD (I nstrunment dials in Sand Bei ge
| XFE (I nstrunment dials in Terracotta
| XFF [l nstrunment dials in Brown/ Natural
| XFG (I nstrunment dials in Guards Red
| XFH (I nstrunment dials in Speed Yell ow
| XFJ [Instrunment dials in Carrara Wite
| XGB [Decorative dashboard trim carbon
| XGC [Dashboard carbon/ Al cant ara
| XGD |Par ki ng brake handl e carbon/ Al cantara
| XGE [Handl e recess insert, carbon
| XJJ [Carbon trimon belt opening in B-pillar
| XJL [Makassar Ebony side air vent
02.10.2017 -1 Kat 029




PORSCHE Optional Equipment

FRPORSCHE

Model:

997G07 Model life 2007>>2011

NR

Description

| XM
I XIN
I XJIP
I XIJR
| XIS
I XIT
I XJU
| X4

| XKB
| XKC
| XKD
| XKG
I XKH
| XKJ

I XKL

| XKM
| XKN
I XKP
| XKR
| XKS
| XLA
| XLF
| XLG

| XMVA
I XME
I XM-
| XMJ

I XMK
I XM
I XMP

I XMR
| XMZ
| XNB
I XNG
I XNN
I XNR
I XNS
I XNU
I XNV
I XNW
I XNX
I XN3
| XPA
| XPB

Sycanore side air vent

Makassar Ebony center air vent

Sycanore center air vent

Makassar Ebony w ndscreen defroster panel
Sycanore wi ndscreen defroster panel

Makassar Ebony rear center console

Sycanore rear center console

Leat her cover for ignition |ock surround
Side air vent in light burr maple

Side air vent in dark burr maple

Side air vent in Carbon

"Defroster trimin light burr maple; |eather”
"Defroster trimin dark burr maple; |eather”
Defroster trimin Carbon/l eat her

Leat her speaker covers

Speaker covers in light burr maple

Speaker covers in dark burr maple

Car bon speaker covers

Center air vent bracket in light burr maple
Center air vent bracket in dark burr maple
Boxster tail pipe

Sports exhaust system

Centre consol e storage bin cover

in Alcantara, with | ogo

Rooflining in | eather

Rear section of centre consol e painted

Front center console including 2 storage bins, |eather

Rear section of centre console in Carbon
Rol | -over bar in exterior color

Rear center console in light burr maple

Leather sun visor, 2 illumnated vanity mrrors

*

Sun visor in leather, 2 illumnated vanity mrrors,

Rear section of centre console in |eather

Rear center console in dark burr maple

I nstrunment surround in |eather

Center air vent bracket in |eather

Carbon center air vent bracket

Leat her steering colum trim 4-part

Leather trimstrip (dashboard)

Trimstrip (dashboard) in light burr maple
Trimstrip (dashboard) in dark burr maple
Carbon trimstrip (dashboard)

Dashboard side air vent in |eather

3-spoke sports steering wheel in |leather interior
3-spoke sports steering wheel, |ight burr maple,
| eat her

co

02.10.2017 -2

Kat 029




PORSCHE Optional Equipment

FRPORSCHE

Model:

997G07 Model life 2007>>2011

NR

Description

| XPC

| XPD
| XPG
| XPT
| XPV
| XPW
| XPX

| XPY
| XRB
| XRC
I XRL
| XRN
| XRP
I XRR
| XSA
| XSB
| XSC
| XSD
| XSE
| XSF
| XSG
| XSH
| XSJ
| XSL
| XSM
| XSN
| XSR
| XSS
| XSU
| XSW
| XSX
| XSY
| XTG
| XTJ
| XTK
| XTL
I XTR
| XTT
| XTU
| XTV
| XTW
| XUB

| XUV
| XVM

3-spoke sports steering wheel, dark burr maple,
| eat her

3-spoke sports steering wheel, Carbon/l eather
3-spoke sports steering wheel, sports seats
Centre console storage bin lid with crest
Mul ti-function steering wheel, Galvano Silver
Instrument surround in Iight burr maple

I nstrunment surround in dark burr maple

*

Car bon instrunment surround

18-inch Sport Cassic Il wheel

18-inch Sport Techno wheel

18-i nch Sport Desi gn wheel

17-nmm spacers, rear

5-mm spacers, front/rear

19-in. Carrera Sport wheel

Pai nted sports seat backrest

Leat her sports seat backrest

Porsche Crest enbossed in headrest

Front seat controls in |eather

Bucket seat, left

Bucket seat, right

Raci ng bucket seat, left

Silver seat belts

6- poi nt har ness

6- poi nt safety catch

Raci ng safety cage

Om ssion of rear seats

Car bon back for bucket seat, right

Car bon back for bucket seat, left
Uphol st er ed seat

Seat belts in Maritinme Bl ue

Seat belts in Guards Red

Seat belts in Speed Yell ow

| nner door sills in |eather

Door panel parts in |light burr maple

Door panel parts in dark burr maple

Door panel parts in Carbon

Door panel parts in Al um nium Look finish
Makassar Ebony door panel parts

Sycanore door panel parts

Leat her door panel parts

Door panel parts in Galvano Silver

Cover on headlight cleaning system
pai nt ed

Centre console storage bin lid with | ogo
Leat her center air vent

02.10.2017 3

Kat 029



PORSCHE Optional Equipment

FORSCFHE

Model:  997G07 Model life 2007>>2011
NR Description
| XVP |Trimstrip including cuphol der cover in |eather
| XVR [Side/centre air vent in |eather
| XVT [Cover for |oudspeakers, doors and rear

i n | eat her
| XV1 [Defroster trimin |eather
| XXA [*
| XXB |Door entry guards, stainless steel, illumnated
| XXD |Door entry guards, carbon, illum nated
| XXF [Red tail lights
| XXG |Tail lights in clear glass |ook
| XXZ |Footrest
| XX1 [Fl oor mats, |ogo, |eather border
| XX2 (Il 1um nated footwell
| XYB |Fuel tank cap in Al um nium Look
| XY5 |Tiptronic gear selector gate in |eather
| XZB [Carbon centre air vent
| XZD |Interior light surround in |eather
| X45 (I nstrunment dial in interior color
| X46 |Tiptronic selector |lever in alum niunileather
| X47 [Gear | ever knob in Carbon/l eat her
| X48 |Tiptronic selector |ever in Carbon/al um nium
| X50 |Powerkit 331/340 kW
| X51 [Powerkit 250 kW
| X54 ([Stainless steel tail pipes
| X58 [Handbrake | ever in Carbon/l| eat her
| X65 |Tiptronic selector lever in light burr maple/alum nium
| X66 |Tiptronic selector |lever in dark burr maple/al um ni um
| X69 [Door entry guards in Carbon with |ogo
| X70 [Door entry guards in stainless steel with | ogo
| X71 |l nstrument dial painted/ Al um nium Look finish
| X72 [Gear |ever knob alum niunm|light burr mapl e/l eat her
| X73 |[Turbo sports suspension
| X74 [Sports suspension (exclusive)
| X75 [Differential |ock (exclusive)
| X76 [l nner door sill guard, left/right
| X91 [Handbrake | ever alum niunm|light burr mapl e/l eat her
| X97 [CGear |ever knob in al um niunil eather
| X98 ([Handbrake | ever in al um niunil eather
| X99 |Natural | eather
| 003 [Racing safety devices
| 004 [RS version
1006 |[GT3 RS 4.0
1 022 |Bl ack-col oured instrunment dials, instrument cluster
1023 |Silver -coloured instrunent dials, instrument cluster
1024 (Version for G eece
| 025 (Bl ack-col oured instrunent dials, stopwatch
1026 [Silver-coloured instrunment dials, stopwatch
02.10.2017 -4 Kat 029



FPORSCOHE

Optional Equipment

FRPORSCHE

Model: 997G07

Model life 2007>>2011

NR Description

| 034 |Version

| 061 [Version
| 062 ([Version
| 063 |Version
| 064 ([Version
| 065 |Version
| 066 |Version
| 067 |[Version

| 072 |Version
| 073 |Version

for

for
for

| 029 [Standard chassis
| 030 [Sport-type chassis
1 032 [Touring suspension

Italy

| 058 [l npact absorbers, front and rear

Great Britain
Sweden

Luxenburg

for
for
for
for

for
for

Net her | ands
Dennar k
Nor way
Fi nl and

| 068 |PAP right-hand drive version
1069 [Oher country version
1071 [EU country version

Mexi co
Russi a

| 074 [PAP | eft-hand drive version
| 075 [China version

| 082 |Fuel tank, 90-litre

| 098 |Left-hand drive version
1099 [Ri ght-hand drive version

| 111 |Version for Austria

| 113 |Version for Canada

| 114 |[Version for Taiwan

1 119 |Version for Spain

| 124 |[Version for France

1 126 |[Control and indications in French lettering
1 127 |Control and indications in Swedish lettering
1 130 |[Control and indications in English lettering
| 140 |Dynam c engi ne nounts (PADM

| 150 |[Operation with | eaded gas

| 159 |Curbed engine, 155 kW 211 bhp

| 172 |Acoustic package PAP, China, Korea
1 181 |Standard climatic zones

| 182 |Hot country
| 183 |[Super-hot country

| 191 (Li ghtwei ght battery
1 193 ([Version for Japan

| 194 (Battery, 60 Ah

| 195 (Battery, 70 Ah

| 196 (Battery, 80 Ah

| 197 [(Stronger battery

| 198 [Enhanced starter notor (1.7 kW

| 199 (Battery disconnection swtch

| 209 ([Licence plate holder version 1

1 210 |Licence plate holder version 2

02.10.2017 -5 Kat 029




PORSCHE Optional Equipment

FORSCFHE

Model:  997G07 Model life 2007>>2011

NR Description

| 211 |Licence plate holder version 3

1 215 [Version for Saudi Arabia

| 218 |Licence plate hol der version 4

1219 [Differenti al

1 220 |Locking differential 40 %

| 225 [Version for Bel gi um

1249 |Tiptronic transm ssion

| 265 [Automatic anti-dazzle interior mrror with rain
sensor

| 266 [Automatic anti-dazzle door mrror

| 267 [Automatically dinmable interior
and door mrrors

| 268 [Rai n sensor

| 270 (Door mrrors -flat - driver's side,
el ectrically adjustable and heat abl e

| 271 [(Door mrrors -aspherical- driver's side,
el ectrically adjustable and heat abl e

| 273 [(Door mrrors,
el ectrically adjustable and heat abl e

| 274 |Vanity mrror, illum nated

| 277 [(Version for Switzerland

| 288 [Headl anp washer

301 [Transmission ratio |ong

| 305 [CGear lever in Alcantara, Black

| 308 [Selector lever in Alcantara, Bl ack

1 325 [Version for South Africal/ New Zeal and

| 335 [Automatic seat belt, 3-point,
rear

| 338 [Rear-wheel drive

1339 [All-wheel drive

1341 [Rins, painted white

| 342 [Seat heating, left/right seat

| 345 [Heated steering wheel

1346 [Rinms, painted Silver

1347 |Rinms, painted GI Silver

1349 (R ns, painted Bl ack

| 369 [Standard seat, |eft

| 370 [Standard seat, right

| 375 [Sports seat, backrest shell, left

| 376 [Sports seat, backrest shell, right

| 377 |Sports seat, backrest shell, left, electrically
adj ust abl e

| 378 [Sports seat, backrest shell, right, electrically
adj ust abl e

1384 [Carrera GI bucket seat, left

| 385 [Carrera GI bucket seat, right

| 388 [Sports bucket seat, left

02.10.2017 -6 Kat 029




PORSCHE Optional Equipment

FORSCFHE
Model:  997G07 Model life 2007>>2011
NR Description
| 389 [Sports bucket seat, right
1392 [17-inch Carrera wheel
1393 |17-inch Boxster |l wheel (987)
1 397 [18-inch Boxster Il wheel (987)
1398 (19" Cayman S wheel
1401 |18-in. Cayman S wheel
| 402 [Carrera 3 wheel 18-inch
| 403 [Carrera S wheel 19-inch
| 404 |19" Turbo-1 wheel
| 405 [Carrera O assic wheel 19-inch
| 406 [Carrera GI wheel 19-inch/20-inch
| 407 [SportDesign wheel 19-inch
| 410 (18" Tur bo- 2/ Pananera wheel
| 411 [18-inch Carrera wheel -->2005
19-inch Carrera wheel 2012-->
| 415 [18-inch Turbo-Look Il wheel
| 416 [18-inch GI3 wheel
| 418 [18-inch Turbo Il wheel in GI Silver
| 420 |GT3 wheel 19"
| 424 (Cd conpart nent
| 425 [Rear wi ndow w per
| 426 (W thout rear w ndow w per
| 430 [GI3 wheel, 19&quot;, central |ock
1431 [(Multi-function steering wheel, touch + feel
| 432 (19" Carrera wheel (6)
1433 |20" Carrera S wheel (4)
| 435 [Sports steering wheel
| 436 [3-spoke airbag steering wheel
| 437 [(Confort seat, left,
el ectrically adjustable
| 438 [Confort seat, right,
el ectrically adjustable
1439 |20" 911 Turbo 4 wheel
| 440 [Antenna diversity
1441 (*
| 444 [(Anti-theft | ock, wheel bolts "THATCHAM
| 446 [Concave wheel centers
with full-col our Porsche Crest
| 447 |Emer gency wheel
| 448 |[Brake pad; sport version
| 450 [Ceram c brake (PCCB)
1451 [Multi-function steering wheel, Mkassar Ebony,
touch + feel
| 452 (Multi-function steering wheel, Sycanore,
touch + feel
| 453 [(Multi-function steering wheel, Carbon, touch + feel
| 454 [Automatic speed contro
02.10.2017 -7 Kat 029



PORSCHE Optional Equipment

FORSCFHE
Model:  997G07 Model life 2007>>2011
NR Description
| 459 ([3-spoke airbag steering wheel, touch + feel
| 460 (20" RS Spyder Design wheel
| 461 [External antenna
| 465 |Rear fog light, left
| 466 |Rear fog light, right
| 474 [Front-axle lift function
| 475 ["PASM' el ectroni c danper contr ol
| 476 [Porsche Stability Managenent (PSM
1479 [Version for Australia
| 480 [6-speed manual transm ssion
1482 [Tire Pressure Monitoring TPM 433 Mz
| 483 [315-MHz TPM Tire Pressure Mnitoring
| 484 ([Version for USA
| 488 ([l nscriptions in German | anguage
| 490 [Sound system " ASK"
| 492 |Headlights for left-hand traffic
| 498 |[Del etion of nodel designation on rear end
| 499 (Version for Germany
| 501 |Car cover
| 509 [Fire extinguisher
I 510 [Contrasting colour: Red (GIX RS)
I 511 (Contrasting colour: Gold (GIX RS)
1512 [(Contrasting colour: GI Silver
| 513 ([Lunbar support, right seat
521 [Tilt sensor
| 524 (1 nmobilizer, central |ocking, 433 Miz
| 525 [l nmmobilizer, central |ocking, 315 MHz
| 532 [Alarm systemrenote control omtted
| 533 [Radi o convertible-top operation omtted
| 534 [Theft security system 433 Miz
| 535 [Theft security system 315 MHz
536 [-07 Alarmsiren and tilt sensor
08- Alarmsiren
| 537 [Seat position control for
confort seat, left
| 538 [Seat position control for
confort seat, right
| 539 [Mechani cal seat height adjustnment, |eft
| 540 [Mechani cal seat height adjustment, right
| 541 [Active seat ventilation (incl. heated seats)
| 544 |Anti-theft protection without infrared
nmoni toring, 433 Mz
| 545 |Anti-theft protection wi thout infrared
moni toring, 315 Mz
| 549 [Roof Transport System
| 550 [Hard top
| 551 (W nd defl ector
02.10.2017 -8 Kat 029




PORSCHE Optional Equipment

FRPORSCHE

Model:  997G07 Model life 2007>>2011
NR Description
| 553 |[Version for USA, Canada
| 554 |Front spoiler lip included
| 555 |Bl ack seat belts
| 560 [Advanced airbag
| 562 [Airbag, driver's side and front passenger's side
| 563 |[Si de airbag
I 566 |Front fog lights, white
| 567 [W ndscreen tinted, upper part
dar ker col oured
| 568 |W ndscreen w thout shade band
| 571 [Activated charcoal filter
| 572 [Manual air-conditioning system
| 573 [Air conditioner
| 574 [(Wthout air conditioner
| 575 [Luggage conpartnent cooling system
| 581 |Centre console, front
| 584 |[Storage box on engi ne cover
| 585 [Cuphol der
| 586 ([Lunbar support, left seat
1 594 |Al cantara rooflining
1 599 (Al um ni um doors
| 600 |Li ghtwei ght hal ogen headlights
| 601 [Xenon lighting system
| 602 [Rai sed stop | anp
| 603 |Xenon plus dynami c cornering |ight
| 606 [Daytinme driving lights
| 607 |CGarage door opener "Honelink", 315 MHz
| 608 [Garage door opener "Honmelink" 433 Mz
| 609 |without radio
| 610 [DVD navi gation, "Europe package”
1 611 |DVD navigation South Africa
| 612 |DVD navi gati on m ddl e east
| 613 |DVD navigation australia
| 614 |DVD navigation asia-pacific
| 615 |DVD navi gation system North Anmerica
| 616 |DVD, Navigation Russia
| 617 |DVD Navi gati on China
1 618 [Preparation for tel ephone installation
| 619 |Mobil e phone preparation (BLUETOOTH) w t hout console
| 621 [12-V socket, passenger's side, footwell
| 625 |["KESSY" Porsche Entry and Drive
| 635 [Par ki ng assi stant
| 639 [Sport Chrono package
| 640 [Sport Chrono Package Pl us
| 641 (el ectronic | ogbook
| 650 |El ectrical sliding roof
| 651 [El ectric w ndow opener
02.10.2017 -9 Kat 029




PORSCHE Optional Equipment

FORSCFHE
Model:  997G07 Model life 2007>>2011
NR Description
1 652 |[Wthout sliding/tilting roof
| 657 |Power assisted steering
| 659 [On-board conputer
| 660 |[Cbd 2
| 661 [Stricter em ssion-control concept
| 663 [Fuel punp activation
| 664 |Orvr
| 665 [-2008 PCM 2, 2009- PCM 3 basic nodule incl. radio
| 666 |-2008 PCM 2, 2009- PCM 3 tel ephone (GSM
| 668 [PCM2 t el ephone handset
| 669 [PCM 3 - Tel ephone handset (BLUETOOTH)
670 |PCM2 navi gation
| 671 [Voice control system
1672 [-2008 PCM 2, 2009- PCM 3 O froad navigation
| 673 [Navi gati on system preparation, China
| 674 |["Vehicle Tracking Systeni preparation
| 675 [Wthout radi o preparation (Japan navigation systemn
| 676 |TV tuner
1677 ["Driver card" antenna
| 678 [Al arm system connecti on
| 679 [Restart inhibitor
| 680 [BOSE sound package
| 685 [Rear seats, split
| 686 [SAT radi o reception XM ( SDARS)
| 689 ([Preperation for CD autochanger
1 690 [(CD radio "Porsche Online Pro"
| 692 [CD aut ochanger " Porsche"
1 693 (I ntegrated CD/ DVD aut ochanger
1694 |CD radi o "PORSCHE CDR 24"
| 695 [CD radi o, Porsche CDR 30
| 697 [CD radi o "Porsche CDR-23"
| 703 |(wi thout C ubsport package
| 711 [Om ssion underbody protection
| 796 (Full leather trimnatural |eather
| 798 [Full leather trimspecial |eather
| 799 [Full |eather trimby choice
| 801 [Makassar Ebony wood package, dark (matt satin finish)
| 802 [Sycanore package, light (matt satin finish)
| 803 |[Carbon package
| 804 [GI2 Carbon exterior package
| 805 [Lifestyle package
1 810 (Fl oor mats
1 839 |GI3 Al cantara steering wheel
| 840 [Sports steering wheel (for PDK with paddle)
| 841 |[Basic steering wheel Snooth |eather
| 843 |Sports steering wheel in Al cantara
1870 [Universal nultinedia interface
02.10.2017 -10 Kat 029




PORSCHE Optional Equipment

FPORSCOHE

Model: 997G07 Model life 2007>>2011
NR Description
1912 (without ID plate
| 936 |Seat covers, rear, |eather
| 937 |Seat covers, rear, |eatherette
| 939 [Seat covers, rear, draped |eather
| 946 |Seat covers, front, l|eather/l|leather/leatherette
| 950 |Al cantara seat covers, front
| 951 |Seat covers front, Alcantaral/leather/| eather
| 970 [Two-tone interior
971 |"TORO' enbossed | eat her
| 975 |Alcantara interior
1 981 (Leat her equi pment, w thout seat covers
| 982 |Seat covers, front,

draped | eat her/| eat her/| eat her
| 983 |Seat covers, front, |eather
| 985 [Seat covers,

| eat her/| eat her/| eat herette, 2
| 990 |Seat covers, front,

cloth/cloth/leatherette
1991 |Steering wheel airbag nodule in |eather
| 998 |Leat her, natural
1 999 [Passenger conpartnment nonitoring sensor

for | eather col our of choice
02.10.2017 -11 Kat 029



PORSCHE Optional Equipment PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -12 Kat 029




PO CSeHES llustration: 001-00 PORSCHE

Model: 997G07 Model life 2007>>2011

3
©
2— o A0 @L >
© ©
N,
S
5 4

02.10.2017 -1 Kat 029




llustration: 001-00

PORSCHES PORSCHES
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Tool
Jack
Fire extingui sher
1 |[997 721 115 00 Tool kit 1
with contents
Conpri si ng:
- Doubl e- end spanner 1
10 X 13
- Screwdri ver 1
- Handl e 1
for
Screwdri ver
- 999 571 077 02 Socket wrench 1
- 5 -
for
Headl anp
2 996 721 211 00 Sci ssors type jack 10- 1 | 447
3 997 722 101 00 Foam part 10- 1 | 447
- 999 571 074 30 Thr eaded bol t -08 2
for
Assenbl y
Wheel s
- 997 361 181 52 Wheel bolt 10- 1 | 430/ 447
- 997 361 069 02 Tool 10- 1 1430
for
Wheel bolt
- 997 361 161 00 Ext ensi on 10- 1 | 430/ 447
for
Tool
Wheel bolt
- 997 362 193 00 Spacer /'V 10- 1 1 430/ 447
- 997 362 195 00 Spacer /H 10- 1 | 430/ 447
- 997 722 061 02 Cover 10- 1 | 447
Emer gency wheel
4 997 721 551 00 Towi ng | ug 1
5 000 722 722 06 Warning triangle 1
- 997 722 709 00 Support 2
Warning triangle
- 993 722 041 00 First-aid kit 1
- 993 722 115 70 Fi re extingui sher 1 1 003
- 996 722 211 90 Spacer sl eeve 2 1003
- 996 722 213 90 St opper 2 | 003
- 996 722 233 90 Spacer 2 | 003
02.10.2017 -2 Kat 029



llustration: 001-05

FRORSCOHE FPORSCOHE
Model: 997G07 Model life  2007>>2011
14
13
02.10.2017 -1 Kat 029



FPORSCOHE

llustration: 001-05

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

wWww

7PP 010 707 K

997

7PP

955

997

997

996

996

996

955

955

3B0

800

997

997

997

997

997

997

997

997

955

997

955

006

010

701

006

701

006

006

006

701

701

010

010

701

701

701

701

701

701

701

701

701

701

701

108

751

675

544

535

117

117

117

676

676

219

141

430

430

430

430

430

430

430

430

675

531

676

00

00

00

00

00

02

03

15

10

00

01

02

03

04

05

06

07

10

00

00

Stickers
Sticker

Emer gency wheel
Stickers

Engi ne specifications
Sticker
Sticker
Sticker
Expansi on tank
Sticker

Engi ne oil

- MBIL 1 -
Sticker

Engi ne-oi | | evel
Stickers

Type of fuel
Sticker

98 RQZ

Sticker

96 RQZ

Sticker

93 ROV MOV 2
Sticker

Fuel

Sticker

Fuel filler flap
Stickers

Ai r bag

Sticker

Child car seat
Sticker

Child car seat
Sticker

Child car seat
Cer man

Sticker

Child car seat
Engli sh
Sticker

Child car seat
French

Sticker

Child car seat
Italian
Sticker

Child car seat
Swedi sh
Sticker

Child car seat
Spani sh
Sticker

Child car seat
Ar abi c

Sticker

Child car seat
Chi nese
Sticker

Recycl i ng
Sticker

Ai r bag

Sticker

Varni ng |ight
Engi ne

10-

-08
10-

(AUS)

(AUS)

| 430/ 447

1 068
1 068
193

193

193

193

193

193

193

193

02.10.2017

Kat 029



llustration: 001-05

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
10 |[955 701 675 15 Sticker 1 1193
| mport
Japan
11 |[996 701 141 01 Sticker 1
Air conditioner
11 |[997 701 521 00 Sticker 1 1193
Ai r conditioner
12 |955 701 673 00 Sticker 1 1193
Battery
12 |[997 701 170 00 Sticker 1
First-aid kit
13 |[997 701 527 00 Sticker 1 1193
Headl anp
13 |[955 701 675 05 Sticker 1 1193
Brake fluid
02.10.2017 -3 Kat 029




PO CSeHES llustration: 004-00 PORSCHE

Model: 997G07 Model life 2007>>2011

Colour 25H Libell Tiirkkis Metallic

02.10.2017 -1 Kat 029



FPORSCOHE

llustration: 004-00

FRPORSCHE

Model: 997G07

Model life 2007>>2011

Pos Part Number

Description

Remark

Qty

Model

- 911
911
911
911
911
911
911
911
911
- 911

911
911
911
911
911
911
911
911
911
911
911
911
911
911
911
911
911
911
911
911
911

095
095
095
095
095
095
095
095
095
095

095
095
095
095
095
095
095
095
095
095
095
095
095
095
095
095
095
095
095
095
095

932
932
932
932
932
932
932
932
932
933

933
933
933
933
933
933
933
933
933
933
933
933
933
933
933
933
933
933
933
933
933

20
20
20
20
20
20
20
20
20
20

20
20
20
20
20
20
20
20
20
20
20
20
20
20
20
20
20
20
20
20
20

041
80K
BOA
12G
8C6
208
51A
7Al1

92T
MBW
MW
MW
Coz
M7 X
37TW
22E
37U
22D
M7z
M6 X
MrwW
MBW
2B5
Mz
MBR
22G
MBX
Wz
M6 X

Pai nt touch-up applicator
Lacquers

Pai nt touch-up applicator
Bl ack

Guards red

Carrara white

Speed yel | ow

Orange

G een

Creany white

Grey/ Bl ack

Pai nt touch-up applicator
Set

Conpri si ng:

Pai nt touch-up applicator
Pri nmer

Pai nt touch-up applicator
Cl ear |acquer

Arctic silver nmetallic
Carmon red netallic
Lapis blue netallic
Lagoon green netallic
Basalt black netallic
Atlas grey netallic

M dni ght Blue Metallic
Forest green netallic
Cobalt blue netallic
Slate grey netallic

GI Silver Metallic

Dark olive-netallic
Meteor Grey Metallic
Macadam a Metallic

Mal achite Green Metallic
Nordic Gold Metallic
Aqua Blue Metallic

Racing Green Metallic
Ruby red netallic

Anet hyst netallic

Dark Blue Metallic

>EHCZXTO >
BNONADNPRPR

O~NDANDPE

o o w

ZZr<c0g0TO0CO~NCOOOmMMNQE@<MX

ROORNSFOOON

02.10.2017

Kat 029



EEEEEEE

llustration: 101-00

EEEEEEE

Model: 997G07

Model life 2007>>2011

02.10.2017

Kat 029



llustration: 101-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Repl acenent engi ne MD7. 76
Ready for installation
1 997 100 976 00 Repl acenent engi ne 07 1 MD7. 76
1 997 100 976 02 Repl acenent engi ne 08 1 MD7. 76
1 997 100 976 03 Repl acenent engi ne 07-08 1 MD7. 76
-1004
wi t hout
Muf fl er
1 997 100 976 CX Repl acenent engi ne 07-08 1 MD7. 76
-1004
wi t hout
Muf fl er
1 997 100 976 90 Repl acenent engi ne 07 1 MD7. 76
1 004
1 997 100 976 91 Repl acenent engi ne 08 1 MD7. 76
1 004
1 997 100 976 92 Repl acenent engi ne 07-08 1 MD7. 76
1 004
wi t hout
Muf fl er
1 997 100 976 3X Repl acenent engi ne 07-08 1 MD7. 76
1 004
wi t hout
Muf fl er
02.10.2017 -2 Kat 029



EEEEEEE

EEEEEEE

Model: 997G07

Model life 2007>>2011

KKKKKK



llustration: 101-01

PORSCHES PORSCHES
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Repl acenent engi ne MD7. 74/ 77
1 997 100 977 00 Repl acenent engi ne -10 1 MB7. 77
1573
1 997 100 977 X Repl acenent engi ne -10 1 MB7. 77
1573
1 997 100 977 01 Repl acenent engi ne 11- 1 MB7. 77
1573
(1) |997 100 977 DX Repl acenent engi ne 11- 1 MB7. 77
1573
(1) |997 100 977 FX Repl acenent engi ne 11- 1 MB7. 77
1573
wi t hout
Miffler
(1) |997 100 977 90 Repl acenent engi ne -10 1 MD7. 77
1 004/ 573
(1) |997 100 977 AX Repl acenent engi ne -10 1 MB7. 77
1 004/ 573
(1) |997 100 977 92 Repl acenent engi ne 11- 1 MB7. 77
1 004/ 573
with
Miffler
(1) |997 100 977 EX Repl acenent engi ne 11- 1 MB7. 77
1 004/ 573
with
Miffler
(1) |997 100 977 94 Repl acenent engi ne 11- 1 MB7. 77
1 004/ 573/ 574
wi t hout
Mif fler
Conpr essor
Defl ection roller
Poly-rib belt
(1) |997 100 977 HX Repl acenent engi ne 11- 1 MB7. 77
1 004/ 573/ 574
wi t hout
Miffler
Conpr essor
Defl ection roller
Poly-rib belt
(1) |997 100 977 91 Repl acenent engi ne -10 1 MD7. 77
1 004/ 574
(1) |997 100 977 BX Repl acenent engi ne -10 1 MB7. 77
1 004/ 574
(1) |997 100 977 93 Repl acenent engi ne 11- 1 MD7. 77
1 004/ 574
(1) |997 100 977 CX Repl acenent engi ne 11- 1 MB7. 77
1 004/ 574
(1) |997 100 974 95 Repl acenent engi ne 11- 1 MD7. 74
| 004/ 006/ 573
1574
wi t hout
Mif fler
Conpr essor
Defl ection roller
Poly-rib belt
(1) |997 100 974 JX Repl acenent engi ne 11- 1 MB7. 74
| 004/ 006/ 573
1574

wi t hout

Muffl er

Conpr essor

Defl ection roller
Poly-rib belt

02.10.2017

Kat 029



FPORSCOHE

llustration: 101-05

FRPORSCHE

Model: 997G07

Model life 2007>>2011

M'/
,/ - ““ —"

Q/ \ ,,,’ m/
@' S / 5

)m

27 25 26

@@*\
e

O 96;57/9/@/"/’//’ (
- ! AN

P

15 i1413

32
| —
S

30 29

<

36

s

7
==y

A

\w% 0Q

m)

29!
g

T
31

</
J/\/'/’o

RN

02.10.2017

Kat 029




llustration: 101-05

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Crankcase MD7. 76
Left
1 997 101 901 92 Crankcase 1
with studs
Use al so:
000. 043. 204. 58 X
2 ]999 062 099 02 St ud 2
M 10 X 105
2 |900 060 096 01 St ud 2
M 10 X 105
3 901 101 145 00 Dowel sl eeve 4
4 [996 101 172 70 St ud 24
5 900 012 057 00 Straight pin 1
A 8,0 X 14
6 |900 012 046 00 Straight pin 1
A 6,0 X 14
7 1911 107 512 00 Pi st on 1
8 901 107 531 01 Conpr essi on spring 1
9 900 123 106 30 Sealing ring 1
A 18 X 24
10 999 064 026 02 Screw pl ug 1
M 18 X 24
10 999 064 026 01 Screw pl ug 1
M18 X 1,5
11 911 101 186 00 St opper 1
7,5 X 8,0
12 |900 036 047 02 Lid 1
13,00 X 8,5
13 |999 504 127 00 Thr eaded i nsert 1
20 X 1,5
14 |900 123 118 30 Seal ing ring 1
A 22 X 27
15 944 107 197 02 Screw pl ug 1
16 |900 123 011 30 Seal ing ring 1
A 22 X 27
17 1999 136 044 09 Uni on 1
18
18 997 101 018 90 Spray j et 3
(18) 997 101 018 91 Spray j et 3
19 997 101 251 73 Ret ai ni ng bar 1
20 |900 074 040 02 Hexagon- head bol t 1
M8 X 50
21 |901 101 195 00 Dowel sl eeve 2
22 1900 385 072 01 Torx screw 1
M6 X 25
23 |900 385 270 01 Qut er hexagon round screw 1
M6 X 35
24 |964 101 187 01 Support 1
25 |964 101 313 71 Washer 15
25 |964 101 313 05 Washer 15
26 |999 701 006 41 Oring 15
8 X 2
27 1959 101 172 70 Nut 11
M 10 X 1,25
27 1959 101 172 00 Nut 11
M 10 X 1,25
28 |999 084 202 01 Lock nut 21
M 8
29 |900 025 008 09 Washer 1
A 10,5
30 |900 076 078 01 Hexagon nut 1
M 10 X 1,25
31 |900 036 045 01 Lid 1
02.10.2017 -2 Kat 029



llustration: 101-05

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
19,00 X 13
32 |999 084 096 02 Lock nut 1
M 10
32 |900 910 130 01 Lock nut 1
M 10
33 |996 606 105 01 Pul se sender 1
34 |900 387 264 01 Pan- head screw 1
M6 X 16
34 |N 105 464 03 Pan- head screw 1
M6 X 16
35 [999 501 065 30 St opper 1
9,2
36 |[000 043 204 58 Seal i ng conpound X
30 &R
Drei Bond
Silicon 2210
37 |999 507 842 40 Suppor t 1
Pul se sender
02.10.2017 -3 Kat 029



ustration: 101-06

PORSEHE PORSEHE
Model: 997G07 Model life 2007>>2011
] m\‘—\'
0/ \ & “/
@' \/\\\\
o \\ Q=
27 25 26 7 m\//m‘ﬂ 4
18 8 I G %)’
m) ‘}JV
o
' m\/
LY AT
" ;/@/ , T
@
| @9"‘,
4 N
15 | 14 13
T
31
~ |
36
02.10.2017 -1 Kat 029




llustration: 101-06

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Crankcase MD7. 74/ 77
Left
1 997 101 977 90 Crankcase 1 MB7. 77
wi th studs
Use al so:
000. 043. 204. 58 X
1 997 101 977 91 Crankcase 1 MB7. 77
wi th studs
Use al so:
000. 043. 204. 58 X
1 Crankcase 1 MD7. 74
wi th studs
Use al so:
000. 043. 204. 58 X
2 |900 060 096 01 St ud 2
M 10 X 105
3 901 101 145 00 Dowel sl eeve 4
4 [996 101 172 70 St ud 24
5 (900 012 057 00 Straight pin 1
A 8,0 X 14
6 [900 012 046 00 Straight pin 1
A 6,0 X 14
7 1911 107 512 00 Pi st on 1
8 901 107 531 01 Conpr essi on spring 1
9 900 123 106 30 Sealing ring 1
A 18 X 24
10 997 107 105 90 Screw pl ug 1
M18 X 1,5
11 911 101 186 02 St opper 1
7,5 X 8,0
12 |900 036 047 01 Lid 1
13,00 X 8,5
13 |999 504 127 00 Thr eaded i nsert 1
20 X 1,5
14 |900 123 118 30 Seal ing ring 1
A 22 X 27
15 |944 107 197 03 Screw pl ug 1
16 |900 123 011 30 Seal ing ring 1
A 22 X 27
17 1999 136 044 01 Uni on 1
18
18 997 101 018 92 Spray j et 3
1,2 mm
19 997 101 251 73 Ret ai ni ng bar 1
20 |900 074 040 03 Hexagon- head bol t 1
M8 X 50
21 |901 101 195 00 Dowel sl eeve 2
22 1900 385 072 01 Torx screw 1
M6 X 25
23 |900 385 270 01 Qut er hexagon round screw 1
M6 X 35
24 |964 101 187 01 Suppor t 1 1 480
25 |964 101 313 71 Washer 12
25 |964 101 313 05 Washer 12
26 |999 701 006 41 Oring 12
8 X2
27 1959 101 172 70 Nut 12
M 10 X 1,25
27 1959 101 172 00 Nut 12
M 10 X 1,25
28 999 084 202 01 Lock nut 21
M 8
29 |900 025 008 03 Washer 1
02.10.2017 -2 Kat 029



llustration: 101-06

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
A 10,5
30 |900 076 078 01 Hexagon nut 1
M 10 X 1,25
32 |900 910 130 01 Lock nut 1
M 10
33 [996 606 105 01 Pul se sender 1
34 |900 387 264 01 Pan- head screw 1
M6 X 16
34 [N 105 464 03 Pan- head screw 1
M6 X 16
35 999 501 065 30 St opper 1
9,2
36 |[000 043 204 58 Seal i ng conpound X
30 R
Drei Bond
Silicon 2210
37 |999 507 842 40 Suppor t 1
Pul se sender
38 |997 101 018 93 Spray j et 3
0,8 mm
02.10.2017 -3 Kat 029



PO CSeHES llustration: 101-10 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 101-10

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Crankcase MD7. 76
Ri ght
1 997 101 901 92 Crankcase 1
with studs
2 ]999 062 225 02 St ud 1
M 10 X 140
2 |900 060 095 01 St ud 1
M 10 X 140
3 |999 062 099 02 St ud 1
M 10 X 105
3 |900 060 096 01 St ud 2
M 10 X 105
4 [999 062 007 02 St ud 3
M8 X 22
4 [900 060 106 01 St ud 3
M8 x 22
5 1996 101 175 70 St ud 1
6 999 062 115 02 St ud 13
M8 X 32
7 1999 062 156 02 St ud 3
M8 X 78
7 1900 060 101 01 St ud 3
M8 X 78
8 999 062 276 02 St ud 1
M 10 X 110
9 1999 062 075 02 St ud 2
M8 X 48
10 999 062 138 02 St ud 1
M8 X 52
10 |900 060 102 01 St ud 1
M8 x 52
11 |999 062 009 02 St ud 1
M8 X 28
11 |900 060 105 01 St ud 1
M8 X 28
12 901 101 195 00 Dowel sl eeve 2
13 |[996 101 206 71 Hook 1
14 ]900 036 045 01 Lid 2
A 19
15 |900 036 046 02 Lid 2
A 22
16 |900 036 047 02 Lid 2
A 13
17 |[911 101 186 00 St opper 2
7,50 X 8
18 911 107 512 00 Pi st on 1
19 996 107 127 80 Conpr essi on spring 1
20 |996 107 532 81 Spacer ring 1
21 |996 107 533 91 Qui de sl eeve 1
22 |900 123 106 30 Seal ing ring 1
A 18 X 24
23 |996 107 105 80 Screw pl ug 1
24 997 102 264 91 Shaft sealing ring 1
90 X 110 X 12
Use al so:
- 997 101 264 90 Spacer ring 1
See technical information
Servi ce
Goup 1
1359 3/08
25 |900 378 150 09 Hexagon- head bol t 1
M8 X 55
26 |900 031 001 02 Washer 4
02.10.2017 -2 Kat 029



llustration: 101-10

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
8,4
26 (900 031 105 01 Washer 2
8,4 X 15 X 1,6
27 (999 084 202 01 Lock nut 4
M 8
28 |900 074 134 02 Hexagon- head bol t 1
M8 X 45
28 [N 010 246 6 Hexagon- head bol t 1
M8 X 45
29 (964 101 313 71 Washer 13
30 (999 701 006 41 Oring 13
8 X2
31 (959 101 173 70 Screw 11
31 (959 101 173 01 Screw 11
32 964 101 174 70 Screw 2
33 (999 701 596 40 Oring 4
8,3 X 2,4
34 (930 105 165 00 Cover 1
35 (999 707 315 41 Oring 1
33,3 X 2,4
36 (900 219 004 01 Screw pl ug 1
M16 X 1,5
37 (900 123 018 30 Sealing ring 1
A 16 X 20 1
38 (900 036 008 02 Lid 1
B 15
39 (930 105 165 00 Cover 1
40 999 707 315 41 Oring 1
33,3 X 2,4
02.10.2017 -3 Kat 029



PO CSeHES llustration: 101-11 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 101-11

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Crankcase MD7. 74/ 77
Ri ght
1 997 101 977 90 Crankcase 1 MB7. 77
with studs
(1) |997 101 977 91 Crankcase 1 MD7. 77
with studs
(1) Crankcase 1 MD7. 74
with studs
2 |900 060 095 01 St ud 1
M 10 X 140
3 |900 060 096 01 St ud 3
M 10 X 105
4 |[900 060 106 01 St ud 3
M8 x 22
5 1996 101 175 70 St ud 1
6 |900 060 104 01 St ud 13
M8 x 32
7 1900 060 101 01 St ud 3
M8 X 78
8 |900 060 099 01 St ud 1
M 10 X 110
9 |900 060 103 01 St ud 2
M8 X 48
10 |900 060 102 01 St ud 1
M8 x 52
11 |900 060 105 01 St ud 1
M8 X 28
12 |901 101 195 00 Dowel sl eeve 2
13 |[996 101 206 71 Hook 1
15 |900 036 046 01 Lid 2
A 22
16 |900 036 047 01 Lid 2
A 13
17 1911 101 186 02 St opper 1
7,5 X 8,0
18 911 107 512 00 Pi st on 1
19 996 107 127 80 Conpr essi on spring 1
20 |996 107 532 82 Spacer ring 1
21 |996 107 533 91 Qui de sl eeve 1
22 |900 123 106 30 Seal ing ring 1
A 18 X 24
23 996 107 105 82 Screw pl ug 1
24 997 102 264 91 Shaft sealing ring 1
90 X 110 X 12
25 |900 378 150 01 Hexagon- head bol t 1
M8 X 55
26 |900 031 105 01 Washer 1
8,4 X 15 X 1,6
27 (999 084 202 01 Lock nut 1
M 8
28 |900 378 150 09 Hexagon- head bol t 1
M8 X 55
28 1999 217 111 01 Conbi nati on screw 1
M8 X 45
29 |964 101 313 71 Washer 12
29 |964 101 313 05 Washer 12
30 |999 701 006 41 Oring 12
8 X 2
31 (959 101 173 70 Screw 11
31 (959 101 173 01 Screw 11
32 |964 101 174 70 Screw 2
33 999 701 596 40 Oring 4
8,3 X 2,4
02.10.2017 -2 Kat 029



llustration: 101-11

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
34 1930 105 165 00 Cover 1
35 999 707 315 41 Oring 1
33,3 X 2,4
36 |900 219 004 01 Screw pl ug 1
M16 X 1,5
37 |900 123 131 30 Seal ing ring 1
A 16 X 20 1
38 (900 036 008 03 Lid 1
B 15
02.10.2017 -3 Kat 029



PO CSeHES llustration: 101-15 PORSCHE

Model: 997G07 Model life 2007>>2011

™
IL’IE;-)/?Q
~~ Q /JJ 12 - 14

e
-

02.10.2017 -1 Kat 029



llustration: 101-15

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Bel t tensioner MD7. 76
Belt drive
1 996 115 112 70 Br acket 1
2 997 102 167 00 Bush 2
3 996 102 365 50 Dust boot 2
4 [996 115 913 70 Lever 1
(4) 996 115 913 71 Lever 1
5 996 115 016 72 Tensioning roller 1
6 999 072 039 01 Hexagon- head bol t 1
M 10 X 30
7 900 067 117 05 Pan- head screw 1
M6 X 16
8 996 115 015 71 Defl ection roller 2
(8) |996 115 015 76 Defl ection roller 2
9 [996 102 125 52 Cover disc 2
10 996 115 221 72 Tensi oner 1
11 |900 385 120 01 Hexagon socket head bolt 2
M 10 X 55
12 |900 067 131 03 Pan- head screw 2
M8 X 16
13 999 095 063 02 Dowel sl eeve 07 4
11 M6 X 10
(13) 999 095 063 01 Dowel sl eeve 08- 4
11 M6 X 10
14 |900 385 004 01 Torx screw 4
AM 10 X 60
15 |997 106 039 90 Connecti on piece 1
16 |997 106 440 70 Connecti on piece 1
17 1999 707 410 40 Oring 2
39,20 X 3,00
18 |[900 385 019 01 Torx screw 4
M6 X 20
19 996 106 214 70 Protective ring 2
20 |996 106 238 71 Joi ni ng socket 2
21 |999 707 411 40 Oring 4
28,00 X 4,50
22 |900 385 036 01 Hexagon socket head bolt 1
M8 X 55
23 |900 385 098 01 Torx screw 2
M8 X 25
24 1996 606 410 00 Tenperature sensor 1
25 996 115 213 71 Driver 1
02.10.2017 -2 Kat 029



PO CSeHES llustration: 101-16 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 101-16

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Bel t tensioner MD7. 74/ 77
Belt drive
1 996 115 112 70 Br acket 1
2 997 102 167 00 Bush 2
3 996 102 365 50 Dust boot 2
4 996 115 913 71 Lever 1
5 996 115 016 72 Tensioning roller 1
6 999 072 039 01 Hexagon- head bol t 1
M 10 X 30
7 900 067 117 05 Pan- head screw 1
M6 X 16
8 [996 115 015 76 Defl ection roller 1 1574
(8) Defl ection roller 2 1573
9 [996 102 125 52 Cover disc 1 1574
(9) Cover disc 2 1573
10 996 115 221 72 Tensi oner 1
11 |900 385 120 01 Hexagon socket head bolt 2 1573
M 10 X 55
11 Hexagon socket head bolt 1 1574
M 10 X 55
12 |900 067 131 03 Pan- head screw 2
M8 X 16
13 999 095 063 02 Dowel sl eeve 4
11 M6 X 10
13 999 095 063 01 Dowel sl eeve 4
11 M6 X 10
14 |900 385 004 01 Torx screw 4
AM 10 X 60
15 |997 106 039 90 Connecti on piece 1
16 |997 106 440 70 Connecti on piece 1
17 1999 707 410 40 Oring 2
39,20 X 3,00
18 |[900 385 019 01 Torx screw 4
M6 X 20
19 996 106 214 70 Protective ring 2
20 |996 106 238 71 Joi ni ng socket 2
21 |999 707 411 40 Oring 4
28,00 X 4,50
22 |900 385 036 01 Hexagon socket head bolt 1
M8 X 55
23 |900 385 098 01 Torx screw 2
M8 X 25
24 1996 606 410 00 Tenperature sensor 1
25 |996 115 215 72 Spacer bolt 1
02.10.2017 -2 Kat 029



PO CSeHES llustration: 102-00 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 102-00

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Crankshaft MB7. 76
1 |[996 102 021 93 Crankshaft 1
1 |[996 102 021 94 Crankshaft 1
1 |[996 102 021 95 Crankshaft 1
When required order also:
964. 102. 239. 31
2 900 095 031 00 Tensi oni ng sl eeve 1
6 X 16
3 |959 102 321 00 Intermedi ate ring 1
4 1901 102 147 00 Woodr uf f key 1
5 [901 102 148 00 Circlip 1
Number O
5 [901 102 148 01 Circlip 1
Number 1
5 [901 102 148 02 Circlip 1
Number 2
5 [901 102 148 03 Circlip 1
Number 3
6 See illustrations 1
1/ 03/ 15
7 |996 102 017 93 Pul I ey 1
(7) [996 102 017 95 Pul I ey 1 1 004
8 999 217 128 01 Hexagon- head bol t 1
M14 X 1,5 X 33
8 999 217 128 02 Hexagon- head bol t 1
M14 X 1,5 X 33
(8) |993 102 550 80 Hexagon- head bol t 1 1004
M14 X 1,5 X 40
(8) |993 102 550 81 Hexagon- head bol t 1 1004
M14 X 1,5 X 40
9 [996 102 151 92 Poly-rib belt 1 MB74
9 [996 102 151 93 Poly-rib belt 1 MB73
10 |997 103 020 90 Connecting rod 6
10 |996 103 012 88 Connecting rod 6
10 |996 103 012 89 Connecting rod 6
11 997 103 176 91 Connecting rod bolt 12
11 |997 103 176 90 Connecting rod bolt 12
11 997 103 176 92 Connecting rod bolt 12
12 |996 103 121 94 Connecting-rod bearing 12
12 |996 103 121 95 Connecting-rod bearing 12
13 ]997 101 901 00 Set of crankshaft bearings 1
14 1996 101 231 92 Thrust bearing 2
I
15 1996 101 232 92 Mai n beari ng 12
-V
15 |[996 101 232 95 Mai n bearing 12
-V
16 964 101 138 01 Beari ng sl eeve 1
VI
17 |900 012 061 00 Strai ght pin 1
5 H8 X 10
18 [999 707 285 41 Oring 1
51 X 4,5
19 999 113 290 41 Radi al sealing ring 1
30 X 50 X 10
(19) |997 102 265 91 Shaft sealing ring 1
30 X 50 X 10
See wor kshop nanual
Goup 1
13-74
20 |996 114 012 50 Doubl e- mass fl ywheel 1
21 [999 052 169 00 Deep- groove ball bearing 1
30 X 37 X 4
02.10.2017 -2 Kat 029



[llustration

: 102-00

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
22 1999 119 017 01 Pan- head screw 9
M 10 X 1,25 X 62
23 | 000 043 024 00 Ext r eme- pressure grease 1
1 tube
80 G.
for
Connecting-rod bearing
24 (900 012 071 00 Strai ght pin 1
A4 X8
25 (996 102 203 90 Washer 1
26 (964 102 239 31 FI ywheel 1 1 004
27 (964 114 143 31 Ri ng gear 1 1 004
28 931 102 111 00 Deep- groove ball bearing 1 | 004
28 |931 102 111 02 Deep- groove ball bearing 1 1 004
29 1928 102 151 01 Pan- head screw 9 | 004
30 (999 025 174 01 Washer 1
14,5 X 30 X 5,0
02.10.2017 -3 Kat 029




PO CSeHES llustration: 102-01 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 102-01

PORSCHES PORSCHES
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Crankshaft MD7. 77
MB7. 74
1 1996 102 021 95 Crankshaft 1 MB7. 77
1 |997 102 021 8B Crankshaft 1 MB7. 74
2 900 095 031 00 Tensi oni ng sl eeve 1 MD7. 77
6 X 16
3 997 102 321 90 Intermediate ring 1
4 1901 102 147 00 Woodr uf f key 1
5 901 102 148 00 Circlip 1
Number O
5 901 102 148 01 Circlip 1
Number 1
5 901 102 148 02 Circlip 1
Number 2
5 901 102 148 03 Circlip 1
Number 3
6 See illustrations 1
1/ 03/ 15
7 |997 102 017 90 Pul I ey 1
8 993 102 550 80 Hexagon- head bol t 1
M14 X 1,5 X 40
8 993 102 550 81 Hexagon- head bol t 1
M14 X 1,5 X 40
(9) |997 102 151 90 Poly-rib belt 1 MB73
(9) |997 102 151 92 Poly-rib belt 1 MB74
10 |997 103 020 95 Connecting rod 6 MD7. 77
10 |997 103 020 97 Connecting rod 6 MD7. 74
10 |997 103 020 Al Connecting rod 6 MB7. 74
11 997 103 176 95 Connecting rod bolt 12 MB7. 77
11 997 103 176 96 Connecting rod bolt 12 MB7. 74
12 |996 103 121 94 Connecting-rod bearing 12 MB7. 77
12 |996 103 121 95 Connecting-rod bearing 12 MB7. 77
12 ]997 103 123 90 Connecti ng-rod bearing 6 MD7. 74
Upper
12 1997 103 124 90 Connecti ng-rod bearing 6 MD7. 74
Lower
13 |997 101 901 00 Set of crankshaft bearings 1 MD7. 77
13 997 101 901 01 Set of crankshaft bearings 1 MB7. 74
14 1996 101 231 92 Thrust bearing 2 MB7. 77
I
14 1997 101 231 92 Thrust bearing 2 MD7. 74
I
15 996 101 232 92 Mai n bearing 12 MB7. 77
-V
15 996 101 232 95 Mai n bearing 12 MB7. 77
-V
15 997 101 232 92 Mai n beari ng 12 MD7. 74
-V
16 964 101 138 01 Beari ng sl eeve 1 MB7. 77
VI
16 997 101 139 90 Beari ng sl eeve 1 MD7. 74
VI
17 900 012 061 00 Strai ght pin 1
5 H8 X 10
18 999 707 285 41 Oring 1
51 X 4,5
19 |997 102 265 91 Shaft sealing ring 1
30 X 50 X 10
See wor kshop nanual
Goup 1
13-74
20 |997 114 012 90 Doubl e- mass fl ywheel 1 MB7. 77
-1004
02.10.2017 -2 Kat 029



llustration: 102-01

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
21 [999 052 169 00 Deep- groove ball bearing 1 MD7. 77
-1004
15 x 50 x 11
22 1999 119 017 01 Pan- head screw 9 MB7. 77
-1004
M10 X 1,25 X 62
23 | 000 043 024 00 Ext r eme- pressure grease 1
1 tube
80 G .
for
Connecting-rod bearing
24 |900 012 068 00 Strai ght pin 1
4,0 x 10
25 996 102 203 90 Washer 1
26 (964 102 239 81 FI ywheel 1
27 964 114 143 31 Ri ng gear 1
28 (931 102 111 00 Deep- groove ball bearing 1
28 1931 102 111 02 Deep- groove ball bearing 1
29 [928 102 151 01 Pan- head screw 9
30 |999 025 174 01 Washer 1
14,5 X 30 X 5,0
02.10.2017 -3 Kat 029



FRPORSCHE

llustration: 102-05

FPORSCOHE

Model life 2007>>2011

Model: 997G07

Kat 029

02.10.2017



[llustration

: 102-05

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Cylinder with piston MB7. 76
1 997 103 915 95 Cylinder with piston 6
Nunmber plate
-- | -
- 997 103 371 90 Pi ston ring 6
G oove 1
- 997 103 374 90 Pi ston ring 6
G oove 2
- 997 103 372 90 Pi ston ring 6
G oove 3
3 [999 178 020 00 Circlip 12
- 997 103 160 92 Pi ston pin 6
4 1996 101 911 75 Housi ng 2
5 [900 012 046 00 Strai ght pin 8
A 8,0 X 14
6 |[999 707 393 40 Oring 6
104,00 X 2,00
7 |999 707 394 40 Oring 12
110,00 X 2,50
8 997 101 193 71 Cyli nder base gasket 2
9 |[997 606 121 00 Knock sensor 2
I nformation avail abl e
10 |900 385 042 01 Torx screw 2
AM 8 X 35
11 |[000 043 205 10 G ease 1
80 &R

02.10.2017

Kat 029



FRPORSCHE

llustration: 102-06

FPORSCOHE

Model life 2007>>2011

Model: 997G07

Kat 029

02.10.2017



llustration: 102-06

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Cylinder with piston MD7. 74/ 77
1 |[997 103 938 91 Cylinder with piston 6 MB7. 77
Nunmber plate
1 997 103 938 93 Cylinder with piston 6 MD7. 74/ 77
Nunmber plate
- 997 103 371 96 Pi ston ring 6 MB7. 77
G oove 1
- 997 103 371 97 Pi ston ring 6 MD7. 74
G oove 1
- 997 103 374 95 Pi ston ring 6
G oove 2
- 997 103 372 95 Pi ston ring 6
G oove 3
3 997 103 141 90 Crclip 12
- 997 103 160 95 Pi ston pin 6
4 [997 101 311 70 Housi ng 2
5 [900 012 046 00 Strai ght pin 8
A 8,0 X 14
6 |[999 707 393 40 Oring 6
104,00 X 2,00
7 |999 707 394 40 Oring 12
110,00 X 2,50
8 997 101 193 71 Cyli nder base gasket 2
9 |[997 606 121 00 Knock sensor 2
I nformation avail abl e
10 |900 385 042 01 Torx screw 2
AM 8 X 35
11 |[000 043 205 10 G ease 1
80 &R
02.10.2017 -2 Kat 029



PO CSeHES llustration: 103-00 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 103-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Cylinder head MB7. 76
1 ]997 104 001 92 Cyl i nder head 2
Ready for installation
2 997 105 111 90 I nt ake val ve 12
3 [997 105 113 90 Exhaust val ve 12
4 996 105 115 52 Val ve stem seal 24
5 997 105 117 90 Concave washer 24
Lower
6 997 105 093 90 Set of valve springs 24
7 997 105 121 90 Concave washer 24
Upper
8 996 105 123 52 Val ve coll et 48
9 996 105 461 90 Washer 24
9 996 105 461 93 Washer 24
10 |900 012 046 00 Straight pin 4
A 8,0 X 14
11 996 104 382 80 Cyli nder head nut 24
12 996 104 351 90 Washer 24
13 |997 104 170 71 Cyli nder head gasket 2
02.10.2017 -2 Kat 029



PO CSeHES llustration: 103-01 PORSCHE

Model: 997G07 Model life 2007>>2011

l QOWONOOPAWN

02.10.2017 -1 Kat 029




llustration: 103-01

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Cylinder head MD7. 74/ 77
1 ]997 104 001 96 Cyl i nder head 2
Ready for installation
(1) |997 104 001 85 Cyli nder head 2 MB7. 77
1 004
Ready for installation
2 997 105 111 90 I nt ake val ve 12
D =41
3 997 105 113 90 Exhaust val ve 12
D= 35,5
4 996 105 115 52 Val ve stem seal 24
5 997 105 117 90 Concave washer 24
Lower
6 997 105 093 96 Set of valve springs 24
7 997 105 121 90 Concave washer 24
Upper
8 996 105 123 52 Val ve coll et 48
9 [996 105 461 91 Washer 12
10 |[900 012 046 00 Straight pin 4
A 8,0 X 14
11 |996 104 382 81 Cyli nder head nut 24
12 996 104 351 90 Washer 24
13 |997 104 170 8A Cyli nder head gasket 2
02.10.2017 -2 Kat 029



PO CSeHES llustration: 103-05 PORSCHE

Model: 997G07 Model life 2007>>2011

A
<l

<

\\f
@%@/u
J =T

02.10.2017 -1 Kat 029



llustration: 103-05

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Chai n case MB7. 76
Chai n adj uster
1 996 105 143 79 Chai n case /L 1
1 997 105 143 70 Chai n case /L 1
2 997 105 144 90 Chai n case /R 1
3 996 105 192 71 Gasket 2
4 900 385 098 01 Torx screw 1
AM 8 X 25
5 900 067 276 01 Conbi nati on screw 4
M8 X 35
6 900 067 247 01 Conbi nati on screw 5
M8 X 30
7 959 105 051 01 Chai n adj uster /L 1
8 993 105 022 01 Lid 2
9 996 105 172 70 Gasket 2
10 |959 105 052 01 Chai n adj uster /R 1
11 |900 385 019 01 Torx screw 4
M6 X 20
12 901 101 145 00 Dowel sl eeve 4
13 999 707 229 41 Oring 4
9,25 X 1,78
14 |996 105 229 90 I nt ermedi ate pi ece 2
15 |996 105 513 72 Gasket /L 1
16 |996 105 514 72 Gasket /R 1
02.10.2017 -2 Kat 029



PO CSeHES llustration: 103-06 PORSCHE

Model: 997G07 Model life 2007>>2011

~.

g
) :

02.10.2017 -1 Kat 029



llustration: 103-06

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Chai n case MD7. 74/ 77
Chai n adj uster
1 997 105 143 70 Chai n case /L 1
2 997 105 144 91 Chai n case /R 1
3 996 105 192 71 Gasket 2
4 900 385 098 01 Torx screw 1
AM 8 X 25
5 900 067 276 01 Conbi nati on screw 4
M8 X 35
6 900 067 247 01 Conbi nati on screw 5
M8 X 30
7 997 105 061 70 Chai n adj uster 1
Gyl 1 -3
8 993 105 022 01 Lid 2
9 996 105 172 70 Gasket 2
10 |997 105 062 70 Chai n adj uster 1
Syl 4 -6
11 |900 385 019 01 Torx screw 4
M6 X 20
12 |901 101 145 00 Dowel sl eeve 4
13 (999 707 229 41 Oring 4
9,25 X 1,78
14 |996 105 229 90 I nt ermedi at e pi ece 2
15 ]996 105 513 72 Gasket /L 1
16 |996 105 514 72 Gasket IR 1
02.10.2017 -2 Kat 029



PO CSeHES llustration: 103-10 PORSCHE

Model: 997G07 Model life 2007>>2011

3
;@v’é '() % ’
T ES “,¢<
= 0 (w« (
11 24 \

-8

\

O
lkwmh

©
MA
|NO©®

02.10.2017 -1 Kat 029



llustration: 103-10

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Canshaft housi ng MD7. 76
1 997 105 907 90 Canshaft housi ng /L 1
(1) |997 105 908 90 Canshaft housi ng /R 1
2 900 385 048 01 Torx screw 40
AM 6 X 30
3 944 104 361 00 Dowel sl eeve 28
4 [900 012 071 00 Straight pin 4
A 4,0 X8
5 996 105 233 72 G | -conducti ng housi ng /L 1
(5) |996 105 234 72 G | -conducti ng housi ng /R 1
6 900 067 051 03 Pan- head screw 6
M5 X 10
7 1996 105 613 91 Gasket 2
7 |996 105 613 93 Gasket 1
8 900 385 270 01 Qut er hexagon round screw 28
AM 6 X 35
9 |900 385 072 01 Torx screw 4
AM 6 X 25
10 |900 385 118 01 Qut er hexagon round screw 2
M6 X 75
11 900 385 071 01 Torx screw 36
AM 8 X 50
12 996 104 426 73 Heat shield 2
13 |900 385 041 01 Torx screw 4
M6 X 12
14 997 105 315 71 Lid 2
15 999 707 482 41 Oring 2
90,00 X 2,50
16 |900 385 019 01 Torx screw 6
M6 X 20
17 |997 606 106 03 Hal | sender 4
I nt ake
Exhaust
18 999 707 404 40 Oring 4
17,05 X 1,78
To
Use
997. 606. 106. 03
19 |900 387 264 01 Pan- head screw 2
M6 X 16
19 |N 105 464 03 Pan- head screw 2
M6 X 16
20 |997 105 303 72 Act uat or 2
20 |997 105 303 73 Act uat or 2
21 |997 105 305 75 Suppor t 2
22 1999 707 504 40 Oring 2
24 X 2,50
22 |996 105 903 05 Oring 2
18,72 x 2,62
23 900 385 275 01 Torx screw 4
M6 X 20
24 1996 105 329 70 Lid 4
25 |477 971 881 A Ret ai ni ng bracket 1
26 |996 607 117 00 Suppor t 1
26 |996 607 117 01 Suppor t 1
27 Lid
Mat ching with:
Canshaft housing
28 |000 043 204 58 Seal i ng conpound X
Silicon
FD 2210
Cont ai ner
30 or.
02.10.2017 -2 Kat 029



llustration: 103-10

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
(28) |000 043 024 00 Extreme- pressure grease 1
1 tube
80 G.
for
Canshaf t
02.10.2017 -3 Kat 029



llustration: 103-11

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011

1
02.10.2017 -1 Kat 029



llustration: 103-11

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Canshaft housi ng MD7. 74/ 77
1 997 105 909 90 Canshaft housi ng /L 1
Gyl 1 -3
(1) |997 105 910 90 Canshaft housing /R 1
Syl 4 -6
2 900 385 048 01 Torx screw 40
AM 6 X 30
3 944 104 361 00 Dowel sl eeve 28
4 [900 012 071 00 Straight pin 4
A 4,0 X8
5 1997 105 233 91 Q| -conducting housing 4
6 900 067 051 03 Pan- head screw 12
M5 X 10
7 |996 105 613 93 Gasket 2
8 900 385 270 01 Qut er hexagon round screw 28
AM 6 X 35
9 |900 385 072 01 Torx screw 2
AM 6 X 25
10 |900 385 118 01 Qut er hexagon round screw 2
M6 X 75
11 900 385 071 01 Torx screw 36
AM 8 X 50
12 997 104 435 90 Heat shield 1
Gyl 1 -3
(12) |997 104 436 90 Heat shield 1
Syl 4 -6
13 900 385 041 01 Torx screw 4
M6 X 12
14 997 105 315 71 Lid 2
15 999 707 482 41 Oring 1
90,00 X 2,50
15 999 701 208 40 Oring 1
88,57 x 2,62
16 |900 385 019 01 Torx screw 3
M6 X 20
17 997 606 106 01 Hal | sender 4
17 |997 606 106 03 Hal | sender 4
18 999 707 404 40 Oring 2
17,05 X 1,78
To
Use
997. 606. 106. 03
19 999 073 103 01 Round head screw 4
M6 X 16
20 |997 105 303 73 Act uat or 2
I nt ake
21 |997 105 305 75 Suppor t 2
22 |996 105 903 05 Oring 2
18,72 x 2,62
23 900 385 275 01 Torx screw 2
M6 X 20
24 1996 105 329 70 Lid 4
25 997 110 597 90 Ret ai ni ng bracket 2
26 |996 607 117 00 Suppor t 1 MB7. 77
26 |996 607 117 01 Suppor t 1 MB7. 74
27 Lid
Mat ching with:
Canshaft housing
28 |9A1 105 304 02 Act uat or 2
NVS
28 |9A1 105 304 03 Act uat or 2
NVS
28 |9A1 105 304 04 Act uat or 2
02.10.2017 -2 Kat 029



llustration: 103-11

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
NVS
29 (999 707 446 40 Oring 2
18 X 2,5
(29) (999 701 342 40 Oring 2
19 X 2,5
30 |900 385 112 01 Torx screw 4
BM5 X 12
31 (997 105 602 90 Sl eeve 6
for
Ignition coil
32 |000 043 204 58 Seal i ng conpound X
Silicon
FD 2210
Cont ai ner
30 or.
(32) |000 043 024 00 Extreme- pressure grease 1
1 tube
80 G.
for
Canshaf t
02.10.2017 -3 Kat 029



llustration: 103-15

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029




llustration: 103-15

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Val ve control MB7. 76
1 997 105 020 91 Canshaf t 1
I nt ake
Syl 4 -6
2 996 105 245 90 Canshaf t 1
Exhaust
Syl 4 -6
3 997 105 019 91 Canshaf t 1
I nt ake
Gyl 1 -3
4 997 105 245 90 Canshaf t 1
Exhaust
Gyl 1 -3
5 997 105 051 91 Act uat or 2
5 997 105 051 93 Act uat or 2
6 987 105 254 00 Hexagon- head bol t 2
M12 X 1,5 X 130
7 996 105 177 72 Spr ocket 1
Canshaf t
Exhaust
Gyl 1 -3
8 996 105 178 72 Spr ocket 1
Canshaft
Exhaust
Syl 4 -6
9 996 105 647 81 Washer 2
10 |959 105 161 03 Drive plate 1
Canshaft
Exhaust
Gyl 1 -3
11 |959 105 161 04 Drive plate 1
Canshaf t
Exhaust
Syl 4 -6
12 (997 105 317 71 Pan- head screw 2
M12 X 1,5 X 43
13 |996 105 280 90 Ri ng 6
14 |997 105 203 70 Washer 2
15 |959 105 911 90 I nt ernedi at e shaft 1
with
Ti m ng gear
Size 0
15 959 105 911 12 I nt ernedi at e shaft 1
with
Ti m ng gear
Size 1
16 |900 041 026 01 Crclip 1
13 X 1
17 |901 105 275 00 St opper 1
18 |900 042 017 01 Crclip 1
16 X 1
19 |996 101 137 80 Beari ng 2
20 996 101 435 70 Beari ng shel | 2
21 |996 105 165 71 Tensi oner bl ade 2
22 |964 105 171 03 Bol t 4
23 |900 123 131 30 Seal ing ring 4
24 |996 105 167 70 Guide rail /L 1
(24) |996 105 166 70 Guide rail /R 1
25 [996 105 175 70 Bearing pin 2
26 |900 123 152 30 Seal ing ring 2
27 |959 105 552 01 Tim ng chain 2
28 996 105 037 75 Guide rail /L 1
29 996 105 038 75 Guide rail /R 1
02.10.2017 -2 Kat 029



llustration: 103-15

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
30 [900 385 072 01 Torx screw 6
AM 6 X 25
31 |948 105 071 02 Hydraul i ¢ val ve tappet 24
(31) |9A1 105 071 00 Hydraul i ¢ val ve tappet 24
32 |997 105 260 70 I nt ermedi at e pi ece 2
Canshaft adjuster
- 000 043 024 00 Ext r eme- pressure grease 1
1 tube
80 G.
for
Canshaf t
02.10.2017 -3 Kat 029



PO CSeHES llustration: 103-16 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



FPORSCOHE

llustration: 103-16

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

(5)

(5)

(7

(7

(8)

(8)

(8)

10

11
12

13

997

997

997

997

997

997

997

997

987

997

997

997

997

997

997

997

997

997

9A1
997

996

105

105

105

105

105

105

105

105

105

105

105

105

105

105

105

105

105

105

105
105

105

020

108

019

107

051

051

051

051

254

053

053

053

054

054

054

054

260

227

071
317

280

92

90

92

90

91

93

92

93

00

91

92

93

91

92

93

94

70

90

00
90

90

Val ve control
Canshaft

I nt ake

Syl 4 -6
Canshaf t
Exhaust

Syl 4 -6
Canshaf t

I nt ake

Gyl 1 -3
Canshaft
Exhaust

Gyl 1 -3

Act uat or
Canshaf t

I nt ake

Act uat or
Canshaf t

I nt ake

Act uat or
Canshaft

I nt ake

Act uat or
Canshaf t

I nt ake

Hexagon- head bol t
M12 X 1,5 X 130
Act uat or
Canshaf t
Exhaust

Gyl 1 -3

Act uat or
Canshaft
Exhaust

Gyl 1 -3

Act uat or
Canshaft
Exhaust

Gyl 1 -3

Act uat or
Canshaf t
Exhaust

Syl 4 -6

Act uat or
Canshaft
Exhaust

Syl 4 -6

Act uat or
Canshaf t
Exhaust

Syl 4 -6

Act uat or
Canshaf t
Exhaust

Syl 4 -6

I nt ermedi at e pi ece
Canshaft adjuster
Drive plate
Vacuum punp
Hydraul i ¢ val ve tappet
Pan- head screw
M2 x 1,5 x 130
Ri ng

MB7. 74/ 77

MR7.

MR7.

MR7.

MR7.

MR7.

MR7.

MR7.

77

74

77

74

77

74

74

02.10.2017

Kat 029



llustration: 103-16

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
14 997 105 203 70 Washer 2
15 959 105 914 90 I nt ermedi at e shaft 1 MD7. 77
with
Ti m ng gear
(15) |959 105 914 92 I nt ermedi at e shaft 1 MD7. 74
with
Ti m ng gear
16 |[900 041 026 01 Crclip 1
13 X1
17 993 105 275 52 I nt ermedi at e pi ece 1
M8 x 1,5
I nformation avail abl e
18 |[900 041 025 01 Crclip 2
36 X 1,75
19 [996 101 137 80 Beari ng 2
20 996 101 435 70 Beari ng shel | 2
21 (996 105 165 71 Tensi oner bl ade 2 MB7. 77
(21) |997 105 165 90 Tensi oner bl ade 2 MD7. 74
22 |964 105 171 03 Bol t 4
23 |900 123 131 30 Seal ing ring 4
16 x 20
24 (996 105 167 70 Quide rail /L 1
(24) (996 105 166 70 Quide rail IR 1
25 |996 105 175 70 Bearing pin 2
26 |900 123 152 30 Seal ing ring 2
16 x 22
27 1997 105 551 90 Timng chain 2
28 |996 105 037 75 Guide rail /L 1
29 |996 105 038 75 Guide rail IR 1
30 [900 385 072 01 Torx screw 6
AM 6 X 25
31 (997 105 219 90 Sl eeve 2
Canshaf t
Gyl 1 -3
32 (997 105 220 90 Sl eeve 2
Canshaf t
Syl 4 -6
33 | 000 043 024 00 Ext r eme- pressure grease 1
1 tube
80 G .
for
Canshaf t
34 [999 073 472 01 Round head screw 2
M6 x 55
for
Driver
02.10.2017 -3 Kat 029



EEEEEEE

llustration: 104-00

EEEEEEE

Model: 997G07

Model life 2007>>2011

02.10.2017

Kat 029




llustration: 104-00

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Gl punp MD7. 76
1 |[996 107 007 94 Gl punp 1
2 |930 107 143 03 Connecting shaft 1
3 999 704 173 50 Sealing ring 1
19,5 X 26
4 999 704 172 50 Seal ing ring 2
16,3 X 22
5 900 380 005 09 Hexagon nut 3
M 8
02.10.2017 -2 Kat 029



llustration: 104-01

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029




[llustration

: 104-01

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Gl punp MD7. 74/ 77
1 |[997 107 007 90 Gl punp 1 MB7. 77
(1) [997 107 007 91 Gl punp 1 MB7. 74
2 |930 107 143 03 Connecting shaft 1
3 999 704 173 50 Seal ing ring 1
19,5 X 26
4 999 704 172 50 Seal ing ring 2
16,3 X 22
5 900 380 005 09 Hexagon nut 3
M 8
02.10.2017 -2 Kat 029




PO CSeHES llustration: 104-05 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 104-05

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Engi ne lubrication MB7. 76
Ol tank
1 997 207 070 91 al tank 1
2 993 207 226 00 Gasket 1
3 996 207 150 73 I nt ermedi at e pi ece 1
4 900 377 019 02 Hexagon nut 6
M 5
4 900 377 009 01 Hexagon nut 6
M 5
5 996 207 212 70 Fl ange 1
6 999 707 343 41 Oring 1
25,07 X 2,62
7 997 207 016 70 Filler tube 1
8 999 707 481 40 Oring 1
24 X 3,0
9 996 107 035 52 Lid 1
10 996 107 336 00 Gasket 1
11 997 207 216 93 Support 1
12 997 207 293 90 Cl anpi ng bow 1
13 900 385 041 01 Torx screw 2
M6 X 12
14 1900 377 010 02 Hexagon nut 1
M 6
15 |996 606 140 00 O l-1level sender 1
16 |900 385 050 01 Qut er hexagon round screw 1
M6 X 16
17 1900 385 275 01 Torx screw 1
M6 X 20
18 999 702 193 40 Rubber sl eeve 3
12,2 X 24,0 X 6,0
19 997 207 417 71 Suppor t 1
20 |900 123 010 20 Seal ing ring 1
20 X 24
21 |900 065 018 00 Screw pl ug 1
M20 X 1,5
22 1999 209 037 02 Spacer sl eeve 3
8,4 X 1,8
23 |900 385 042 01 Torx screw 2
M8 X 35
24 1900 385 116 01 Torx screw 1
M8 X 30
25 1999 084 210 02 Hexagon nut 1
M 8
26 |997 207 421 90 Suppor t 1
27 |900 385 001 01 Torx screw 1
M8 X 20
28 |900 385 050 01 Qut er hexagon round screw 2
M6 X 16
29 |999 707 316 41 Oring 1
21,89 X 2,62
30 |996 207 112 73 I nt ake connection 1
31 [999 707 364 41 Seal ing ring 1
30 X 2,5
32 |996 207 207 73 Spacer 1
Upper
33 |996 207 206 73 Spacer 1
Lower
34 |900 249 061 01 Count er sunk- head screw 2
M 12 X 40
02.10.2017 -2 Kat 029



llustration: 104-06

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011

3
02.10.2017 -1 Kat 029




llustration: 104-06

PORSEHE PORSEHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Li nes MB7. 76
a1l tank
1 996 107 027 94 Return |ine 1
2 997 207 037 90 Vent |ine 1
Full 1 oad
3 999 512 656 09 Hose cl anp 2
25 X 12
4 997 207 039 90 Vent |ine 1
Tei | | ast
5 999 512 686 09 Hose cl anp 2
17 X 2
6 999 512 651 09 Hose cl anp 1
15 X 12
7 999 507 843 40 Hose hol der 2
16,0 / 10,0
8 997 207 675 90 Support 1
9 997 207 143 91 Moul ded hose 1
Bl eedi ng
Crankcase
10 |997 207 145 91 Moul ded hose 1
10 |997 207 145 92 Moul ded hose 1
11 (997 107 491 90 Check val ve 1
11 (997 107 491 91 Check val ve 1
12 1999 512 662 09 Hose cl anp 2
32 X 12
13 999 512 656 09 Hose cl anp 2
25 X 12
14 |997 110 129 91 Vent |ine 1
15 1997 110 201 90 Support ring 1
02.10.2017 -2 Kat 029



PO CSeHES llustration: 104-07 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 104-07

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Engi ne lubrication MD7. 74/ 77
Ol tank
1 997 207 070 91 al tank 1
2 993 207 226 00 Gasket 1
3 996 207 150 73 I nt ermedi at e pi ece 1
4 900 377 009 01 Hexagon nut 6
M 5
5 996 207 212 70 Fl ange 1
6 [999 707 343 41 Oring 1
25,07 X 2,62
7 997 207 016 70 Filler tube 1
8 (999 707 481 40 Oring 1
24 X 3,0
9 (996 107 035 52 Lid 1
10 |996 107 336 00 Gasket 1
11 |997 207 216 93 Suppor t 1
12 |997 207 293 90 Cl anmpi ng bow 1
13 |900 385 041 01 Torx screw 2
M6 X 12
14 1900 377 010 02 Hexagon nut 1
M 6
15 |996 606 140 00 Ol -1evel sender 1
16 |900 385 050 01 Qut er hexagon round screw 1
M6 X 16
17 1900 385 275 01 Torx screw 1
M6 X 20
18 999 702 193 40 Rubber sl eeve 3
12,2 X 24,0 X 6,0
19 997 207 417 71 Suppor t 1
20 |900 123 010 20 Seal ing ring 1
20 X 24
21 |900 065 018 00 Screw pl ug 1
M20 X 1,5
22 1999 209 037 01 Spacer sl eeve 3
8,4 X 1,8
23 |900 385 042 01 Torx screw 2
M8 X 35
24 1900 385 116 01 Torx screw 1
M8 X 30
25 1999 084 210 01 Hexagon nut 1
M 8
26 997 207 421 90 Suppor t 1
27 |900 385 001 01 Torx screw 1
M8 X 20
28 900 385 009 01 Torx screw 2
M6 X 16
29 |999 707 316 41 Oring 2
21,89 X 2,62
30 |996 207 112 73 I nt ake connection 1
31 [999 707 364 41 Seal ing ring 1
30 X 2,5
32 |996 207 207 73 Spacer 1
Upper
33 [996 207 206 73 Spacer 1
Lower
34 |900 249 061 01 Count er sunk- head screw 2
M 12 X 40
35 [900 123 010 30 Seal ing ring 1
A20 x 24
02.10.2017 -2 Kat 029



llustration: 104-08

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



llustration: 104-08

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Li nes MB7. 74/ 77
a1l tank
1 996 107 027 94 Return line 1
2 997 207 037 90 Vent |ine 1
Full 1 oad
3 999 512 656 09 Hose cl anp 2
25 X 12
4 997 207 039 91 Vent |ine 1
Tei | | ast
5 999 512 686 09 Hose cl anp 2
17 X 2
7 999 507 843 40 Hose hol der 2
16,0 / 10,0
8 997 207 675 90 Suppor t 1
9 997 207 143 91 Moul ded hose 1
Bl eedi ng
Crankcase
10 |997 207 145 91 Moul ded hose -10 1 M7. 77
10 |997 207 145 92 Moul ded hose 11- 1 MB7. 77
MD7. 74
11 (997 107 491 90 Check val ve -10 1 MB7. 77
(11) 997 107 491 91 Check val ve 11- 1 M7. 77
MD7. 74
12 1999 512 662 09 Hose cl anp 2
32 X 12
13 999 512 455 00 Hose cl anp 2
24-27,1
02.10.2017 -2 Kat 029



llustration: 104-10

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029




llustration: 104-10

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
al filter MB7. 76
Br acket
1 [997 107 033 90 Br acket 1
(1) |997 107 033 91 Br acket 1
2 997 106 313 72 Connecti ng piece 2
3 |999 707 478 40 Oring 4
24,0 X 3,0
4 900 385 009 01 Torx screw 2
M6 X 16
5 996 107 441 71 Joi ni ng socket 1
6 997 107 451 70 Joi ni ng socket 1
6 997 107 451 71 Joi ni ng socket 1
7 1999 707 422 41 Oring 1
32,92 X 3,53
8 999 707 426 41 Oring 1
37,69 X 3,53
9 999 707 113 41 Oring 2
20,22 X 3,53
10 |997 107 311 90 Gl tube 1
11 |999 701 789 40 Oring 1
12,00 X 2,00
12 999 707 446 40 Oring 2
18 X 2,5
13 |900 075 341 01 Conbi nati on screw 4
M6 X 25
14 1900 385 041 01 Torx screw 2
M6 X 12
15 997 107 025 90 Heat exchanger 1
15 997 107 025 91 Heat exchanger 1
15 997 107 025 92 Heat exchanger 1
16 |999 707 409 40 Oring 4
26,00 X 3,00
17 1900 385 009 01 Torx screw 4
M6 X 16
18 See illustrations 1
1/ 04/ 06
19 |996 107 225 53 Filter el enment 1
20 |996 107 285 70 Lid 1
21 |999 707 465 40 Oring 1
10 X 2
22 |996 107 313 51 Seal ing ring 1
71,5 X 3,5
23 1997 107 301 90 Support 1
24 900 067 291 01 Conbi nati on screw 2
M8 X 16
25 |900 385 009 01 Torx screw 1
M6 X 16
26 |997 606 203 01 O | pressure sender 1
(26) 997 606 203 02 O | pressure sender 1
27 1900 385 019 01 Torx screw 2
M6 X 20
28 [997 106 049 90 Vent |ine 1
29 999 512 651 09 Hose cl anp 1
B 15 X 12
30 |999 512 653 09 Hose cl anp 1
B 20 X 12
31 |997 106 328 72 Wat er hose 1
Return line
32 |999 512 552 00 Hose cl anp 2
20- 32/9
32 |999 512 552 01 Hose cl anp 2
20- 32/9
33 | 000 043 301 19 Engi ne oil X
02.10.2017 -2 Kat 029



llustration: 104-10

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
EXXON MOBIL 1 0W40
1 LITER
Cont ai ner
I nformation avail abl e
34 (000 043 301 21 Engi ne oi l X
EXXON MOBIL 1 0W40
20 LITER
Cont ai ner
I nformation avail abl e
02.10.2017 -3 Kat 029



llustration: 104-11

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029




llustration: 104-11

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
al filter MB7. 74/ 77
Br acket
1 [997 107 033 91 Br acket 1
2 997 106 313 72 Connecti ng piece 2
3 [999 707 478 40 Oring 4
24,0 X 3,0
4 900 385 009 01 Torx screw 7
M6 X 16
5 996 107 441 71 Joi ni ng socket 1
6 997 107 451 71 Joi ni ng socket 1
7 1999 707 422 41 Oring 1
32,92 X 3,53
8 999 707 426 41 Oring 1
37,69 X 3,53
9 999 707 113 41 Oring 2
20,22 X 3,53
10 |997 107 311 90 Ol tube 1
11 |999 701 789 40 Oring 1
12,00 X 2,00
12 999 707 446 40 Oring 2
18 X 2,5
(12) 999 701 342 40 Oring 2
19 X 2,5
13 900 385 275 01 Torx screw 4
M6 X 20
14 1900 385 041 01 Torx screw 2
M6 X 12
15 997 107 025 90 Heat exchanger 1
15 997 107 025 91 Heat exchanger 1
15 997 107 025 92 Heat exchanger 1
16 |999 707 409 40 Oring 4
26,00 X 3,00
16 999 707 409 41 Oring 4
26,00 X 3,00
17 |997 106 328 72 Wat er hose 1
Return line
18 See illustrations 1
1/ 04/ 06
19 |996 107 225 53 Filter el enment 1
20 |996 107 285 70 Lid 1
21 |999 707 465 40 Oring 1
10 X 2
22 |996 107 313 51 Seal ing ring 1
71,5 X 3,5
23 1997 107 301 90 Support 1
24 900 067 291 01 Conbi nati on screw 2
M8 X 16
25 1999 512 552 00 Hose cl anp 2
20 - 32/9
25 999 512 552 01 Hose cl anp 2
20 - 32/9
26 |997 606 203 01 O | pressure sender 1
26 |997 606 203 02 O | pressure sender 1
27 1900 385 019 01 Torx screw 2
M6 X 20
28 |997 106 049 91 Vent |ine 1 MB7. 77
28 |997 106 049 94 Vent line 1
29 999 512 651 09 Hose cl anp 1
B 15 X 12
30 |999 512 653 09 Hose cl anp 1
B 20 X 12
31 | 000 043 301 19 Engi ne oil X
EXXON MOBIL 1 OW 40
02.10.2017 -2 Kat 029



llustration: 104-11

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
1 LITER
Cont ai ner
I nformation avail abl e
32 (000 043 301 21 Engi ne oi l X
EXXON MOBIL 1 0W40
20 LITER
Cont ai ner
I nformation avail abl e
02.10.2017 -3 Kat 029



llustration: 104-20

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011

18
02.10.2017 -1 Kat 029




llustration: 104-20

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Ol supply MD7. 76
Return line
1 996 107 021 91 Ql punp 1
Syl 4 -6
2 997 107 022 91 Tandem punp 1
Gyl 1 -3
3 |999 707 425 40 Oring 2
85,32 X 3,53
4 996 104 117 50 Dowel sl eeve 4
5 900 378 225 01 Hexagon- head bol t 8
M6 X 30
6 |900 915 006 01 Uni on 2
A 15
7 900 123 106 30 Seal ing ring 2
A 18 X 24
8 999 707 482 41 Oring 2
90,00 X 2,5
9 [999 707 499 40 Oring 4
21,00 X 3,00
10 |900 385 270 01 Qut er hexagon round screw 6
M6 X 35
11 |997 107 019 90 Return line 1
12 1999 511 250 02 Pi pe cl anp 1
13 |900 385 041 01 Torx screw 1
M6 X 12
14 1997 107 357 70 Conbi nati on screw 1
M6 X 25
15 997 105 116 73 Vacuum | i ne 1
Tandem punp
- 999 651 394 40 Cabl e hol der 1
Vacuum | i ne
16 999 701 789 40 Oring 2
12 X 2
17 |900 385 130 01 Hexagon socket head bolt 1
M6 X 10
18 |900 385 050 01 Qut er hexagon round screw 1
M6 X 16
02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 104-21

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 104-21

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Ol supply MD7. 74/ 77
Return line
1 997 107 106 90 Lid 1
2 |900 385 143 01 Screw 6
M5 x 16
3 999 073 013 01 Count er sunk- head screw 1
M6 x 10
4 1999 915 281 40 Loctite 1
574
5 [999 707 032 40 Oring 1
80 x 2
6 997 107 257 90 Gear wheel 2
7 1997 107 253 90 Shaf t 2
with
Drive pinion
8 997 107 255 90 Gear wheel 1
9 997 107 251 90 Shaf t 1
with
Drive pinion
10 997 107 258 8A Feat her key 1
A4 x 4 x 10
11 |997 107 259 90 Gasket 1
Gl punp
12 |997 107 265 90 Dowel sl eeve 2
13 900 219 009 30 Screw pl ug 1
M18 x 1,5
14 1900 123 106 30 Sealing ring 1
A 18 x 24
15 999 707 315 41 Oring 1
33,4 x 2,4
16 997 107 252 90 Drive shaft 1
17 1997 107 019 94 Return line 1
18 | 900 385 009 01 Torx screw 1
M6 x 16
19 999 511 080 01 Suppor t 1
22 x 15
20 |997 110 055 92 Vacuum |l i ne 1
Br ake boost er
20 (997 110 055 93 Vacuum | i ne 1
Br ake boost er
21 |997 110 728 90 Ni ppl e 1
22 [N 013 802 1 Seal ing ring 1
5 x 9 Al
23 |999 701 789 40 Oring 2
12 x 2
24 1900 385 041 01 Torx screw 2
M6 x 12
25 |900 385 130 01 Hexagon socket head bolt 1
M6 x 10
26 |900 385 050 01 Qut er hexagon round screw 1
M6 x 16
27 1997 105 315 71 Lid 2
Canshaft adjuster
28 (997 105 516 90 Lid 1
Canshaft adjuster
29 (997 105 515 90 Fl ange 1
Vacuum punp
30 |999 707 482 41 Oring 4
90 x 2,5
(30) |999 701 208 40 Oring 4
88,57 x 2,62
31 |999 707 499 40 Oring 8
21 x 3
02.10.2017 -2 Kat 029



llustration: 104-21

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
32 |900 385 019 01 Torx screw 7
M6 x 20
33 997 105 016 90 Vacuum punp 1
34 [999 701 339 40 Oring 1
63,17 x 2,62
35 [997 107 357 70 Conbi nati on screw 1
36 |900 385 023 01 Torx screw 5
M6 x 25
37 1997 107 351 90 Return |ine 1 MB7. 77
Gyl 1 -3
37 1997 107 351 91 Return line 1 MB7. 77
Gyl 1 -3
37 Return line 1 MB7. 74
Gyl 1 -3
38 [997 107 153 90 Connecti ng piece 4
39 [999 701 948 40 Oring 4
11 x 2
40 (997 107 352 90 Return line 1 MB7. 77
Syl 4 -6
(40) |997 107 352 91 Return line 1 MD7. 74
Syl 4 -6
41 900 385 048 01 Torx screw 4
M6 x 30
02.10.2017 -3 Kat 029



llustration: 105-00

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



llustration: 105-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Wat er punp MB7. 76
Wat er punp housi ng
1 997 106 061 70 Wat er punp housi ng 1
2 997 106 011 70 Wat er punp 1
(2) |997 106 011 71 Wat er punp 1
(2) |997 106 011 72 Wat er punp 1
3 997 106 340 00 Gasket 1
4 999 073 102 01 Round head screw 5
M6 X 25
5 999 073 110 01 Round head screw 2
M6 X 30
6 |[900 385 019 01 Torx screw 7
AM 6 X 20
7 996 106 125 72 Ther nostat insert 1
8 [996 106 326 71 Gasket 1
9 996 106 121 72 Lid 1
10 |996 106 103 50 Dowel sl eeve 2
8,2 X7
11 |[999 512 660 09 Hose cl anp 1
29 X 12
12 |997 106 802 03 Spring 1
13 |996 106 139 71 Connecti on piece 1
14 |996 106 140 71 Connecti on piece 1
15 999 707 410 40 Oring 2
39,20 X 3,00
16 996 106 214 70 Protective ring 2
17 |996 106 238 71 Joi ni ng socket 2
18 999 707 411 40 Oring 4
28,00 X 4,50
19 |[996 106 529 73 Hose 1
20 (999 512 552 00 Hose cl anp 2
20 - 32/9
20 (999 512 552 01 Hose cl anp 2
20 - 32/9
21 |996 106 512 74 Hose 1
22 (999 512 551 00 Hose cl anp 3
25 - 40/9
22 1999 512 551 01 Hose cl anp 3
25 - 40/9
23 (997 106 250 72 Hose 1
24 (996 106 550 72 Suppor t 1
25 1900 385 041 01 Torx screw 1
M6 X 12
26 (999 512 551 00 Hose cl anp 1
25 - 40/9
26 (999 512 551 01 Hose cl anp 1
25 - 40/9
27 1900 219 007 01 Screw pl ug 2
M10 X 1
28 |900 123 144 30 Seal ing ring 2
A 10 X 13,5
29 |900 385 119 01 Qut er hexagon round screw 4
M 10 X 70
30 (999 512 252 02 Hose cl anp 1
23- 35/9
31 |997 106 477 72 Hose 1
Suppl y
32 (996 115 521 73 Support 1
Left
33 [997 115 661 70 Protective plate 1
Ri ght
34 900 385 041 01 Torx screw 2
M6 X 12
02.10.2017 -2 Kat 029



PO CSeHES llustration: 105-01 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 105-01

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Wat er punp MD7. 74/ 77
Wat er punp housi ng
1 997 106 117 90 Wat er punp housi ng 1
2 999 136 044 01 Uni on 1
3 900 123 011 30 Sealing ring 1
A22 x 27
4 900 219 009 30 Screw pl ug 1
M8 x 1,5
5 900 123 106 30 Sealing ring 1
Al8 x 24
6 997 106 119 90 Ther nost at housi ng 1
7 9A1 106 558 00 Seal ing ring 1
Ther nost at
8 9A1 106 225 90 Ther nostat insert 1
9 [999 707 625 40 Oring 1
59 x 2,5
Thernostat insert
10 999 701 145 40 Oring 1
70 x 2
Ther nost at housi ng
11 |997 106 802 03 Spring 1
12 |900 067 316 01 Conbi nati on screw 3
M6 x 35
13 |[997 106 011 70 Wat er punp 1
(13) 997 106 011 71 Wat er punp 1 MB7. 77
(13) |997 106 011 72 Wat er punp 1 MB7. 77
14 997 106 340 90 Gasket 1
15 |999 073 102 01 Round head screw 6
M6 X 25
16 |[999 073 110 01 Round head screw 2
M6 x 30
17 |997 106 669 90 Ret ai ni ng bracket 1
18 [999 511 240 40 Cabl e hol der 1
19 996 106 103 50 Dowel sl eeve 2
8,2 X7
20 (999 512 551 00 Hose cl anp 1
25 - 40/9
20 (999 512 551 01 Hose cl anp 1
25 - 40/9
21 (997 106 358 90 Hose 1
Bef il I | ei tung
22 (999 512 656 09 Hose cl anp 2
B25 x 12
23 (997 106 257 90 Hose 1
Bef il I | ei tung
24 (997 106 357 90 Hose 1
Bef il I | ei tung
25 999 512 660 09 Hose cl anp 1
B29 x 12
26 |996 106 139 71 Connecti on piece 1
27 996 106 140 71 Connecti on piece 1
28 |999 707 410 40 Oring 2
39,20 X 3,00
29 996 106 214 70 Protective ring 2
30 [996 106 238 71 Joi ni ng socket 2
31 |999 707 411 40 Oring 4
28,00 X 4,50
32 (900 385 019 01 Torx screw 4
M6 x 20
33 (900 219 007 01 Screw pl ug 2
MLO x 1
34 900 123 144 30 Sealing ring 2
A10 x 13,5
02.10.2017 -2 Kat 029



llustration: 105-01

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
35 (997 106 477 90 Hose 1
Suppl'y
Heat exchanger
36 (999 512 552 01 Hose cl anp 2
20 - 32/9
37 (997 106 514 91 Hose 1
Heati ng
Return line
38 (999 512 551 01 Hose cl anp 3
25 - 40/9
39 (997 106 529 90 Hose 1
Kur zschl usskr ei sl auf
40 Lid
See illustrations
1/ 04/ 21
02.10.2017 -3 Kat 029




llustration: 105-03

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



llustration: 105-03

PORSCHES PORSCHES
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Li nes MB7. 76
Heati ng
1 [997 106 233 72 Hose 1
Suppl y
3 [997 106 252 90 Wat er tube 1
Suppl y
4 1997 106 254 90 Wat er tube 1
Return line
5 (999 512 552 00 Hose cl anp 3
20- 32/9
5 (999 512 552 01 Hose cl anp 3
20- 32/9
7 1999 512 551 00 Hose cl anp 1
7 1999 512 551 01 Hose cl anp 1
8 (997 106 455 71 Support 2
9 997 106 456 71 Ret ai ni ng bar 2
10 |900 385 111 01 Torx screw 2
M6 X 55
11 |997 106 451 90 Support 1
12 |999 651 300 40 Hose hol der 1
25,0 - 30,0
13 |996 106 434 72 Hose 1
Suppl'y
13 |996 106 434 74 Hose 1
Suppl y
14 |996 106 422 75 Hose 1
Return |ine
14 |996 106 422 78 Hose 1
Return line
02.10.2017 -2 Kat 029



PO CSeHES llustration: 105-04 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 105-04

PORSCHES PORSCHES
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Li nes MD7. 74/ 77
Heati ng
1 997 106 233 72 Hose 1
Heati ng
Suppl y
2 |997 106 252 90 Water tube 1
Suppl y
3 |997 106 254 91 Water tube 1
Return |ine
4 [999 512 552 01 Hose cl anp 4 MB7. 77
20- 32/9
4 Hose cl anp 2 MD7. 74
20- 32/9
(4) |999 512 346 01 Hose cl anp 2 MB7. 74
16- 27/9
for
997. 106. 233. 72
5 1999 512 551 01 Hose cl anp 1
25 - 40/9
6 997 106 455 71 Support 2
7 997 106 456 71 Ret ai ni ng bar 2
8 900 385 111 01 Torx screw 2
M6 X 55
9 997 106 451 91 Support 1
10 999 651 300 40 Hose hol der 1
25,0 - 30,0
11 |996 106 434 74 Hose 1
Suppl'y
12 996 106 422 78 Hose 1
Return line
13 999 507 728 40 Support 1
18 - 19
02.10.2017 -2 Kat 029



llustration: 105-05

FRORSCOHE FRORSCHE
Model: 997G07 Model life 2007>>2011
10
21
21 2
02.10.2017 -1 Kat 029




llustration: 105-05

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Water cooling 1 MD7. 76
1 |997 106 740 05 Vat er hose 1
Suppl y
2 |997 106 889 92 Vat er hose 07 1
Return |ine
(2) [997 106 889 95 VWt er hose 08- 1
Return line
(2) [997 106 889 96 Vat er hose 07- 1
Return |ine
3 997 106 426 00 Support 1
4 997 106 427 01 Support 1
5 997 106 610 02 Cool i ng wat er tube 1
Suppl y
5 997 106 610 03 Cool i ng wat er tube 1
Suppl y
5 997 106 610 31 Cool i ng wat er tube 1
Suppl y
6 |[999 551 166 40 Felt strip 1
7 997 106 069 00 Cool i ng wat er tube 1
Return line
10 |[997 106 501 01 Vat er hose 1
Suppl y 1
11 |[997 106 502 00 VWt er hose 1
Return line
12 |996 106 417 73 Support 4
To
Use
with
Cool i ng water tube
997. 106. 610. 02
997. 106. 610. 03
(12) Support 3
To
Use
with
Cool i ng water tube
997. 106. 610. 31
(12) (997 106 457 32 Support 1
To
Use
with
Cool i ng water tube
997. 106. 610. 31
13 |[997 106 428 01 Support 1
14 997 106 429 01 Support 1
15 |[997 106 682 03 Vent line 1
16 |997 106 512 03 Connecti on piece 1
17 |997 106 251 00 Br eat her hose 1
19 [999 512 656 09 Hose cl anp 1
25 X 12
20 (999 512 463 00 Hose cl anp 2
21 (996 106 801 03 Oring 8
22 (997 106 802 03 Spring 4
02.10.2017 -2 Kat 029



PO CSeHES llustration: 105-06 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 105-06

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Water cooling 1 MD7. 74/ 77
1 |997 106 740 06 Vat er hose 1
Suppl y
2 |997 106 889 96 Vat er hose 1
Return |ine
3 |997 106 426 00 Support 1 1573
4 997 106 427 01 Support 1
5 997 106 610 31 Cool i ng wat er tube 1
Suppl y
7 997 106 809 91 Cool i ng wat er tube 1
Return line
8 [997 106 501 01 Vat er hose 1
Suppl y 1
9 |[997 106 502 90 Vat er hose 1
Return line
10 |[996 106 417 73 Support 3
(10) (997 106 457 32 Support 1
11 |[997 106 428 01 Support 1
12 |[997 106 429 01 Support 1
13 |[997 106 681 32 Vent |ine 1
14 |997 106 512 03 Connecti on piece 1
15 |[997 106 251 01 Br eat her hose 1
17 999 512 656 09 Hose cl anp 1
25 X 12
18 [999 512 463 00 Hose cl anp 2
19 |[996 106 801 03 Oring 8
20 (997 106 802 03 Spring 4
02.10.2017 -2 Kat 029



llustration: 105-10

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029




FPORSCOHE

llustration: 105-10

FRPORSCHE

Model: 997G07

Model life 2007>>2011

Pos Part Number

Description

Remark

Qty

Model

1 997 106 711

1 997 106 711

2 1997 106 720

2 1997 106 720

3 |997 106 723
4 |997 106 525

5 1997 106 574

6 997 106 526

7 1997 106 573

8 |997 106 752
9 |997 106 751
10 |997 106 413
(10)
(10) |997 106 414
11 |900 378 013
12 |900 378 036
13 |997 106 767
14 |997 106 227

15 |997 106 651

15 |997 106 651

16 |997 106 652
16 |997 106 652

17 1997 106 520

18 |997 106 521

19 |900 378 035

02

03

02

03

05
01

02

01

02

04

04

01

00

09

09

02

03

03

04

03

04

02

01

01

Water cooling 2

Wat er tube
Cross tube
Suppl y

Wat er tube
Cross tube
Suppl y

Wat er tube
Cross tube
Return line
Wat er tube
Cross tube
Return line
Wat er hose
Support

Wat er tube
Cross tube
Centre
Support

Di stri butor
Ri ght
Support
Cross tube
Upper
Support

Di stri butor
Left

Di stri butor
Suppl y

Di stri butor
Return line
Support

Di stri butor
Support

Di stri butor
Support

Di stributor tube
Hexagon- head bol t

M6 X 25

Hexagon- head bol t

M6 X 12
Vent |ine
Transver se
Vent |ine
Tunnel

Wat er tube
Suppl y
Tunnel

Wat er tube
Suppl y
Tunnel

Ret urn pi pe
Tunnel

Ret urn pi pe
Tunnel
Support

Bul khead
Ri ght
Support

Bul khead
Left

Hexagon- head bol t

M6 X 16

t ube

t ube

t ube

t ube

t ube

t ube

/R

/L

MB7. 76

1601

1601

02.10.2017

Kat 029



llustration: 105-10

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
20 |997 106 512 03 Connecti on piece 1
Vent |ine
21 |997 106 540 02 Suppor t 2
Tunnel
22 |997 106 551 03 Sl eeve 2
23 See illustrations X
1/ 05/ 05
24 See illustrations X
1/ 05/ 05
25 |997 106 765 02 Li ne /L 1
26 |997 106 766 90 Li ne /R 1
27 997 106 623 03 Wat er hose /L 1
Suppl y
28 |997 106 627 03 WAt er hose /R 1
Suppl y
29 |997 106 728 03 WAt er hose /L 1
Return line
30 [997 106 624 03 WAt er hose /R 1
Return line
31 [997 106 866 90 Vent |ine /R 1
32 See illustrations
1/ 05/ 15
02.10.2017 -3 Kat 029




llustration: 105-11

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029




llustration: 105-11

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Water cooling 2 MD7. 74/ 77
1 997 106 711 02 Wat er tube 1
Cross tube
Suppl y
1 997 106 711 03 Wat er tube 1
Cross tube
Suppl y
2 997 106 720 02 Wat er tube 1
Cross tube
Return line
2 997 106 720 03 Water tube 1
Cross tube
Return line
3 997 106 723 07 WAt er hose 2
4 997 106 525 01 Suppor t 1
Wat er tube
Cross tube
Centre
5 997 106 574 02 Suppor t 1
Di stributor tube
Ri ght
6 997 106 526 01 Suppor t 2
Cross tube
Upper
7 997 106 573 02 Suppor t 1
Di stributor tube
Left
8 997 106 752 04 Di stributor tube /L 1
Suppl y
9 997 106 751 04 Di stributor tube /R 1
Return line
10 |997 106 413 01 Suppor t 2 1 600
Di stributor tube
(10) Support /R 1 1 601
Di stributor tube
(10) |997 106 414 00 Suppor t /L 1 1603
Di stributor tube
11 |900 378 013 01 Hexagon- head bol t 2
M6 X 25
12 |900 378 036 01 Hexagon- head bol t 2
M6 X 12
13 |997 106 767 02 Vent |ine 1
Transver se
14 |997 106 227 03 Vent |ine 1
Tunnel
15 |997 106 651 90 Water tube 1
Suppl y
Tunnel
16 |997 106 652 90 Return pi pe 1
Tunnel
17 |997 106 520 02 Suppor t 1
Bul khead
Ri ght
18 |997 106 521 01 Suppor t 1
Bul khead
Left
19 |900 378 035 01 Hexagon- head bol t 2
M6 X 16
20 |997 106 512 03 Connecti on piece 1
Vent |ine
(20) Connecti on piece 2 1474
Vent |ine
21 |997 106 540 02 Support 2
02.10.2017 -2 Kat 029



llustration: 105-11

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Tunnel
22 |997 106 551 03 Sl eeve 2
23 See illustrations X
1/ 05/ 06
24 See illustrations X
1/ 05/ 06
25 |997 106 765 02 Li ne /L 1
26 |997 106 766 02 Li ne /R 1
27 |997 106 623 03 WAt er hose /L 1
Suppl y
28 |997 106 627 03 Wat er hose /R 1
Suppl y
29 |997 106 728 03 WAt er hose /L 1
Return line
30 [997 106 624 03 WAt er hose /R 1
Return line
31 See illustrations
1/ 05/ 16
33 [997 106 866 90 Vent |ine /R 1
02.10.2017 -3 Kat 029




PO CSeHES llustration: 105-15 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 105-15

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Water cooling 3 MD7. 76
1 997 106 131 02 Radi at or /L 1
(1) |997 106 132 02 Radi at or IR 1
2 997 624 136 02 Fan IR 1
(3) |997 106 135 90 Seal i ng frame /L 1
3 |997 624 132 02 Air guide IR 1
4 900 377 001 02 Hexagon nut 6
M 6
5 999 919 125 09 Hexagon- head bol t 4
M6 X 16
6 997 573 711 00 Seal ing frane 2
8 (997 106 155 01 Br acket /L 1
(8) |997 106 156 01 Br acket IR 1
9 997 106 621 03 Wat er hose /L 1
Suppl y
(9) |997 106 622 03 Wat er hose IR 1
Suppl y
10 |997 106 625 03 Wat er hose /L 1
Return |ine
10 |997 106 626 03 Wat er hose IR 1
Return line
11 |997 106 255 02 Connecti ng piece 2
12 997 106 802 01 Spring 2
SCB 33
13 997 106 802 02 Spring 2
SCB 36
14 997 575 321 02 Air guide /L 1
(14) |997 575 322 02 Air guide IR 1
15 999 919 134 09 Oval - head screw 6
M6 X 16
16 |900 385 009 01 Torx screw 6
M6 X 16
17 1999 703 494 40 Rubber nounti ng 4
15 X 19,5
18 999 025 255 02 Washer 4
16,1 X 32 X 0,5
19 999 166 083 09 Tab washer 4
B 25
20 |997 575 341 00 Air guide /L 1
(20) |997 575 342 00 Air guide IR 1
21 |997 106 232 01 Suppor t 2
Qut er
22 |997 106 455 00 Suppor t 1
Left
23 1999 591 350 02 Speed nut 4
ST 4,8
23 1999 591 350 01 Speed nut 4
ST 4,8
24 1997 106 231 02 Suppor t 2
I nner
25 997 106 802 00 Spring 2
SCB 26
28 [999 919 125 09 Hexagon- head bol t 1
6 X 16
29 Condenser 1
See illustrations
8/ 13/ 25
30 |997 106 456 00 Support 1
Ri ght
31 |900 377 010 01 Hexagon nut 2
M 6
32 Control unit 1
Cooling air control
02.10.2017 -2 Kat 029



PO CSeHES llustration: 105-15 PORSCHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
See illustrations
9/ 01/ 03
33 (999 591 329 01 Speed nut 3
ST 4,8
02.10.2017 -3 Kat 029



PO CSeHES llustration: 105-16 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 105-16

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Water cooling 3 MD7. 74/ 77
1 997 106 131 02 Radi at or /L 1
(1) |997 106 132 02 Radi at or IR 1
2 997 624 128 02 Fan IR 1
(3) [997 106 135 90 Seal i ng frame /L 1
3 |997 624 132 02 Air guide IR 1
4 900 377 001 02 Hexagon nut 6
M 6
5 999 919 125 09 Hexagon- head bol t 4
M6 X 16
6 997 573 711 00 Seal i ng frame 2 1573
8 [997 106 155 01 Br acket /L 1
(8) [997 106 156 01 Br acket IR 1
9 |[997 106 621 05 Vat er hose /L 1
Suppl y
with
d amp
(9) [997 106 622 04 Wat er hose IR 1
Suppl y
with
d amp
10 |997 106 625 04 Vat er hose /L 1
Return line
with
d amp
(10) (997 106 626 05 Vat er hose IR 1
Return |ine
with
d amp
11 |997 106 255 02 Connecti ng piece 2
12 997 106 802 01 Spring 2
SCB 33
13 997 106 802 02 Spring 2
SCB 36
14 997 575 321 91 Air guide /L 1
(14) |997 575 322 91 Air guide IR 1
15 999 919 134 09 Oval - head screw 6
M6 X 16
16 |900 385 009 01 Torx screw 6
M6 X 16
17 999 703 494 40 Rubber nounti ng 4
15 X 19,5
18 [999 025 255 01 Washer 4
16,1 X 32 X 0,5
19 999 166 083 09 Tab washer 4
B 25
20 (997 575 341 00 Air guide /L 1
(20) (997 575 342 00 Air guide IR 1
21 |997 106 232 01 Suppor t 2
Qut er
22 (997 106 455 00 Support 1
Left
23 1999 591 350 01 Speed nut 4
ST 4,8
24 1997 106 231 02 Suppor t 2
I nner
25 (997 106 802 00 Spring 2
SCB 26
28 (999 919 125 09 Hexagon- head bol t 4
M6 X 16
(28) Hexagon- head bol t 2 1573
M6 X 16
29 Condenser 1
02.10.2017 -2 Kat 029



llustration: 105-16

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
See illustrations
8/ 13/ 25
30 |997 106 456 00 Support 1
Ri ght
31 |900 377 010 01 Hexagon nut 2
M 6
32 Control unit 1
Cooling air control
See illustrations
9/ 01/ 03
33 999 591 329 01 Speed nut 6
ST 4,8
02.10.2017 -3 Kat 029



FRPORSCHE

llustration: 105-17

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 105-17

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Radi at or MD7. 76
Centre
1 |996 106 037 73 Radi at or 1
1 |996 106 037 75 Radi at or 1
2 997 504 487 90 Ret ai ning frane 1
3 |997 504 485 80 Ret ai ni ng frane 1
4 [930 113 430 00 Rubber nounti ng 4
5 900 378 035 01 Hexagon- head bol t 2
M6 X 16
6 999 591 882 02 Speed nut 2
M 6
6 999 591 882 01 Speed nut 2
M 6
7 999 072 048 09 Hexagon- head bol t 2
M8 X 25
7 999 072 048 01 Hexagon- head bol t 2
M8 X 25
8 999 084 447 09 Hexagon nut 2
M 8
9 [997 575 141 90 Air guide 1
10 |[997 106 639 90 Vat er hose 1
Return line
11 |[997 106 638 90 VWt er hose 1
Suppl y
12 |997 106 565 00 Adapt er 1
Radi at or
13 See illustrations
1/ 05/ 15
02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 105-18

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 105-18

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Radi at or MD7. 74/ 77
Centre
1 |996 106 037 75 Radi at or 1
2 997 504 487 92 Ret ai ning frane 1
3 |997 504 485 80 Ret ai ning frame 1
4 [930 113 430 00 Rubber nounti ng 4
5 900 378 035 01 Hexagon- head bol t 2
M6 X 16
6 999 591 882 01 Speed nut 2
M 6
7 999 072 048 01 Hexagon- head bol t 2
M8 X 25
8 [999 084 447 01 Hexagon nut 2
M 8
9 |[997 575 141 91 Air guide 1
10 |[997 106 639 91 Vat er hose 1
Suppl y
11 |[997 106 638 91 Vat er hose 1
Return |ine
12 |997 106 565 00 Adapt er 1
Radi at or
13 See illustrations
1/ 05/ 15
14 996 106 545 71 St opper 1
Radi at or
- 996 106 802 15 Ret ai ner spring X
- 997 504 489 80 A r duct 1
- 997 504 489 81 A r duct 1
- 999 049 029 01 Hexagon nut 2
T5
02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 105-20

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 105-20

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Water cooling 4 MD7. 76
1 |[996 106 157 03 Vater reservoir 1
2 997 641 503 00 Swi tch 1
3 999 919 058 02 Hexagon- head bol t 8
5,0 X 40
4 996 106 347 02 Bl eeder val ve 1
5 [996 106 447 01 Lid 1
See techni cal manual
Goup 1
Nr. 190101
6 996 106 405 52 Support 1
7 900 378 141 09 Hexagon- head bol t 2
M6 X 35
8 999 076 071 02 Hexagon nut 1
M 6
9 |000 043 301 03 Antifreeze X
1LTR
Cont ai ner
(9) (000 043 301 04 Antifreeze X
20 LTR
Cont ai ner
10 |[996 106 297 04 Overfl ow hose 1
10 |[996 106 297 05 Overfl ow hose 1
11 |[999 707 370 40 Oring 1
47 X 4
12 999 707 371 40 Oring 1
17 X 4
13 |[997 106 350 00 Vat er hose 1
14 999 512 660 09 Hose cl anp 1
29 X 12
02.10.2017 -2 Kat 029



PO CSeHES llustration: 105-21 PORSCHE

Model: 997G07 Model life 2007>>2011
ﬁf?}
|
4 < 4

02.10.2017 -1 Kat 029



llustration: 105-21

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Water cooling 4 MD7. 74/ 77
1 |[996 106 157 03 Water reservoir 1
2 997 641 503 00 Swi tch 1
3 999 919 058 01 Hexagon- head bol t 8
5,0 X 40
4 996 106 347 02 Bl eeder val ve 1
5 |996 106 447 04 Lid 1
See technical manual
Goup 1
Nr. 190101
6 |[996 106 405 52 Suppor t 1
7 900 378 141 01 Hexagon- head bol t 2
M6 X 35
8 999 076 071 02 Hexagon nut 1
M 6
9 |000 043 301 03 Antifreeze X
1LTR
Cont ai ner
(9) (000 043 301 04 Antifreeze X
20 LTR
Cont ai ner
10 |[996 106 297 05 Overfl ow hose 1
11 ]999 707 370 40 Oring 1
47 X 4
12 999 707 371 40 Oring 1
17 X 4
13 Wat er hose
See illustrations
1/05/01
14 999 512 660 09 Hose cl anp 1
29 X 12
02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 106-00

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 106-00

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Air cl eaner MB7. 76
1 997 110 021 90 Air cl eaner 1
Conpl et e
2 996 110 121 93 Air cl eaner 1
Lower part
4 996 110 131 71 Air cleaner cartridge 1
5 997 110 321 90 Pi pe 1
for
Mass air flow neter
6 986 606 125 01 Mass air flow neter 1
7 999 702 246 40 G ommet 1
12,0 X 25,6 X 17
8 997 110 137 01 dip 1
9 999 703 478 40 Bush 1
10 |N 104 197 02 Oval - head sheetnetal screw 2
M6 X 22
11 999 919 099 01 Oval - head screw 2
M6 X 20
02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 106-10

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 106-10

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Air cl eaner MB7. 77
-1004
1 997 110 021 90 Air cl eaner 1
Conpl et e
2 996 110 121 93 Air cl eaner 1
Lower part
4 996 110 131 71 Air cleaner cartridge 1
5 997 110 321 90 Pi pe 1
for
Mass air flow neter
6 986 606 125 01 Mass air flow neter 1
7 999 702 246 40 G ommet 1
12,0 X 25,6 X 17
8 997 110 137 01 dip 1
9 999 703 478 40 Bush 1
10 |N 104 197 02 Oval - head sheetnetal screw 2
M6 X 22
11 999 919 099 01 Oval - head screw 2
M6 X 20
02.10.2017 -2 Kat 029



PO CSeHES llustration: 106-20 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 106-20

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Air cl eaner MB7. 77
1 004
1 997 110 021 92 Air cl eaner 1
Conpl et e
2 997 110 121 92 Air cl eaner 1
Lower part
3 997 110 122 92 Air cl eaner 1
Upper part
4 997 110 131 74 Air cleaner cartridge 1
5 997 110 321 92 Pi pe 1
for
Mass air flow neter
6 997 606 125 00 Mass air flow neter 1
6 986 606 125 01 Mass air flow neter 1
7 997 110 239 00 Mount i ng 4
Air cl eaner
8 997 110 238 00 Rubber stop 3
9 999 703 267 40 Bush 2
10 |997 110 721 92 Logo 1
RS 3.8
11 999 919 099 01 Oval - head screw 4
M6 X 20
12 997 555 533 01 St op 2
13 1999 919 261 01 Oval - head screw 4
M5 X 20,0
02.10.2017 -2 Kat 029



Model: 997G07 Model life 2007>>2011

KKKKKK



[llustration

: 106-30

PORSCHE PORSCHES
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Air cl eaner MD7. 74
| 006
1 997 110 021 94 Air cl eaner 1
Conpl et e
2 997 110 131 91 Air cleaner cartridge 2
3 986 606 125 01 Mass air flow neter 1
4 [999 703 267 40 Bush 2
5 1999 073 268 A2 Oval - head screw 10
M5 x 12
6 997 555 533 01 St op 5
02.10.2017 -2 Kat 029




llustration: 107-00

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
11
24
02.10.2017 -1 Kat 029




llustration: 107-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Throttl e body MD7. 76
1 997 605 116 01 Throttl e body 1
2 1997 110 319 90 Gasket 1
3 [900 385 070 01 Torx screw 4
M6 X 50
4 996 605 123 01 Change-over val ve 2
5 See illustrations 1
1/ 07/ 10
6 928 574 717 03 Moul ded hose 7
7 999 239 040 40 Connecti ng piece 2
8 999 137 004 40 T- pi ece 1
9 928 573 729 03 Di stributing piece 1
9 928 573 729 05 Di stributing piece 1
10 997 110 161 91 Control l|ine 1
11 |997 110 163 90 Control line 1
with
Change-over val ve
12 999 614 015 40 I nsul ati ng hose 1
10 X 0,7 X 150
13 999 614 013 40 I nsul ati ng hose 1
10 X 0,7 X 250
- 999 181 742 40 Pi pe X
4,0 X 1,0
14 230 WM 1
15 335 W 1
16 360 MM 1
17 450 W 1
18 580 MM 1
19 |900 918 011 40 Pi pe 1
4,0 X 1,0
1200 MM
20 See illustrations
1/ 07/ 05
21 |999 512 429 01 d anmp 1
6 X 15
22 1900 385 041 01 Torx screw 1
M6 X 12
23 |999 652 326 03 Cabl e cl anp 3
3,5- 4,0
24 Vacuum uni t 2
Not avail abl e
Front muffler
Use
See illustrations
2/ 02/ 00
02.10.2017 -2 Kat 029



llustration: 107-01

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
11
24
02.10.2017 -1 Kat 029




llustration: 107-01

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Throttl e body MD7. 74/ 77
Control l|ine
Fl ap
Exhaust gas
1 997 605 116 01 Throttl e body 1
2 1997 110 319 90 Gasket 1
3 [900 385 070 01 Torx screw 4
M6 X 50
4 996 605 123 01 Change-over val ve 2
5 See illustrations 1
1/ 07/ 11
6 928 574 717 05 Moul ded hose 6
6 928 574 717 07 Moul ded hose 6
6 9P1 129 487 Moul ded hose 6
7 999 239 040 40 Connecti ng piece 2
8 928 573 727 05 Di stributing piece 1
Triple
9 928 573 729 05 Di stributing piece 1
Fourfold
10 |997 110 161 93 Control line 1
11 |997 110 163 90 Control l|ine 1
with
Change-over val ve
12 |900 918 078 40 Pi pe 1
4 x 1 x 75
13 999 614 013 40 I nsul ati ng hose 2
10 X 0,7 X 250
14 ]900 918 060 40 Pi pe 2
4 x 1 x 300
15 |900 918 067 40 Pi pe 1
4 x 1 x 350
16 |900 918 080 40 Pi pe 1
4 x 1 x 530
17 ]900 918 017 40 Pi pe 1
4 x 1 x 580
18 |900 385 009 01 Torx screw 3
M6 x 16
18 |900 385 019 01 Torx screw 3
M6 x 20
19 999 512 429 01 d amp 3
6 x 15
20 |900 377 010 01 Hexagon nut 3 -1074/-1172
-1193
Vb
20 Hexagon nut 1 1074/ 172/ 193
M 6
21 |997 110 597 90 Ret ai ni ng bracket 2
22 999 507 506 40 Cabl e hol der 2
23 999 512 527 00 d anp 2
8,5 - 10
24 Vacuum uni t 2
Not avail abl e
Front muffler
Use
See illustrations
2/ 02/ 01
25 997 375 431 90 Suppor t 2 -1004/1074
1172/ 193
Cover
02.10.2017 -2 Kat 029



PO CSeHES llustration: 107-05 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 107-05

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Fuel collection pipe MD7. 76
1 997 110 307 91 Fuel collection pipe 1
Gyl 1 -3
2 997 110 308 90 Fuel collection pipe 1
Syl 4 -6
3 |997 110 309 90 Fuel hose 1
4 997 110 199 70 Pressure regul at or 1
5 [999 707 276 40 Oring 1
5 X2,5
6 |[999 707 277 40 Oring 1
20 X 2,5
7 993 110 196 00 Retaining clip 1
8 |900 385 041 01 Torx screw 7
M6 X 12
9 996 110 113 52 Retaining clip 6
10 997 605 132 90 I njector valve 6
11 |[999 511 177 02 d amp 1
20 X 15
11 |[999 511 177 01 d amp 1
20 X 15
12 997 110 324 91 Return line 1
12 1997 110 324 92 Return line 1
13 |[997 110 101 90 I nt ake manifold 2
14 996 110 103 93 Gasket 2
15 | 900 385 009 01 Torx screw 24
M6 X 16
16 996 110 687 90 Rubber sl eeve 6
17 999 512 349 02 Hose cl anp 12
50 - 70/9
17 999 512 349 01 Hose cl anp 12
50 - 70/9
18 |[996 110 253 52 Fuel filter 1
19 [997 110 065 00 Bl eeder val ve 1
(19) (997 110 065 01 Bl eeder val ve 1
20 (997 110 257 03 Support 1
21 1999 512 390 00 Hose cl anp 1
60- 80/13
22 (997 110 267 70 Safety clip 1
02.10.2017 -2 Kat 029



llustration: 107-06

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



llustration: 107-06

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Fuel collection pipe MD7. 77
MB7. 74
1 997 110 031 91 Fuel collection pipe 1
2 997 110 218 00 Cap 2
Val ve
3 993 110 217 00 Val ve 2
4 1999 511 066 01 d amp 1
18 x 15
6 900 385 009 01 Torx screw 1
M6 x 16
7 900 385 041 01 Torx screw 4
M6 x 12
8 997 605 132 90 I njector valve 6 MD7. 77
8 997 605 132 91 I njector valve 6 MD7. 74
9 996 110 113 53 Retaining clip 6
10 |999 707 574 40 Oring 6
7,52 x 3,51
11 |999 707 573 40 Oring 6
8,30 x 3,05
12 997 110 101 90 I nt ake mani fol d 2 MB7. 77
12 997 110 101 92 I nt ake mani fol d 2 MB7. 74
13 |[999 512 349 02 Hose cl anp 12
50 - 70/9
13 |[999 512 349 01 Hose cl anp 12
50 - 70/9
14 |996 110 687 90 Rubber sl eeve 6 MD7. 77
(14) |997 110 687 90 Rubber sl eeve 6 MD7. 74
15 |[900 385 019 01 Torx screw 24
M6 x 20
16 |[996 110 103 93 Gasket 2
02.10.2017 -2 Kat 029



PO CSeHES llustration: 107-10 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 107-10

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
I nt ake distributor MD7. 76
1 997 110 619 90 I nt ake distributor 2
2 900 219 004 01 Screw pl ug 2
M16 X 1,5
3 900 123 131 30 Sealing ring 2
A 16 X 20
4 997 110 116 90 Di stributor tube 1
5 [993 110 462 02 Vacuum uni t 2
6 999 146 007 01 Round head screw 4
M5 X 16
7 999 113 477 40 Shaft sealing ring 2
8 X 16 X7
8 900 378 280 02 Hexagon- head bol t 2
M6 X 130
9 N 013 804 2 Seal ing ring 2
6 X 10
10 |[900 331 056 40 Oring 2
180 X 3,0
11 |997 605 665 90 Support 1
Change-over val ve
12 900 385 041 01 Torx screw 2
M6 X 12
13 999 512 539 00 Hose cl anp 1
90 - 110/9
13 999 512 539 01 Hose cl anp 1
90 - 110/9
14 |997 110 621 90 Rubber sl eeve 1
15 ]997 110 728 90 Ni ppl e 1
16 |N 013 802 1 Seal ing ring 1
02.10.2017 -2 Kat 029



PO CSeHES llustration: 107-11 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 107-11

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
I nt ake distributor MB7. 74/ 77
1 997 110 619 90 I nt ake distributor 2 M7. 77
-1004
1 997 110 619 91 I nt ake distributor 1 MB7. 77
1 004
Gyl 1 -3
1 I ntake distributor 1 MB7. 74
1 004
Gyl 1 -3
M >> 61B 31503
1 997 110 619 92 I nt ake distributor 1 MD7. 74
1 004
Gyl 1 -3
M 61B 31504 >>
2 997 110 620 91 I nt ake distributor 1 M7. 77
1 004
Syl 4 -6
2 I ntake distributor 1 MB7. 74
1 004
Syl 4 -6
M >> 61B 31503
2 997 110 620 92 I nt ake distributor 1 M7. 74
1 004
Syl 4 -6
M 61B 31504 >>
- 997 110 719 90 Spacer sl eeve 2 MD7. 74
for
I nt ake distributor
997.110. 619. 92
997. 110. 620. 92
3 900 123 131 30 Sealing ring 2 MB7. 77
A 16 x 20
4 997 110 116 90 Di stributor tube 1 MB7. 77
-1004
4 997 110 116 91 Di stributor tube 1 MB7. 74/ 77
1 004
4 997 110 116 94 Di stributor tube 1 MB7. 74/ 77
1 004
5 993 110 462 02 Vacuum uni t 2
6 999 146 007 01 Round head screw 4
M5 X 16
7 999 113 477 40 Shaft sealing ring 2
8 X 16 X 7
8 900 385 122 01 Torx screw 2 MB7. 74/ 77
1 004
M6 X 100
8 900 378 280 02 Hexagon- head bol t 2 MD7. 77
-1004
M6 X 130
9 N 013 804 2 Seal ing ring 2
6 X 10
10 |900 331 056 40 Oring 2
180 X 3,0
11 |997 605 665 92 Suppor t 1
Change-over val ve
12 (900 385 041 01 Torx screw 2
M6 X 12
13 |999 512 539 01 Hose cl anp 1
90 - 110/9
14 1997 110 621 90 Rubber sl eeve 1
15 |900 219 004 01 Screw pl ug 2 M7. 77
M16 x 1,5
16 996 110 530 90 G ommet 1 M7. 77
02.10.2017 -2 Kat 029



llustration: 107-11

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
-1004
Tenper ature sensor
(16) 993 110 530 01 G ommet 1 MB7. 74/ 77
1 004
Tenperature sensor
17 997 110 728 90 Ni ppl e 1
18 |N 013 802 1 Seal ing ring 1
19 997 606 213 00 Tenperature sensor 1
02.10.2017 -3 Kat 029



llustration: 108-05

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029




llustration: 108-05

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Air injection MB7. 76
1 997 605 104 00 Secondary punp 07 1
(1) |997 605 104 02 Secondary punp 08- 1
2 955 113 325 00 Oval - head screw 3
M6 X 50
3 997 113 240 90 Support 1
4 1900 385 019 01 Torx screw 2
M6 X 20
5 [997 113 101 90 Br acket 2
6 |[948 113 203 01 Val ve 2
7 |993 113 258 51 Gasket 2
8 900 067 207 01 Conbi nati on screw 8
M6 X 20
9 [999 707 472 40 Oring 2
20,0 X 2,5
10 |[997 113 107 90 Air hose 1
11 |[999 512 658 09 Hose cl anp 6
27 X 12
02.10.2017 -2 Kat 029



PO CSeHES llustration: 108-06 PORSCHE

Model: 997G07 Model life 2007>>2011

=aaes

f

02.10.2017 -1 Kat 029



llustration: 108-06

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Air injection MD7. 74/ 77
1 997 605 104 02 Secondary punp 1
2 997 113 240 90 Support 1
3 997 113 249 90 Shut - of f val ve 1
4 1993 113 258 51 Gasket 1
5 900 102 011 03 Cutting ring 1
6 999 261 025 01 Cap screw 1
7 997 113 117 90 Connecting |ine 1
8 999 707 472 40 Oring 2
20 x 2,5
9 999 512 658 09 Hose cl anp 1
27 x 12
10 |900 067 207 01 Conbi nati on screw 3
M6 X 20
11 |[900 067 331 01 Screw 2
M6 x 75
12 [997 113 101 91 Br acket 1
13 997 113 107 91 Air hose 1
14 |7L5 951 541 Screw 3
M6 X 50
14 955 113 325 00 Oval - head screw 3
M6 X 50
15 999 703 868 40 Rubber nounti ng 3
16 999 209 077 01 Spacer sl eeve 3
17 |[900 385 019 01 Torx screw 4
M6 x 20
19 999 512 346 01 Hose cl anp 1
16 - 27
02.10.2017 -2 Kat 029



PO CSeHES llustration: 109-00 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 109-00

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Engi ne suspensi on MB7. 76
1 996 375 013 01 Engi ne carri er 1
2 980 375 351 01 Hydraul i ¢ nount 2
(2) |980 375 351 02 Hydraul i ¢ nount 2
3 900 378 159 01 Hexagon- head bol t 12
AM 8 X 60
4 1996 375 221 02 Adapt er 2
5 [999 084 215 09 Lock nut 2
M12 X 1,5
6 900 385 119 01 Qut er hexagon round screw 4
M 10X 70
02.10.2017 -2 Kat 029




FRPORSCHE

llustration: 109-01

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 109-01

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Engi ne suspensi on MD7. 74/ 77
1 997 375 011 91 Engi ne carrier 1
900 385 062 01 Qut er hexagon round screw 2
M 10 x 80
3 900 385 119 01 Qut er hexagon round screw 2
M 10 x 70
4 980 375 351 02 Hydraul i ¢ nount 2 -1 140
5 997 375 059 91 Hydraul i ¢ nount /L 1 | 140
5 997 375 059 92 Hydraul i ¢ nount /L 1 | 140
5 997 375 059 93 Hydraul i ¢ nount /L 1 | 140
6 997 375 060 91 Hydraul i ¢ nount /R 1 | 140
6 997 375 060 92 Hydraul i ¢ nount /R 1 | 140
6 997 375 060 93 Hydraul i ¢ nount /R 1 | 140
7 |996 375 221 02 Adapt er 2
8 900 378 159 01 Hexagon- head bol t 6 -1 140
M8 x 60
(8) |900 385 121 01 Qut er hexagon round screw 6 | 140
M8 x 75
9 [999 084 215 09 Lock nut 2
M12 X 1,5
9 [999 084 215 01 Lock nut -11 2
M12 X 1,5
02.10.2017 -2 Kat 029



llustration: 201-00

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



llustration: 201-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Fuel tank MD7. 76
1 1997 201 021 90 Fuel tank /LL 1 1 098
Use al so:
- 997 201 543 90 Pi pe 1
I nner
1 997 201 022 02 Fuel tank / RL 1 1 099
with
Br eat her adapter
(1) |997 201 022 00 Fuel tank / RL 1 1 099
wi t hout
Br eat her adapter
(2) [997 201 623 00 Uni on nut 1
2 Uni on nut /LL 2 1098
(3) |997 201 733 00 Sealing ring 1
3 Seal ing ring /LL 2 1098
4 1997 620 129 00 Fuel punp 1
5 [997 620 831 02 Tank gauge /LL 1 1 098
wi t hout
Fl ange
(5) 997 620 833 00 Tank gauge 1
wi t hout
Fl ange
6 997 201 421 01 Fl ange 1
for
Tank gauge
7 1997 201 421 03 Fl ange /LL 1 1 098
for
Tank gauge
8 997 620 116 00 Venturi tube 1
9 997 201 331 90 Protective plate /LL 1 1098
(9) 997 201 331 00 Protective plate / RL 1 1099
10 997 201 106 00 Restraining strap 1
Ri ght
11 |997 201 105 00 Restraining strap 1
Left
12 |997 201 107 00 Restrai ning strap /LL 1 1098
13 |900 075 479 01 Conbi nati on screw 4
M8 X 40
14 997 201 043 12 Filler neck 1
(14) |997 201 043 10 Filler neck 1 | 150/ 193
15 999 073 348 09 Oval - head screw 1
M6 X 20
16 [997 201 951 02 Suppor t 1
Conpl et e
17 1996 201 241 03 Fuel tank cap 1
with
Cip
I nformation avail abl e
- 999 507 499 40 Expansi on rivet 1
18 |191 201 557 Seal ing ring 1
I nformation avail abl e
19 1996 201 755 00 Support washer 1
20 |996 201 753 00 Gasket 1
21 (997 201 667 00 Sl eeve 1
22 1996 201 153 00 Hose 1
23 997 201 711 90 Vent |ine /LL 1 1 098
(23) (996 201 613 00 Vent line / RL 1 1 099
24 | 000 043 206 89 Additive 1
Fuel
100 ML
24 (000 043 209 02 Additive 1
Fuel
100 ML
02.10.2017 -2 Kat 029



PO CSeHES llustration: 201-00 PORSCHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
25 | 000 043 209 75 Adapt er 1
Ri ng
Fuel tank
02.10.2017 -3 Kat 029




llustration: 201-01

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



llustration: 201-01

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Fuel tank MB7. 74/ 77
1 |997 201 021 01 Fuel tank /LL 1 1 098
1 |[997 201 021 90 Fuel tank /LL 1 |1 082/ 098
Use al so:
- 997 201 543 02 Pi pe 1
I nner
1 |[997 201 022 02 Fuel tank /RL 1 1 099
with
Br eat her adapter
(1) [997 201 022 00 Fuel tank /RL 1 1 099
wi t hout
Br eat her adapter
2 997 201 623 00 Uni on nut 1
(2) Uni on nut 2 1 082
3 997 201 733 00 Seal ing ring 1
(3) Sealing ring 2 1 082
4 1997 620 141 00 Fuel punp /LL 1 |1 082/ 098
(4) [997 620 145 00 Fuel punp 1 -1082
5 [997 620 831 02 Tank gauge /LL 1 |1 082/ 098
wi t hout
Fl ange
(5) 997 620 833 00 Tank gauge 1 -1082
wi t hout
Fl ange
6 |[997 201 421 01 Fl ange 1
for
Tank gauge
(6) [997 201 421 91 FI ange 1 1 082
for
Tank gauge
Upper
7 |997 201 421 03 FI ange 1 1 082
for
Tank gauge
8 997 620 116 00 Venturi tube 1
8 997 620 123 00 Venturi tube 1 -1082
Set
Left
And
Ri ght
9 [997 201 331 90 Protective plate /LL 1 |1 082/ 098
(9) 997 201 331 00 Protective plate / RL 1 1099
10 |997 201 106 00 Restraining strap 1 -1082
Ri ght
10 997 201 106 01 Restraining strap 1 1 082
Ri ght
11 |997 201 105 00 Restrai ning strap 1 -1082
Left
11 |997 201 105 01 Restraining strap 1 1 082
Left
12 |997 201 107 00 Restraining strap /LL 1 1098
13 |900 075 479 01 Conbi nati on screw 4
M8 X 40
14 997 201 043 12 Filler neck 1
(14) (997 201 043 10 Filler neck 1 | 150/ 193
15 999 073 348 09 Oval - head screw 1
M6 X 20
16 |[997 201 951 02 Support 1
Conpl et e
17 997 201 980 00 Fuel tank cap 1
with
Cip
(17) 1997 201 981 00 Fuel tank cap 11- 1 I XYB
02.10.2017 -2 Kat 029



llustration: 201-01

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
- 999 507 499 40 Expansi on rivet 1
18 |[191 201 557 Seal ing ring 1
I nformation avail abl e
19 1996 201 755 00 Support washer 1
20 |996 201 753 00 Gasket 1
21 (997 201 667 00 Sl eeve 1
22 (996 201 153 00 Hose 1
23 (997 201 711 00 Vent line /LL 1 1 098
(23) (997 201 711 90 Vent line /LL 1 |1 082/ 098
(23) (996 201 613 00 Vent line /RL 1 1 099
25 | 000 043 206 89 Additive 1
Fuel
100 ML
25 (000 043 209 02 Additive 1
Fuel
100 ML
02.10.2017 -3 Kat 029



PO CSeHES llustration: 201-05 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



FPORSCOHE

llustration: 201-05

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

(2)
(2)
(2)

11

997

997

997

997

997

997

997

999

999

999

201

201

201

201

201

201

201

507

507

507

261

271

271

271

271

351

251

521

727

488

03

00

01

90

92

02

01

40

40

40

Fuel system

Front

Fuel Iine

Pressure |ine

for

Engi ne

Fuel Iine

Return line to tank
Fuel Iine

Return line to tank
Fuel Iine

Return line to tank
Fuel Iine

Return line to tank
Purge-air line
Front

Carbon cani ster

for

Engi ne

Vent |ine

Front

Carbon cani ster

for

Fuel tank

Cabl e hol der
8,0/8/10

Cabl e hol der
8,0/10,0

Cabl e hol der

5,00/ 10,0

Carbon cani ster

See illustrations
2/ 01/ 20

Li nes

Rear

MB7. 76

| 664

| 664

02.10.2017

Kat 029



PO CSeHES llustration: 201-06 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



FPORSCOHE

llustration: 201-06

FRPORSCHE

Model: 997G07

Model life

2007>>2011

Pos Part Number

Description

Remark

Qty

Model

1 997 201 261

1 997 201 261

(1) |997 201 261

3 |997 201 351

5 1997 201 251

6 999 507 521
7 1999 507 727

- 999 507 488

11

12 |997 201 271

13 999 507 262

03

91

93

02

01

40

40

40

01

40

Fuel system
Front

Fuel Iine
Pressure |ine
for

Engi ne

Fuel Iine
Pressure |ine
for

Engi ne

Fuel Iine
Pressure |ine
for

Engi ne

Purge-air line

Front

Carbon cani ster

for

Engi ne
Vent |ine
Front

Carbon cani ster

for

Fuel tank
Cabl e hol der
8,0/8/10
Cabl e hol der
8,0/10,0
Cabl e hol der
5,00/ 10,0

Car bon cani ster
See illustrations

2/ 01/ 21
Li nes
Rear

See illustrations

2/ 01/ 11
Fuel Iine

Return line to tank

Cabl e hol der
6,0/8,0/10,0

MB7. 74/ 77

1 082

1 082

1 082

| 664

02.10.2017

Kat 029



llustration: 201-10

FRORSCOHE FRORSCHE
Model: 997G07 Model life 2007>>2011
;%7
\
S~
2
1
% 3
8
02.10.2017 -1 Kat 029




FPORSCOHE

llustration: 201-10

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

(5)

997

997

997

999

999

999

999

999

201 265 01

201

201

507

507

507

507

507

275

355

833

488

521

850

727

00

01

40

40

40

40

40

Fuel system
Rear

Fuel Iine
Rear

Fuel punmp
for

Engi ne

Fuel Iine
Rear

Return line
Air tube
Rear

Carbon cani ster
for

Engi ne
Cabl e hol der
15-8-10-8
Cabl e hol der
5,00/ 10,0
Cabl e hol der
8/ 8/ 10
Cabl e hol der
8,0-15,0
Cabl e hol der
8/ 10

Li nes

Front

See illustrations
2/ 01/ 05

MB7. 76

02.10.2017

Kat 029



PO CSeHES llustration: 201-11 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029




FPORSCOHE

llustration: 201-11

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

997

997

999

999

999

999

999

999

201 265 02

201

507

507

507

507

507

507

355

833

488

521

850

727

991

90

40

40

40

40

40

40

Fuel system
Rear

Fuel Iine
Rear

Fuel punmp
for

Engi ne

Air tube
Rear

Carbon cani ster
for

Engi ne
Cabl e hol der
15-8-10-8
Cabl e hol der
5,00/ 10,0
Cabl e hol der
8/ 8/ 10
Cabl e hol der
8,0-15,0
Cabl e hol der
8/ 10

Li nes

Front

See illustrations
2/ 01/ 06
Cabl e hol der
8,0/10,0

MB7. 74/ 77

02.10.2017

Kat 029



PO CSeHES llustration: 201-20 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029




llustration: 201-20

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Carbon cani ster MB7. 76
1 997 201 221 01 Carbon cani ster 1
Conpl et e
2 997 201 251 01 Vent |ine 1
Fuel tank
for
Carbon cani ster
3 999 702 221 40 G ommet 2
4 999 084 629 01 Hexagon nut 1
M 6
5 999 507 543 02 d anmp 1
2,00 - 3,00
6 Purge-air line 1
Front
See illustrations
2/ 01/ 05
02.10.2017 -2 Kat 029



PO CSeHES llustration: 201-21 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 201-21

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Carbon cani ster MB7. 74/ 77
1 997 201 221 01 Carbon cani ster 1
Conpl et e
2 997 201 251 01 Vent |ine 1
Fuel tank
for
Carbon cani ster
3 999 702 221 40 G ommet 2
4 999 084 629 01 Hexagon nut 1
M 6
5 999 507 543 02 d anmp 1
2,00 - 3,00
6 Purge-air line 1
Front
See illustrations
2/ 01/ 06
02.10.2017 -2 Kat 029



EEEEEEE

llustration: 202-00

EEEEEEE

Model: 997G07

Model life 2007>>2011

02.10.2017

Kat 029



llustration: 202-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Exhaust system MD7. 76
1 997 113 021 91 Catal yti c converter 1
Gyl 1 -3
1 997 113 021 AX Catal ytic converter 1
Gyl 1 -3
2 997 113 022 91 Catal ytic converter 1
Syl 4 -6
2 997 113 022 AX Catal ytic converter 1
Syl 4 -6
3 996 111 107 71 Gasket 2
Exhaust mani fold
4 900 378 131 00 Hexagon- head bol t 18
M8 X 28
5 1997 111 336 90 dip 2
6 980 111 561 00 Sealing ring 2
7 997 111 047 90 Front nmuffler 1
Gyl 1 -3
7 997 111 047 95 Front nuffler 1
Gyl 1 -3
8 997 111 048 90 Front nuffler 1
Syl 4 -6
8 997 111 048 95 Front nuffler 1
Syl 4 -6
9 997 111 561 90 Seal ing ring 2
10 997 111 461 90 Fl ange 2
11 |997 111 563 90 Seal ing ring 2
12 997 111 463 90 Fl ange 2
13 997 111 451 90 Ret ai ni ng bar 2
14 997 111 551 90 Sl eeve 2
15 1996 111 229 00 Danpi ng pi ece 4
16 |900 385 102 01 Torx screw 2
M8 X 90
17 1900 377 003 01 Hexagon nut 2
M 8
18 997 111 247 90 Suppor t /L 1
19 997 111 248 90 Suppor t IR 1
20 |900 377 003 01 Hexagon nut 6
M 8
21 |900 385 001 01 Torx screw 6
M8 X 20
22 1999 084 649 01 Hexagon nut 13
M 8
23 997 111 027 90 Miffler 1
24 1997 111 119 70 Restraining strap 2
25 |900 067 362 01 Pan- head screw 2
M8 X 50
26 996 111 024 71 Support 1
27 1997 111 253 90 Tail pipe 1
28 997 111 753 91 Washer 2
29 |997 111 755 91 Washer 1
30 |987 606 123 01 Oxygen sensor 2
in front of
Catal yti c converter
30 |987 606 123 03 Oxygen sensor 2
in front of
Catal ytic converter
(31) |987 606 124 00 Oxygen sensor 2
After
Catal yti c converter
31 |9Al1 606 124 00 Oxygen sensor 2
After
Catal yti c converter
32 |900 123 050 20 Sealing ring 2 |1 660
02.10.2017 -2 Kat 029



02.10.2017

PO CSeHES llustration: 202-00 PORSCHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
8 X 11,5
33 [900 083 080 00 Hexagon- head bol t 2 1 660
M8 X1
34 (000 043 207 07 G ease 1
for oxygen sensor
35 [997 111 901 90 Vacuum uni t /L IR 2
for
Muf fl er
-3 Kat 029



llustration: 202-01

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



llustration: 202-01

PORSCHES PORSCHES
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Exhaust system MD7. 74/ 77
1 997 113 021 94 Catal yti c converter 1 MB7. 77
Cyl. 1 -3
1 997 113 021 BX Catal ytic converter 1 MB7. 77
Cyl. 1 - 3
1 997 113 021 97 Catal ytic converter 1 MD7. 74
Cyl. 1 -3
1 997 113 021 CX Catal ytic converter 1 MD7. 74
Cyl. 1 - 3
2 997 113 022 94 Catal yti c converter 1 MB7. 77
Cyl. 4 -6
2 997 113 022 BX Catal yti c converter 1 MB7. 77
Cyl. 4 -6
2 997 113 022 97 Catal ytic converter 1 MD7. 74
Cyl. 4 -6
2 997 113 022 CX Catal ytic converter 1 MD7. 74
Cyl. 4 -6
3 996 111 107 71 Gasket 2
Exhaust manifold
4 900 378 131 00 Hexagon- head bol t 18
M8 X 28
5 1997 111 336 90 Cip 2
6 980 111 561 00 Seal ing ring 2
7 [997 111 047 94 Front nuffler 1 MB7. 77
-1004
Cyl. 1 -3
7 [997 111 047 97 Front nuffler 1 MB7. 77
-1004
Cyl. 1 -3
7 [997 111 047 82 Front nuffler 1 MB7. 77
-1004
Cyl. 1 - 3
7 [997 111 047 84 Front nmuffler 1 MB7. 77
-1004
Cyl. 1 -3
(7) 1997 111 047 98 Front nuffler 1 MB7. 77
1004
Cyl. 1 -3 MD7. 74
| 006
(7) 1997 111 047 85 Front nuffler 1 MB7. 77
1004
Cyl. 1 -3 MD7. 74
| 006
8 997 111 048 94 Front nuffler 1 MB7. 77
-1004
Cyl. 4 -6
8 997 111 048 97 Front nuffler 1 MB7. 77
-1004
Cyl. 4 -6
8 997 111 048 82 Front nuffler 1 MB7. 77
-1004
Cyl. 4 -6
8 997 111 048 84 Front nuffler 1 MB7. 77
-1004
Cyl. 4 -6
(8) |997 111 048 98 Front nmuffler 1 MD7. 77
1004
Cyl. 4 -6 MD7. 74
| 006
(8) |997 111 048 85 Front nuffler 1 MD7. 77
1004
Cyl. 4 -6 MD7. 74
| 006
02.10.2017 -2 Kat 029



llustration: 202-01

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
9 997 111 561 90 Seal ing ring 2
10 [997 111 461 90 Fl ange 2 MB7. 77
-1004
(10) (997 111 461 93 Fl ange 2 MB7. 77
1 004
MB7. 74
| 006
11 |997 111 563 90 Seal ing ring 2
12 |997 111 463 90 Fl ange 2 MB7. 77
-1004
(12) (997 111 463 93 Fl ange 2 MB7. 77
1 004
MB7. 74
| 006
13 |997 111 451 91 Ret ai ni ng bar 2
14 997 111 551 90 Sl eeve 2
15 1996 111 229 00 Danpi ng pi ece 4
16 |900 385 102 01 Torx screw 2
M8 X 90
17 1900 377 003 01 Hexagon nut 2
M 8
18 997 111 127 91 Suppor t /L 1
Gyl 1 -3
19 [997 111 128 91 Support IR 1
Syl 4 -6
20 |900 377 003 01 Hexagon nut 6
M 8
21 |900 385 001 01 Torx screw 6
M8 X 20
22 1999 084 649 01 Hexagon nut 13
M 8
23 |997 111 027 92 Miffler 1 MB7. 77
-1004
(23) 997 111 027 93 Miffler 1 1 004
M >> 61B 29229
(23) 997 111 027 97 Miffler 1 MB7. 77
1 004
M 61B 29230 >>
(23) (997 111 027 80 Miffler 1 MB7. 77
1 004
M 61B 29230 >>
(23) (997 111 027 99 Miffler 1 MB7. 77
1 004
M 61B 29230 >>
(23) (997 111 027 80 Miffler 1 MB7. 74
| 006
(23) (997 111 027 99 Miffler 1 MB7. 74
| 006
24 1997 111 119 70 Restraining strap 2
25 |900 067 362 01 Pan- head screw 2
M8 X 50
26 |997 111 024 90 Support 1
27 1997 111 253 90 Tail pipe 1 -1 004
(27) 1997 111 253 93 Tai |l pipe 1 1 004
28 (997 111 753 91 Washer 2 -1 004
(28) |997 111 753 93 Washer 2 1 004
29 (997 111 755 91 Washer 1 -1 004
(29) 997 111 755 93 Washer 1 1 004
30 |9Al1 606 168 01 Oxygen sensor 2
in front of
Catal yti c converter
(30) |9A1 606 168 02 Oxygen sensor 2 MD7. 74
in front of
02.10.2017 -3 Kat 029



llustration: 202-01

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Catal yti c converter
31 |9Al1 606 124 00 Oxygen sensor 2
After
Catal ytic converter
32 |900 123 050 20 Sealing ring 2
8 X 11,5
33 |900 124 021 00 Screw pl ug 2
M8 X1
33 |900 124 021 01 Screw pl ug 2
M8 X1
34 | 000 043 207 07 G ease 1
for oxygen sensor
35 [997 111 901 90 Vacuum uni t /L /R 2
for
Muf fl er
36 (997 111 727 90 St ud 10
02.10.2017 -4 Kat 029



llustration: 301-00

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011

3
02.10.2017 -1 Kat 029




llustration: 301-00

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Clutch MD7. 76
1 996 116 015 01 Clutch plate 1
1 996 116 015 02 Clutch plate 1
1 |[996 116 015 32 Clutch plate 1 1 004
2 996 116 027 51 Pressure plate 1
3 999 510 015 02 Pan- head screw 9
M8 X 40
(3) |[NO14 715 3 Pan- head screw 9 1004
M8 X 45
(3) |900 067 103 01 Pan- head screw 9 1004
M8 X 45
02.10.2017 -2 Kat 029




llustration: 301-01

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



llustration: 301-01

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Clutch MD7. 77
MD7. 74
1 996 116 015 01 Clutch plate 1 MD7. 77
1 996 116 015 02 Clutch plate 1 MD7. 77
1 997 116 013 90 Clutch plate 1 MD7. 77
1 004
1 997 116 013 91 Clutch plate 1 MD7. 77
1 004
1 Clutch plate 1 MD7. 74
2 996 116 027 51 Pressure plate 1 MB7. 77
-1 004
2 997 116 027 90 Pressure plate 1 MB7. 77
1 004
(2) 997 116 027 91 Pressure plate 1 MD7. 74
3 999 510 015 01 Pan- head screw 9 MD7. 77
M8 X 40
3 900 067 073 02 Pan- head screw 9 MD7. 77
1 004
M8 X 45 MB7. 74
I 006
02.10.2017 -2 Kat 029




PO CSeHES llustration: 301-05 PORSCHE

Model: 997G07 Model life 2007>>2011
?
M2 | 1‘2'
> 2%
7 /OQO ‘\“)
@i.@&,. \/A -
Ny
\\ @IU\W > T T
ly\/\\ t\;\%
LAy
\ \1/ 0
& !
//J
9%
o M L ‘9
YT
“ 10 8 !

02.10.2017 -1 Kat 029



llustration: 301-05

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Clutch rel ease -09 @@7. 90
Clutch operating cylinder
See illustrations
7/ 02/ 08
1 950 116 086 06 Rel ease fork 1
(1) |997 116 086 90 Rel ease fork 1
2 950 116 080 08 Clutch rel ease bearing 1
(2) |944 116 080 01 Clutch rel ease bearing 1 1004
3 |950 116 813 06 Gui de tube 1
(3) [950 116 813 30 Gui de tube 1 1 004
4 999 270 070 02 Oval - head screw 2
M6 X 14
5 950 116 710 04 Clutch control shaft 1
6 |[999 113 418 40 Gasket 2
13,02 X 16, 4
7 |999 201 339 00 Bush 1
8 |950 116 725 00 Cover 1
9 999 201 365 00 Articul ated bush 1
(9) 999 201 365 01 Articul ated bush 1
9 900 623 007 00 Hexagon socket head bolt 1
M6 X 12
10 |950 116 713 02 Ret ai ni ng bracket 1
11 |900 075 057 02 Hexagon- head bol t 1
M6 X 16
(11) |900 075 057 03 Hexagon- head bol t 1
M6 X 16
12 950 116 715 01 Bush 2
- 000 043 304 02 G ease X
KLUBERALFA HMB3- 801
50 &R
- 000 043 024 00 Ext r eme- pressure grease X
LONGTI ME 3EP
80 &R
02.10.2017 -2 Kat 029



llustration: 301-06

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029




llustration: 301-06

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Cutch rel ease 10- 7. 90/ 92
Clutch operating cylinder
See illustrations
7/ 02/ 08
1 997 116 086 90 Rel ease fork 1
2 950 116 080 08 Clutch rel ease bearing 1
(2) |944 116 080 01 Clutch rel ease bearing 1 1004
3 |950 116 813 06 Gui de tube 1
(3) [950 116 813 30 Gui de tube 1 1 004
4 999 270 070 01 Oval - head screw 2
M6 X 14
5 950 116 710 04 Clutch control shaft 1
6 ]|999 113 418 40 Gasket 2
12,3 X 16,4
7 1999 201 339 00 Bush 1
8 950 116 725 00 Cover 1
9 999 201 365 00 Articul ated bush 1
9 999 201 365 01 Articul ated bush 1
10 |950 116 713 02 Ret ai ni ng bracket 1
11 |900 075 057 03 Hexagon- head bol t 1
M6 X 16
12 (950 116 715 01 Bush 2
02.10.2017 -2 Kat 029



llustration: 302-00

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



llustration: 302-00

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Repl acenent transm ssion -09 @@7. 90
Ready for installation
1 997 300 020 90 Manual transm ssion 1 @@7. 90
with
Limted-slip differential
2 000 043 204 20 Transni ssion oil X
MOBI LUBE PTX
75 W90
Cont ai ner
20 LTR
02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 302-01

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 302-01

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Repl acenent transni ssion 10- G97. 90/ 92
Ready for installation
1 997 300 020 91 Manual transm ssion 10- 1 G97. 90
with
Limted-slip differential
(1) |997 300 020 2X Manual transm ssion 10- 1 G97. 90
with
Limted-slip differential
(1) |997 300 020 92 Manual transm ssion 10- 1 97. 92
with
Limted-slip differential
(1) |997 300 020 5X Manual transm ssion 10- 1 97. 92
with
Limted-slip differential
2 000 043 204 20 Transmi ssion oil X
MOBI LUBE PTX
75 W90
Cont ai ner
20 LTR
02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 302-05

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 302-05

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Transni ssi on case -09 @@7. 90
Front
1 996 301 101 88 Transni ssi on case 1 @@7. 90
2 (999 036 002 40 Lid 1
A 14
3 [950 301 151 o1 Cap 1
4 [999 703 490 40 Lid 1
30 X 42
5 999 113 326 41 Shaft sealing ring 1
26,5 X 40
6 993 116 630 00 Cap 1
7 1996 116 612 00 Fl ange 1
8 (993 116 610 00 I nt ake mani fol d 1
9 900 378 035 09 Hexagon- head bol t 5
M6 X 16
10 |996 301 317 00 Hexagon- head bol t 12
M8 X 35
11 996 301 312 50 Transm ssi on cover 1
11 996 301 312 51 Transm ssi on cover 1
12 999 707 328 40 Oring 1
205 X 3,5
13 1999 063 008 02 Screw pl ug 1
wi th magnet
M22 X 1,5
14 |900 123 118 30 Seal ing ring 1
A 22 X 27
15 |900 012 144 00 Straight pin 4
12 M6 X 14
16 |996 303 513 00 Round socket 4
15 X 21 X 22
17 |900 081 042 02 St ud 1
BM 8 X 42
18 |996 116 710 00 Fl ange socket 1
19 993 116 610 00 I nt ake mani fol d 1
20 |999 531 017 10 Bush 1
12,1 X 14
21 |996 449 101 50 Hook 2
21 |997 449 101 50 Hook 2
22 1999 073 190 09 Oval - head screw 2
M8 X 60
23 |900 108 064 00 Bal | 4
8
24 996 303 245 00 Conpr essi on spring 4
25 1900 124 023 02 Screw pl ug 4
M10 X 1
26 |014 301 485 Cap 1
27 1014 301 473 Sl eeve 1
12 X 30
27 |0A2 301 473 Sl eeve 1
02.10.2017 -2 Kat 029



PO CSeHES llustration: 302-06 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 302-06

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Gear housi ng -09 @@7. 90
Transm ssi on cover
1 996 301 102 9A Gear housi ng 1
2 900 378 281 01 Hexagon- head bol t 20
M8 X 35
3 900 076 064 02 Hexagon nut 2
M 8
4 1900 025 007 07 Washer 2
A 8,4
5 1996 303 031 9A Gearshift |ever 1
6 |[986 424 133 00 Washer 1
7 996 303 517 00 Shaft sealing ring 1
15 X 21 X 7
8 996 303 033 00 Shift segnent 1
9 996 303 383 00 Lock 1
10 ]996 303 303 00 Rol I er 1
20 X 8 X 8
11 996 303 035 00 Bol t 1
12 1996 303 235 00 Conpr essi on spring 1
13 996 303 237 00 Screw pl ug 1
M 18 X 15
14 |996 303 515 00 Beari ng sl eeve 2
15 X 17 X 12
15 |[900 012 144 00 Straight pin 2
A 12,0 X 14
16 |[999 152 031 01 Crclip 1
SB 68 X 1,50
17 999 110 181 00 Cylindrical-roller bearing 1
30 X 62 X 16
18 |[900 111 001 0O Crclip 1
SP 62
19 999 504 004 00 Thr eaded i nsert 3
M8 X 16
20 |N 910 597 01 Screw pl ug 1
M22 x 1,5
21 |996 606 133 00 Swi tch 1
Back-up |ight
22 1996 301 301 9A Transm ssi on cover 1
Rear
23 |722 260 006 2 Beari ng 1
Transm ssi on cover
24 1999 073 095 01 Oval - head screw 4
M8 X 30
25 999 110 194 01 Cylindrical-roller bearing 1
25 X 52 X 15
26 (999 152 062 01 Crclip 1
SB 52 X 1,5
27 1999 152 024 01 Crclip 1
SB 62 X 1,5
28 Reverse idl er gear 1
See illustrations
3/ 03/ 00
29 (996 302 228 50 Bol t 1
Reverse idl er gear
30 [996 302 224 00 Needl e cage 2
20 X 26 X 17
31 (996 302 225 51 Segnent 1
32 |996 302 223 00 Hexagon- head bol t 1
M8 X 55
33 999 501 023 30 St opper 1
6,7
02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 302-07

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 302-07

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Transni ssi on case 10- 7. 90/ 92
Front
1 996 301 101 88 Transni ssi on case 1
Use al so:
99630351300 4
2 (999 036 002 40 Lid 1
A 14
3 [950 301 151 01 Cap 1
4 [999 703 490 40 Lid 1
30 X 42
5 999 113 326 41 Shaft sealing ring 1
26,5 X 40
6 993 116 630 00 Cap 1
7 1996 116 612 00 Fl ange 1
8 (993 116 610 00 I nt ake mani fol d 1
9 900 378 035 01 Hexagon- head bol t 5
M6 X 16
10 |900 378 281 01 Hexagon- head bol t 12
M8 X 35
11 996 301 312 51 Transm ssi on cover 1
12 999 707 480 40 Oring 1
205 X 3,5
13 1999 063 008 02 Screw pl ug 1
wi th magnet
M22 X 1,5
14 |900 123 118 30 Seal ing ring 1
A 22 X 27
15 |900 012 144 00 Straight pin 4
12 M6 X 14
16 ]996 303 513 00 Round socket 4
15 X 21 X 22
17 |]900 081 042 02 St ud 7
M8 X 42
18 |996 116 710 00 Fl ange socket 1
19 993 116 610 00 I nt ake mani fol d 1
20 |999 531 017 10 Bush 1
12,1 X 14
21 |997 449 101 50 Hook 2
22 999 073 374 01 Oval - head screw 2
M8 X 60
23 |900 108 064 00 Bal | 4
8
24 996 303 245 00 Conpr essi on spring 4
25 1900 124 023 02 Screw pl ug 4
M10 X 1
25 1900 124 004 02 Screw pl ug 4
M10 X 1
26 |014 301 485 Cap 1
27 014 301 473 Sl eeve 1
12 X 30
27 |0A2 301 473 Sl eeve 1
28 1996 303 255 00 Conpr essi on spring 1
29 [996 303 257 00 Lid 1
20 X 4
30 |900 042 003 01 Crclip 1
20 X 1
31 |996 303 055 01 Sel ector | ever 1
32 |996 303 057 00 Pi ni on 1
33 |996 303 383 00 Lock 1
34 |996 303 517 00 Shaft sealing ring 1
15 X 21 X5
35 |996 303 053 00 Sel ector | ever 1
36 |996 303 519 00 Beari ng screw 1
02.10.2017 -2 Kat 029



llustration: 302-07

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
37 1999 113 356 40 Shaft sealing ring 2
48 X 60 X 10
38 (997 332 209 51 Joint flange 2
38 (997 332 209 52 Joint flange 2
39 [996 303 515 00 Beari ng sl eeve 2
15 X 17 X 12
- 000 043 209 23 G ease X
LIQU MOLY
PU 53 / WDR
50 &R
02.10.2017 -3 Kat 029



FRPORSCHE

[llustration: 302-08

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



[llustration: 302-08

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Gear housi ng 10- 7. 90/ 92
Transm ssi on cover
1 996 301 102 9A Gear housi ng 1
2 900 378 281 01 Hexagon- head bol t 20
M8 X 35
3 900 076 064 02 Hexagon nut 2
M 8
4 1900 025 007 07 Washer 2
A 8,4
5 1996 303 031 9A Gearshift |ever 1
6 |[986 424 133 00 Washer 1
7 996 303 517 00 Shaft sealing ring 1
15 X 21 X 7
8 996 303 033 00 Shift segnent 1
9 996 303 383 00 Lock 1
10 ]996 303 303 00 Rol I er 1
20 X 8 X 8
11 996 303 035 00 Bol t 1
12 1996 303 235 00 Conpr essi on spring 1
13 996 303 237 00 Screw pl ug 1
M 18 X 15
14 |996 303 515 00 Beari ng sl eeve 2
15 X 17 X 12
15 |[900 012 144 00 Straight pin 2
A 12,0 X 14
16 |[999 152 031 01 Crclip 1
SB 68 X 1,50
17 999 110 181 00 Cylindrical-roller bearing 1
30 X 62 X 16
18 |[900 111 001 0O Crclip 1
SP 62
19 999 504 004 00 Thr eaded i nsert 3
M8 X 16
20 |N 910 597 01 Screw pl ug 1
M22 x 1,5
21 |996 606 133 00 Swi tch 1
Back-up |ight
22 1996 301 301 9A Transm ssi on cover 1
Rear
23 |722 260 006 2 Beari ng 1
Transm ssi on cover
24 1999 073 095 01 Oval - head screw 4
M8 X 30
25 999 110 194 01 Cylindrical-roller bearing 1
25 X 52 X 15
26 (999 152 062 01 Crclip 1
SB 52 X 1,5
27 1999 152 024 01 Crclip 1
SB 62 X 1,5
28 Reverse idl er gear 1
See illustrations
3/03/01
29 (996 302 228 50 Bol t 1
Reverse idl er gear
30 [996 302 224 00 Needl e cage 2
20 X 26 X 17
31 (996 302 225 51 Segnent 1
32 |996 302 223 00 Hexagon- head bol t 1
M8 X 55
33 999 501 023 30 St opper 1
6,7
02.10.2017 -2 Kat 029



PO CSeHES llustration: 303-00 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



FPORSCOHE

llustration: 303-00

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

(1)

997

997

997

997

997

996

996

996

302

302

302

302

302

302

302

302

901

901

953

954

955

955

907

911

90

91

90

90

90

50

50

71

Gear wheel sets
Gear set

1st / 2nd gear
1st gear

Z =42 : 11
2nd gear

Z =43 : 19
Gear set

1st / 2nd gear
1st gear

Z =42 : 11
2nd gear

Z =43 : 19
Gear set

3rd gear

Z =41 : 25
Gear set

4t h speed

Z =40 : 31
Gear set

5th gear
Z=34: 32
Gear set

6t h gear

Z =34 : 37
Gear set
Rever se gear
Ri ng gear and pinion shaft
31 : 9

-09
07

08-

@07. 90

02.10.2017

Kat 029



PO CSeHES llustration: 303-01 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



FPORSCOHE

llustration: 303-01

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

(6)

997

997

997

997

996

997

997

996

997

302

302

302

302

302

302

302

302

302

901

953

954

955

955

956

907

911

911

91

90

90

90

50

90

88

71

90

Gear wheel sets
Cear set

1st / 2nd gear
1st gear

Z =42 : 11
2nd gear

Z =43 : 19
Cear set

3rd gear

Z =41 : 25
Cear set

4t h speed

Z =40 : 31
Cear set

5th gear
Z=34: 32
Cear set

6t h gear

Z =34 : 37
Cear set

6t h gear

Z =36 : 41

Gear set

Reverse gear

Ri ng gear and pinion shaft
31 : 9

Ri ng gear and pinion shaft

35: 9

10-

(97.90/ 92

@7. 90

@@07.92
1 004

@7. 90

@@07.92
1 004

02.10.2017

Kat 029



PO CSeHES llustration: 303-07 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029




[llustration

: 303-07

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Gears and shafts G97. 90/ 92
1 996 302 121 9A Ret ai ner plate 1
02.10.2017 -2 Kat 029




llustration: 303-10

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029




llustration: 303-10

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Gears and shafts -09 G97. 90
Gear wheel sets
See illustrations
3/ 03/ 00
1 Drive shaft 1
2 |964 302 335 02 Washer 1
7 MM
3 999 201 442 00 Needl e-rol | er bearing 1
42 X 47 X 32
4 Loose gear wheel 1
3rd gear
5 928 304 211 30 Synchroni ser ring 2
3rd/ 4t h gear
6 996 304 021 51 Qui de sl eeve 1
3rd/ 4t h gear
7 |928 304 251 00 St one 9
8 [N 025 653 2 Bal | 9
6,5 WM
9 928 304 261 01 Conpr essi on spring 9
10 Loose gear wheel 1
4t h speed
11 |999 201 437 06 Needl e cage 1
35 X 47 X 32,2
12 |[996 302 294 50 Thrust washer 1
4t h speed
13 |[999 052 094 00 Four - poi nt beari ng 1
30 X 62 X 16
13 |999 052 098 00 Four - poi nt bearing 1
30 X 62 X 16
14 |999 110 117 01 Cylindrical-roller bearing 1
30 X 62 X 20
15 1999 034 033 00 Hexagon nut 1
M30 X 1,5
16 Fi xed gear wheel 1
6t h gear
17 950 302 268 12 Spacer sl eeve 1
5th gear
And
6t h gear
18 Fi xed gear wheel
5th gear
19 950 302 270 02 Spacer sl eeve 1
20 Fi xed gear wheel 1
Rever se gear
21 (999 034 035 00 Lock nut 1
M22 X 1,5
22 Pi ni on shaft 1
23 (964 302 335 01 Washer 2
14,5
24 1999 110 119 01 Cylindrical-roller bearing 1
40 X 90 X 23
25 (999 052 164 00 Four - poi nt beari ng 1
40 X 82 X 18
25 997 302 293 00 Angul ar - cont act beari ng 1
40 X 82 X 18
26 (996 302 163 50 Shim X
90 X 97 X 0,50
26 (996 302 163 51 Shim X
90 X 97 X 0,55
26 (996 302 163 52 Shim X
90 X 97 X 0,60
26 (996 302 163 53 Shim X
90 X 97 X 0,65
02.10.2017 -2 Kat 029



llustration: 303-10

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
26 |996 302 163 54 Shim X
90 X 97 X 0,70
26 |996 302 163 55 Shim X
90 X 97 X 0,75
26 |996 302 163 56 Shim X
90 X 97 X 0, 80
26 |996 302 163 57 Shim X
90 X 97 X 0, 85
26 |996 302 163 58 Shim X
90 X 97 X 0,90
26 |996 302 163 59 Shim X
90 X 97 X 0,95
26 |996 302 163 60 Shim X
90 X 97 X 1,00
26 |996 302 163 61 Shim X
90 X 97 X 1,05
26 |996 302 163 62 Shim X
90 X 97 X 1,10
26 |996 302 163 63 Shim X
90 X 97 X 1,15
26 |996 302 163 64 Shim X
90 X 97 X 1,20
26 |996 302 163 65 Shim X
90 X 97 X 1,25
26 |996 302 163 66 Shim X
90 X 97 X 1,30
26 |996 302 163 67 Shim X
90 X 97 X 1,35
26 |996 302 163 68 Shim X
90 X 97 X 1,40
26 |996 302 163 69 Shim X
90 X 97 X 1,45
26 |996 302 163 70 Shim X
90 X 97 X 1,50
26 |996 302 163 71 Shim X
90 X 97 X 1,55
26 |996 302 163 72 Shim X
90 X 97 X 1,60
27 1996 302 151 50 Shim X
40 X 50 X 0, 40
27 1996 302 151 51 Shim X
40 X 50 X 0,45
27 1996 302 151 52 Shim X
40 X 50 X 0,50
27 1996 302 151 53 Shim X
40 X 50 X 0,55
27 1996 302 151 54 Shim X
40 X 50 X 0, 60
27 1996 302 151 55 Shim X
40 X 50 X 0, 65
27 1996 302 151 56 Shim X
40 X 50 X 0,70
27 1996 302 151 57 Shim X
40 X 50 X 0, 80
27 1996 302 151 58 Shim X
40 X 50 X 0,90
27 1996 302 151 59 Shim X
40 X 50 X 1,00
27 1996 302 151 60 Shim X
40 X 50 X 1,10
27 1996 302 151 61 Shim X
40 X 50 X 1,20
27 1996 302 151 62 Shim X
02.10.2017 -3 Kat 029



llustration: 303-10

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
40 X 50 X 1, 30
27 (996 302 151 63 Shim X
40 X 50 X 0,75
28 Fi xed gear wheel 1
4t h speed
29 950 302 267 02 Spacer sl eeve 1
30 Fi xed gear wheel 1
3rd gear
31 (950 302 292 00 Thrust washer 1
2nd gear
32 Loose gear wheel 1
2nd gear
33 |999 201 225 04 Needl e-rol | er bearing 1
39,68 X 50
34 (950 304 617 20 Ri ng 2
35 (996 304 613 20 Cone ring 2
36 [950 304 611 20 Synchroni ser ring 2
37 |996 304 061 50 Qui de sl eeve 1
1st / 2nd gear
38 |950 304 651 00 St one 3
38 |996 304 651 00 St one 3
39 |900 108 058 00 Bal | 3
5 W
40 |[950 304 661 03 Conpr essi on spring 3
41 Loose gear wheel 1
1st gear
42 999 201 239 06 Needl e-rol | er bearing 3
35 X 50 X 32,2
43 |950 302 295 07 Thrust washer 2
1st gear
And
6t h gear
44 1999 110 109 01 Cylindrical-roller bearing 1
35 X 80 X 18
45 1999 152 106 00 Circlip 1
46 |N 100 709 01 Circlip 1
SP 80
47 Loose gear wheel 1
6t h gear
48 |950 304 021 23 Qui de sl eeve 1
5th gear
And
6t h gear
49 Loose gear wheel 1
5th gear
50 |996 304 021 50 Qui de sl eeve 1
Rever se gear
51 |928 304 211 24 Synchroni ser ring 1
Rever se gear
52 999 201 253 00 Needl e cage 1
32 X 45 X 27,2
53 Loose gear wheel 1
Rever se gear
54 (950 302 296 07 Thrust washer 1
Rever se gear
55 (999 152 024 01 Circlip 1
62 X 1,50
56 [999 110 192 00 Cylindrical-roller bearing 1
30 X 62 X 16
57 1999 034 034 00 Hexagon nut 1
M 30 X 1,25
58 (999 152 111 00 Circlip 1
78 X 1,50
02.10.2017 -4 Kat 029



[llustration

: 303-10

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
59 [928 304 211 30 Synchroni ser ring 2
5th and 6th gear
02.10.2017 -5 Kat 029




llustration: 303-11

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029




llustration: 303-11

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Gears and shafts 10- G97. 90/ 92
Gear wheel sets
See illustrations
3/ 03/ 00
1 Drive shaft 1
2 |964 302 335 02 Washer 1
7 MM
3 999 201 442 00 Needl e-rol | er bearing 1
42 X 47 X 32
4 Loose gear wheel 1
3rd gear
5 928 304 211 30 Synchroni ser ring 2
3rd/ 4t h gear
6 996 304 021 51 Qui de sl eeve 1
3rd/ 4t h gear
7 |928 304 251 00 St one 9
8 [N 025 653 2 Bal | 9
6,5 WM
9 928 304 261 01 Conpr essi on spring 9
10 Loose gear wheel 1
4t h speed
11 |999 201 437 06 Needl e cage 1
35 X 47 X 32,2
12 |[996 302 294 50 Thrust washer 1
4t h speed
13 |[999 052 094 00 Four - poi nt beari ng 1
30 X 62 X 16
13 |999 052 098 00 Four - poi nt bearing 1
30 X 62 X 16
14 |999 110 117 01 Cylindrical-roller bearing 1
30 X 62 X 20
15 1999 034 033 00 Hexagon nut 1
M30 X 1,5
16 Fi xed gear wheel 1
6t h gear
17 950 302 268 12 Spacer sl eeve 1
5th gear
And
6t h gear
18 Fi xed gear wheel
5th gear
19 950 302 270 02 Spacer sl eeve 1
20 Fi xed gear wheel 1
Rever se gear
21 (999 034 035 00 Lock nut 1
M22 X 1,5
22 Pi ni on shaft 1
23 (964 302 335 01 Washer 1
14,5
24 1999 110 132 01 Cylindrical-roller bearing 1
40 X 90 X 23
25 (999 052 164 00 Four - poi nt beari ng 1
40 X 82 X 18
25 997 302 293 00 Angul ar - cont act beari ng 1
40 X 82 X 18
26 (996 302 163 50 Shim X
90 X 97 X 0,50
26 (996 302 163 51 Shim X
90 X 97 X 0,55
26 (996 302 163 52 Shim X
90 X 97 X 0,60
26 (996 302 163 53 Shim X
90 X 97 X 0,65
02.10.2017 -2 Kat 029



llustration: 303-11

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
26 |996 302 163 54 Shim X
90 X 97 X 0,70
26 |996 302 163 55 Shim X
90 X 97 X 0,75
26 |996 302 163 56 Shim X
90 X 97 X 0, 80
26 |996 302 163 57 Shim X
90 X 97 X 0, 85
26 |996 302 163 58 Shim X
90 X 97 X 0,90
26 |996 302 163 59 Shim X
90 X 97 X 0,95
26 |996 302 163 60 Shim X
90 X 97 X 1,00
26 |996 302 163 61 Shim X
90 X 97 X 1,05
26 |996 302 163 62 Shim X
90 X 97 X 1,10
26 |996 302 163 63 Shim X
90 X 97 X 1,15
26 |996 302 163 64 Shim X
90 X 97 X 1,20
26 |996 302 163 65 Shim X
90 X 97 X 1,25
26 |996 302 163 66 Shim X
90 X 97 X 1,30
26 |996 302 163 67 Shim X
90 X 97 X 1,35
26 |996 302 163 68 Shim X
90 X 97 X 1,40
26 |996 302 163 69 Shim X
90 X 97 X 1,45
26 |996 302 163 70 Shim X
90 X 97 X 1,50
26 |996 302 163 71 Shim X
90 X 97 X 1,55
26 |996 302 163 72 Shim X
90 X 97 X 1,60
27 1996 302 151 50 Shim X
40 X 50 X 0, 40
27 1996 302 151 51 Shim X
40 X 50 X 0,45
27 1996 302 151 52 Shim X
40 X 50 X 0,50
27 1996 302 151 53 Shim X
40 X 50 X 0,55
27 1996 302 151 54 Shim X
40 X 50 X 0, 60
27 1996 302 151 55 Shim X
40 X 50 X 0, 65
27 1996 302 151 56 Shim X
40 X 50 X 0,70
27 1996 302 151 57 Shim X
40 X 50 X 0, 80
27 1996 302 151 58 Shim X
40 X 50 X 0,90
27 1996 302 151 59 Shim X
40 X 50 X 1,00
27 1996 302 151 60 Shim X
40 X 50 X 1,10
27 1996 302 151 61 Shim X
40 X 50 X 1,20
27 1996 302 151 62 Shim X
02.10.2017 -3 Kat 029



llustration: 303-11

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
40 X 50 X 1, 30
27 (996 302 151 63 Shim X
40 X 50 X 0,75
28 Fi xed gear wheel 1
4t h speed
29 950 302 267 02 Spacer sl eeve 1
30 Fi xed gear wheel 1
3rd gear
31 (950 302 292 00 Thrust washer 1
2nd gear
32 Loose gear wheel 1
2nd gear
33 |999 201 225 04 Needl e-rol | er bearing 1
39,68 X 50
34 (950 304 617 20 Ri ng 2
35 |996 304 613 20 Cone ring 2
36 [950 304 611 20 Synchroni ser ring 2
37 |996 304 061 50 Qui de sl eeve 1
1st / 2nd gear
38 |996 304 651 00 St one 3
39 |900 108 058 00 Bal | 3
5 W
40 |[950 304 661 03 Conpr essi on spring 3
41 Loose gear wheel 1
1st gear
42 999 201 239 06 Needl e-rol | er bearing 3
35 X 50 X 32,2
43 950 302 295 07 Thrust washer 2
1st gear
And
6t h gear
44 1999 110 109 01 Cylindrical-roller bearing 1
35 X 80 X 18
45 1999 152 106 00 Circlip 1
46 |N 100 709 01 Circlip 1
SP 80
47 Loose gear wheel 1
6t h gear
48 |950 304 021 23 Qui de sl eeve 1
5th gear
And
6t h gear
49 Loose gear wheel 1
5th gear
50 |996 304 021 50 Qui de sl eeve 1
Rever se gear
51 |928 304 211 24 Synchroni ser ring 1
Rever se gear
52 999 201 253 00 Needl e cage 1
32 X 45 X 27,2
53 Loose gear wheel 1
Rever se gear
54 (950 302 296 07 Thrust washer 1
Rever se gear
55 (999 152 024 01 Circlip 1
62 X 1,50
56 [999 110 192 00 Cylindrical-roller bearing 1
30 X 62 X 16
57 1999 034 034 00 Hexagon nut 1
M 30 X 1,25
58 (999 152 111 00 Circlip 1
78 X 1,50
59 [928 304 211 30 Synchroni ser ring 1
02.10.2017 -4 Kat 029



02.10.2017

PO CSeHES llustration: 303-11 PORSCHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
5th gear
(59) 1928 304 211 23 Synchroni ser ring 1
6t h gear
-5 Kat 029



llustration: 304-00

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029




llustration: 304-00

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Gear shift rod -09 G97. 90
Shift fork
Shift rod
1 |[996 303 103 52 Gear shift rod 1
3rd/ 4t h gear
2 |996 303 113 88 Shift fork 1
3rd/ 4t h gear
3 |996 303 121 50 Driver 2
4 1900 309 008 00 Rol I pin 3
6 X 24
5 [996 303 106 51 Gear shift rod 1
5th gear
And
6t h gear
6 |[996 303 116 50 Shift fork 1
5th gear
And
6t h gear
7 |900 025 007 02 Washer 2
A 8,4
8 900 075 099 02 Hexagon- head bol t 2
M8 X 30
8 900 075 099 03 Hexagon- head bol t 2
M8 X 30
9 [996 303 021 52 Shift rod 1
10 |[996 303 403 00 Rol I er 4
10 X 5 X 3
11 |[996 303 105 52 Gear shift rod 1
Rever se gear
12 |[996 303 115 50 Shift fork 1
Rever se gear
13 |[996 303 101 51 Gear shift rod 1
1st / 2nd gear
14 996 303 111 51 Shift fork 1
1st / 2nd gear
15 |[900 095 017 01 Rol I pin 2
50 X 24
02.10.2017 -2 Kat 029



llustration: 304-01

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029




llustration: 304-01

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Gear shift rod 10- G97. 90/ 92
Shift fork
Shift rod
1 |[996 303 103 52 Gear shift rod 1
3rd/ 4t h gear
2 |996 303 113 88 Shift fork 1
3rd/ 4t h gear
3 |996 303 121 50 Driver 2
4 1900 309 008 00 Rol I pin 3
6 X 24
5 [996 303 106 51 Gear shift rod 1
5th gear
And
6t h gear
6 |[996 303 116 50 Shift fork 1
5th gear
And
6t h gear
7 |900 025 007 02 Washer 2
A 8,4
8 900 075 099 02 Hexagon- head bol t 2
M8 X 30
8 900 075 099 03 Hexagon- head bol t 2
M8 X 30
9 [996 303 021 52 Shift rod 1
10 |[996 303 403 00 Rol I er 4
10 X 5 X 3
11 |[996 303 105 52 Gear shift rod 1
Rever se gear
12 |[996 303 115 50 Shift fork 1
Rever se gear
13 |[996 303 101 51 Gear shift rod 1
1st / 2nd gear
14 996 303 111 51 Shift fork 1
1st / 2nd gear
15 |[900 095 017 01 Rol I pin 2
50 X 24
02.10.2017 -2 Kat 029



PO CSeHES llustration: 305-05 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 305-05

PORSCHES PORSCHES
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Limted-slip differential -09 7. 90
Conpl et e
And
Repair kits
1 997 332 083 91 Limted-slip differential 1
28/ 40 %
FA. GKN
(2) 999 217 152 01 Hexagon- head bol t 12
M12 X 1,25
2 |950 332 983 03 Count er sunk- head screw 1
Set
FA. GKN
3 |950 332 983 06 Axl e 1
Set
4 [950 332 983 05 Ri ng 1
Set
5 950 332 983 02 Gear set 1
6 |950 332 983 36 Vanes 1
7 996 332 266 50 Adj usting ring X
50,4 X 65 X 1,50
7 996 332 266 51 Adj usting ring X
50,4 X 65 X 1,55
7 996 332 266 52 Adj usting ring X
50,4 X 65 X 1,60
7 996 332 266 53 Adj usting ring X
50,4 X 65 X 1,65
7 996 332 266 54 Adj usting ring X
50,4 X 65 X 1,70
7 996 332 266 55 Adj usting ring X
50,4 X 65 X 1,75
7 996 332 266 56 Adj usting ring X
50,4 X 65 X 1,80
7 996 332 266 57 Adj usting ring X
50,4 X 65 X 1,85
7 996 332 266 58 Adj usting ring X
50,4 X 65 X 1,90
7 996 332 266 59 Adj usting ring X
50,4 X 65 X 1,95
7 996 332 266 60 Adj usting ring X
50,4 X 65 X 2,00
7 996 332 266 61 Adj usting ring X
50,4 X 65 X 2,05
7 996 332 266 62 Adj usting ring X
50,4 X 65 X 2,10
7 996 332 266 63 Adj usting ring X
50,4 X 65 X 2,15
7 996 332 266 64 Adj usting ring X
50,4 X 65 X 2,20
7 996 332 266 65 Adj usting ring X
50,4 X 65 X 2,25
7 996 332 266 66 Adj usting ring X
50,4 X 65 X 2,30
7 996 332 266 67 Adj usting ring X
50,4 X 65 X 2,35
7 996 332 266 68 Adj usting ring X
50,4 X 65 X 2,40
7 996 332 266 69 Adj usting ring X
50,4 X 65 X 2,45
7 996 332 266 70 Adj usting ring X
50,4 X 65 X 2,50
7 996 332 266 71 Adj usting ring X
50,4 X 65 X 2,55
7 996 332 266 72 Adj usting ring X
02.10.2017 -2 Kat 029



llustration: 305-05

PORSCHES PORSCHES
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
50,4 X 65 X 2,60
7 996 332 266 73 Adj usting ring X
50,4 X 65 X 2,65
7 996 332 266 74 Adj usting ring X
50,4 X 65 X 2,70
7 996 332 266 75 Adj usting ring X
50,4 X 65 X 2,75
7 996 332 266 76 Adj usting ring X
50,4 X 65 X 2,80
8 999 059 064 00 Taper roller bearing 1
50 X 90 X 20
9 997 332 209 51 Joint flange 2
(9) |997 332 209 52 Joint flange 2
10 |999 217 027 01 Hexagon- head bol t 2
M 10 X 85
11 999 059 066 02 Taper roller bearing 1
50 X 80 X 20
12 1999 113 356 40 Shaft sealing ring 2
48 X 68 X 10
02.10.2017 -3 Kat 029



PO CSeHES llustration: 305-06 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 305-06

PORSCHES PORSCHES
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Limted-slip differential 10- G97. 90/ 92
Conpl et e
And
Repair kits
1 997 332 083 91 Limted-slip differential 1
28/ 40 %
FA. GKN
(2) 999 217 152 01 Hexagon- head bol t 12
M12 X 1,25
2 |950 332 983 03 Count er sunk- head screw 1
Set
FA. GKN
3 |950 332 983 06 Axl e 1
Set
4 [950 332 983 05 Ri ng 1
Set
5 950 332 983 02 Gear set 1
6 |950 332 983 36 Vanes 1
7 996 332 266 50 Adj usting ring X
50,4 X 65 X 1,50
7 996 332 266 51 Adj usting ring X
50,4 X 65 X 1,55
7 996 332 266 52 Adj usting ring X
50,4 X 65 X 1,60
7 996 332 266 53 Adj usting ring X
50,4 X 65 X 1,65
7 996 332 266 54 Adj usting ring X
50,4 X 65 X 1,70
7 996 332 266 55 Adj usting ring X
50,4 X 65 X 1,75
7 996 332 266 56 Adj usting ring X
50,4 X 65 X 1,80
7 996 332 266 57 Adj usting ring X
50,4 X 65 X 1,85
7 996 332 266 58 Adj usting ring X
50,4 X 65 X 1,90
7 996 332 266 59 Adj usting ring X
50,4 X 65 X 1,95
7 996 332 266 60 Adj usting ring X
50,4 X 65 X 2,00
7 996 332 266 61 Adj usting ring X
50,4 X 65 X 2,05
7 996 332 266 62 Adj usting ring X
50,4 X 65 X 2,10
7 996 332 266 63 Adj usting ring X
50,4 X 65 X 2,15
7 996 332 266 64 Adj usting ring X
50,4 X 65 X 2,20
7 996 332 266 65 Adj usting ring X
50,4 X 65 X 2,25
7 996 332 266 66 Adj usting ring X
50,4 X 65 X 2,30
7 996 332 266 67 Adj usting ring X
50,4 X 65 X 2,35
7 996 332 266 68 Adj usting ring X
50,4 X 65 X 2,40
7 996 332 266 69 Adj usting ring X
50,4 X 65 X 2,45
7 996 332 266 70 Adj usting ring X
50,4 X 65 X 2,50
7 996 332 266 71 Adj usting ring X
50,4 X 65 X 2,55
7 996 332 266 72 Adj usting ring X
02.10.2017 -2 Kat 029



llustration: 305-06

PORSCHES PORSCHES
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
50,4 X 65 X 2,60
7 996 332 266 73 Adj usting ring X
50,4 X 65 X 2,65
7 996 332 266 74 Adj usting ring X
50,4 X 65 X 2,70
7 996 332 266 75 Adj usting ring X
50,4 X 65 X 2,75
7 996 332 266 76 Adj usting ring X
50,4 X 65 X 2,80
8 999 059 064 00 Taper roller bearing 1
50 X 90 X 20
9 997 332 209 51 Joint flange 2
9 997 332 209 52 Joint flange 2
10 |999 217 027 01 Hexagon- head bol t 2
M 10 X 85
11 999 059 066 02 Taper roller bearing 1
50 X 80 X 20
12 1999 113 356 40 Shaft sealing ring 2
48 X 68 X 10
02.10.2017 -3 Kat 029



llustration: 306-00

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029




llustration: 306-00

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Transmi ssi on suspensi on -09 G97. 90
1 997 375 033 03 Transmi ssion carrier 1
2 |996 375 317 06 Br acket 1
Upper
3 997 375 115 00 Si de nenber 1
4 1997 375 259 01 St op 2
5 999 084 648 01 Hexagon nut 2
M 10
6 900 378 098 09 Hexagon- head bol t 2
M 10 X 60
6 900 378 098 01 Hexagon- head bol t 4
AM 10 X 60
7 900 378 208 09 Hexagon- head bol t 2
M12 X 1,5 X 75
8 900 378 200 09 Hexagon- head bol t 2
8 900 378 313 01 Hexagon- head bol t 2
M 10 X 55
02.10.2017 -2 Kat 029




FRPORSCHE

llustration: 306-01

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 306-01

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Transni ssi on suspensi on 10- 7. 90/ 92
1 997 375 033 03 Transmi ssion carrier 1
2 |996 375 317 06 Br acket 1
Upper
3 997 375 115 00 Si de nenber 1
4 1997 375 259 01 St op 2
5 999 084 648 01 Hexagon nut 2
M 10
6 900 378 098 01 Hexagon- head bol t 4
AM 10 X 60
7 900 378 315 01 Hexagon- head bol t 2
M12 X 1,5 X 75
8 900 378 313 01 Hexagon- head bol t 2
M 10 X 55
02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 307-00

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 307-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Transni ssion oil cooler -09 @@7. 90
Li nes
Gl punp
1 996 307 015 8A Transni ssion oil cooler 1
Conpl et e
2 |996 307 020 8A Port plate 1
3 |900 331 021 40 Oring 4
20 X 3,55
4 999 073 103 01 Round head screw 5
M6 X 16
5 996 307 141 88 Suppor t 1
5 996 307 141 89 Suppor t 1
6 900 378 017 01 Hexagon- head bol t 2
M8 X 20
(7) |996 307 145 88 Suppor t 1
8 900 378 191 01 Hexagon- head bol t 1
M6 X 55
9 996 307 209 88 Transni ssion oil cooler 1
9 991 307 209 8A Transnmi ssion oil cooler 1
10 |[996 307 333 88 Q| hose 1
11 |900 123 152 30 Seal ing ring 2
A 16 X 22
12 |900 181 067 50 Wat er hose 1
B18 X 3,5 X47
13 999 512 552 00 Hose cl anp 2
A 20-32/ 9
13 999 512 552 01 Hose cl anp 2
A 20-32/ 9
14 |996 612 401 70 Wring harness 1
15 |811 971 848 B Retaining clip 3
16 |996 106 536 72 Suppor t 1
16 |[996 106 536 73 Suppor t 1
17 |900 378 074 01 Hexagon- head bol t 2
M8 X 16
18 ]996 605 123 01 Change-over val ve 1
(19) |928 574 573 03 Di sc val ve 1
20 See illustrations 1
1/ 05/ 10
- 000 043 205 01 Pi pe *
4,0 X 1,0
21 75 MM 1
22 1928 574 717 05 Moul ded hose 3
22 1928 574 717 07 Moul ded hose 3
22 |9P1 129 487 Moul ded hose 3
- 000 043 205 01 Pi pe *
4,0 X 1,0
23 1100 MM 1
24 1997 307 023 90 Ql punp 1
25 999 701 799 40 Round seal 1
65,0 X 3,0
26 999 701 123 50 Oring 1
15,0 X 3,0
27 |900 378 022 01 Hexagon- head bol t 2
MB X 25
28 |900 378 033 01 Hexagon- head bol t 1
MB X 30
29 See illustrations
3/ 02/ 06
3/ 02/ 08
29 1900 124 020 01 Screw pl ug 1
cM22 X 1,5
02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 307-01

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 307-01

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Transni ssion oil cooler 10- X7.92
Li nes
Gl punp
1 996 307 015 8A Transni ssion oil cooler 1
Conpl et e
2 |996 307 020 8A Port plate 1
3 |900 331 021 40 Oring 4
20 X 3,55
4 999 073 103 01 Round head screw 5
M6 X 16
5 996 307 141 88 Suppor t 1
5 996 307 141 89 Suppor t 1
6 900 378 017 01 Hexagon- head bol t 2
M8 X 20
(7) |996 307 145 88 Suppor t 1
Di sc val ve
8 900 378 191 01 Hexagon- head bol t 1
M6 X 55
9 996 307 209 88 Transnmi ssion oil cooler 1
9 991 307 209 8A Transni ssion oil cool er 1
10 996 307 333 88 Q| hose 1
11 |900 123 152 30 Seal ing ring 2
A 16 X 22
12 |900 181 067 50 Wat er hose 1
B18 X 3,5 X47
13 999 512 552 01 Hose cl anp 2
A 20-32/ 9
14 |996 612 401 70 Wring harness 1
15 |811 971 848 B Retaining clip 3
16 |996 106 536 73 Suppor t 1
17 |900 378 074 01 Hexagon- head bol t 2
M8 X 16
18 996 605 123 01 Change-over val ve 1
(19) |928 574 573 03 Di sc val ve 1
20 See illustrations 1
1/05/11
- 000 043 205 01 Pi pe *
4,0 X 1,0
21 75 MM 1
22 1928 574 717 05 Moul ded hose 3
22 1928 574 717 07 Moul ded hose 3
22 |9P1 129 487 Moul ded hose 3
- 000 043 205 01 Pi pe *
4,0 X 1,0
23 1100 MM 1
24 1997 307 023 90 Ql punp 1
25 999 701 799 40 Round seal 1
65,0 X 3,0
26 |999 701 123 50 Oring 1
15,0 X 3,0
27 |900 378 022 01 Hexagon- head bol t 2
MB X 25
28 |900 378 033 01 Hexagon- head bol t 1
MB X 30
29 |N 016 163 2 Screw pl ug 1
cM22 X 1,5
29 900 124 020 01 Screw pl ug 1
cM22 X 1,5
02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 401-00

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 401-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Cross nmenber
W shbone
1 997 341 081 06 Cross nenber 1
2 |900 197 070 00 Rol |l pin 1
13 X 14
3 996 341 043 06 Control arm 2
4 900 378 165 01 Hexagon- head bol t 2
M12 X 1,5 X 95
5 [999 084 445 01 Lock nut 2
M12 X 1,5
6 997 341 041 94 W shbone /L -08 1
(6) [997 341 041 96 W shbone /L 10- 1
(6) |997 341 042 94 W shbone IR 1
(6) |997 341 041 98 W shbone /L 10- 1 1 004
(6) |997 341 042 98 W shbone /R 10- 1 1 004
(7) 1999 072 050 01 Hexagon- head bol t 2
M14 X 1,5 X 120
8 997 341 145 05 Pl ate 2
(9) 999 072 047 01 Hexagon- head bol t 4
M12 x 1,5 x 30
(10) |900 378 072 01 Hexagon- head bol t 2
M12 X 1,5 X 30
Fr ont
10 |900 378 192 01 Hexagon- head bol t 4
M14 x 1,5 x 50
Rear
11 |900 378 135 01 Hexagon- head bol t 2
M14 X 1,5 X 75
12 900 380 012 01 Hexagon nut 2
M14 X 1,5
13 |997 341 483 92 Spoi | er /L 1
(13) |997 341 484 92 Spoi | er /R 1
14 997 504 433 00 St rut 2
15 Support 1 601/ 603
See illustrations
1/05/11 Pos. 10
16 |[900 146 003 03 Oval - head screw 2 1 601/ 603
M5 X 10
17 |900 378 036 01 Hexagon- head bol t 1 1 601/ 603
M6 X 12
18 997 631 121 00 Sensor 1 1 601/ 603
19 |[900 380 015 01 Hexagon nut 2 1 601/ 603
VM 6
20 |997 341 375 01 Strut 1 1 601/ 603
I nformation avail abl e 1 601/ 603
21 |996 341 371 03 Suppor t 1 1 601/ 603
22 (999 084 449 09 Lock nut 2
M12 X 1,5
23 |900 076 064 02 Hexagon nut 4
M 8
(24) 1996 341 543 90 Adj usting shim -08 2
1 mm
(24) 1997 341 543 90 Adj usting shim 10- 2
1 mm
(24) 1996 341 543 93 Adj usting shim -08 X
7 mm
(24) 1996 341 543 99 Adj usting shim 10- X 1004
5 mm
26 (999 084 445 01 Lock nut 2
M12 X 1,5
27 (999 025 269 01 Washer X
8,5 X 17 x 6
02.10.2017 -2 Kat 029



llustration: 401-05

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011

6
02.10.2017 -1 Kat 029




llustration: 401-05

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Wheel carrier
Wheel hub
1 997 341 157 93 Wheel carrier /L -08 1
(1) |997 341 157 94 Wheel carrier /L -08 1 |1 450
(1) |997 341 157 95 Wheel carrier /L 10- 1
(1) |997 341 158 93 Wheel carrier /R -08 1
(1) |997 341 158 94 Wheel carrier /R -08 1 |1 450
(1) |997 341 158 95 Wheel carrier /R 10- 1
2 999 053 054 06 Angul ar - cont act beari ng 2
3 997 606 407 01 Speed sensor 2
- 996 606 235 91 Heat protection /L 1
for
Speed sensor
- 996 606 236 91 Heat protection /R 1
for
Speed sensor
4 900 067 117 09 Pan- head screw -08 2
M6 X 16
(4) [900 067 117 04 Pan- head screw 10- 2
M6 x 16
5 [996 341 131 04 Tensi on bol t -08 2
(5) 997 341 131 00 Tensi on bol t 10- 2
6 |[999 084 634 02 Lock nut 2
M22 X 1,5
7 |996 341 661 90 Lid -08 2
(7) [997 341 661 90 Lid 10- 2
8 999 217 042 03 Hexagon- head bol t 12
M8 X 35
8 999 217 042 04 Hexagon- head bol t 12
M8 X 35
9 [997 341 605 01 Wheel hub -08 2
9 [991 341 605 02 Wheel hub 2
9 |[991 341 605 03 Wheel hub 2
(9) [997 341 607 02 Wheel hub 10- 2
10 [997 351 801 90 Support /L -07 1
(10) (997 351 801 91 Support /L 08- 1
(10) (997 351 802 90 Support /IR -07 1
(10) (997 351 802 91 Support /R 08- 1
Mount
Cabl e hol der
- 900 378 202 01 Hexagon- head bol t 2
M 10 x 20
11 |999 217 116 09 Hexagon- head bol t -08 6
M6 x 16
(11) 999 217 116 01 Hexagon- head bol t 10- X
M6 x 16
12 |997 341 321 90 Support /L 1
(12) (997 341 322 90 Support IR 1
02.10.2017 -2 Kat 029



PO CSeHES llustration: 402-00 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 402-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
suspensi on
Shock absorber strut
1 |997 343 041 92 Vi bration danper -07 2
(1) |997 343 041 95 Vi brati on danper -08 2 |1 475
(1) |997 343 041 97 Vi bration danper 10- 2 1475
F >>99AS7 80811
(1) |997 343 043 92 Vi brati on danper 10- 2 |1 475
F 99AS7 80812>>
(1) |997 343 043 90 Vi brati on danper 10- 2 | 4741 475
F >>99AS7 80811
(1) |997 343 043 93 Vi brati on danper 10- 2 | 4741 475
F 99AS7 80812>>
(1) |997 343 043 92 Vi bration danper 10- 2 1 004/ 475
(1) |997 343 043 93 Vi bration danper 10- 2 1 004/ 4741 475
(1) |997 343 043 94 Vi brati on danper 2 GI3-RS 4.0
1 006/ 475
(1) |997 343 043 95 Vi brati on danper 2 GI3-RS 4.0
1 006/ 4741 475
Mount
Shock absor ber
- 900 378 138 01 Hexagon- head bol t 2
M12 x 1,5 x 70
2 997 343 561 90 Nut 2
3 997 343 011 94 Supporting nount 2
- 999 084 447 09 Hexagon nut -08 6
M 8
- 999 084 447 01 Hexagon nut 10- 6
M 8
4 964 343 188 80 Ret ai ner spring 2
5 964 343 186 80 Seal i ng cap 2
6 997 343 563 90 Washer 2
7 996 343 511 90 Spri ng hanger -08 1
7 997 343 511 92 Spri ng hanger 10- 1
Use al so:
997. 343. 521. 90 1
- 997 343 521 90 Friction ring 10- 2
8 [996 343 531 95 Coi |l spring -08 1
996 343 531 95 504 |1 set
(8) [997 343 531 94 Coil spring 10- 1
997 343 531 94 504 |1 set
(8) |997 343 531 81 Coil spring 1 Gr3- RS 4.0
I 006
997 343 531 81 504 |1 set
9 999 084 447 09 Hexagon nut -08 6
M 8
(9) 999 084 447 01 Hexagon nut 10- 6
M 8
10 997 343 567 90 Protective tube 2
for
Spri ng hanger
11 |[997 618 105 90 Control wunit -07 1
Shock absor ber
(11) |997 618 105 91 Control wunit 08 1
Shock absor ber
(11) |997 618 105 95 Control wunit 10- 1 GT-3
Shock absor ber
(11) |997 618 105 96 Control wunit 10- 1 GT-3
Shock absor ber
(112) Control wunit 10- 1 1 004
Shock absor ber
(11) |997 618 135 98 Control wunit 1 I 006
Shock absor ber
(11) |997 618 105 96 Control wunit 1 Gr-3 RS 4.0
02.10.2017 -2 Kat 029



llustration: 402-00

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
1 006
Shock absor ber
12 (997 606 111 01 Accel eration sensor 1 1475
Body
13 |997 606 212 00 Suppor t 07 1 1 475
Accel eration sensor
(13) |997 606 212 01 Suppor t 08- 1 1 475
Accel eration sensor
- 999 507 122 40 Support 2
7,5/ 48 | 3
15 |999 703 457 40 Lid 2
02.10.2017 -3 Kat 029



FRPORSCHE

llustration: 402-03

FPORSCOHE

Model life 2007>>2011

997G07

Model:

121314152122,

Kat 029

02.10.2017



llustration: 402-03

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Level adj ustment 10- 1474
Front axle
1 997 341 263 90 Punmp 1
Conpl et e
(1) |997 341 263 X Punmp 1
Conpl et e
(1) |997 341 263 1X Punmp 1
Conpl et e
2 997 341 267 90 Li ne 1
Punmp
3 997 341 265 90 Li ne /L 1
Punmp
Shock absor ber
I nfornmati on avail abl e
4 997 341 266 90 Li ne /R 1
Punp
Shock absor ber
I nfornmati on avail abl e
5 997 504 823 90 Transverse strut 1
6 997 341 912 90 dip X
7 997 341 913 90 dip X
8 997 341 923 90 Banj o bol t 2
9 N 013 807 1 Seal ing ring 4
10 |999 230 598 10 Connecti ng piece 4
11 997 341 969 90 Lens- head screw 2
M8 X 16
12 |997 341 945 90 Screw 1
with
Rubber nounti ng
13 |997 341 985 90 Washer 1
14 1997 341 964 90 Pressure switch 1
Until
Punmp
000 111
14 1997 341 967 90 Pressure switch 1
From
Punp
000 112
15 997 341 963 90 Pressure switch 1
16 997 341 763 90 Hexagon nut 2
17 999 230 598 10 Connecti ng piece 4
18 999 076 048 01 Hexagon nut 2
M 6
19 |997 504 473 90 Suppor t 1
20 |997 504 675 90 Rei nf or cenent 1
21 997 341 965 90 Pressure switch 1
22 997 341 961 90 Cover 1
02.10.2017 -2 Kat 029



PO CSeHES llustration: 402-05 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



[llustration

: 402-05

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Stabiliser
1 |997 343 701 91 Stabiliser 1
(1) [997 343 701 93 Stabiliser -08 1
(1) [997 343 701 94 Stabiliser 10- 1
2 996 343 792 16 Stabiliser nounting -08 2
2 997 343 792 00 Stabiliser nounting 10- 2
3 900 378 098 01 Hexagon- head bol t 4
M 10 x 60
4 900 380 008 01 Hexagon nut 4
M 10
5 997 343 069 03 Stabiliser nounting /L 1
(5) |997 343 070 03 Stabiliser nounting /R 1
7 |999 084 445 01 Lock nut 2
M12 X 1,5
8 999 084 123 09 Hexagon nut 2
M 10

02.10.2017

Kat 029




llustration: 403-00

FPORSCOHE FRPORSCHE
Model: 997GO07 Model life 2007>>2011
. \ i
= 8
7 g
02.10.2017 -1 Kat 029




llustration: 403-00

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Power steering
St eering gear
Steering parts
1 997 347 011 05 St eeri ng gear -08 1 1 098
Power steering
1 997 347 011 06 St eeri ng gear 10- 1 1 098
Power steering
(1) |997 347 012 03 St eering gear 1 1 099
Power steering
(1) |997 347 012 04 St eeri ng gear -08 1 1099
Power steering
(1) |997 347 012 05 St eeri ng gear 10- 1 1099
Power steering
- 996 347 110 02 dip -08 1
Pi ni on
St eering gear
2 |997 347 191 00 Bel | ows 2
3 [996 347 293 04 Clanping ring -08 2
3 |996 347 293 05 Clanping ring 10- 2
4 997 347 373 00 Seal ing ring 2
5 999 512 693 09 Cl amping ring 2
6 |[997 347 322 00 Joi nt -08 2
6 |[997 347 322 01 Joi nt 10- 2
7 999 034 037 09 Hexagon nut 2
M14 X 1,5
8 [996 347 131 04 Track rod 2
9 See illustrations
4/ 01/ 00
PCS. 2
10 |900 378 100 01 Hexagon- head bol t 2
AM 10 X 45
11 |[999 084 449 09 Lock nut 2
M12 X 1,5
02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 403-01

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 403-01

PORSEHE PORSEHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Power steering -08
Li nes
1 997 347 451 03 Pressure |ine 1 1 098
(1) |997 347 451 04 Pressure line 1 1 098
(1) |997 347 451 05 Pressure |line 1 1 098
(1) |997 347 452 02 Pressure |line 1 1099
- 999 230 539 10 Thr eaded j oi nt 1
Pressure |ine
2 987 347 449 03 Return |ine 1 1 098
(2) |987 347 650 03 Return line 1 1099
- 999 230 540 10 Thr eaded j oi nt 1
Return |ine
3 996 347 543 00 Cabl e hol der 4
4 996 355 543 00 Support 3
(4) 999 507 091 40 Cabl e hol der 3
Sinmpl e
5 997 347 439 51 Return |ine 1
Centre
6 997 347 445 51 Pressure |ine 1
(6) |997 347 445 52 Pressure line 1
7 996 347 549 01 Suppor t 2
8 997 347 544 00 Suppor t 1
- 999 230 683 40 Safety clip 1
for
Thr eaded j oi nt
Pressure |ine
- 999 230 584 40 Crclip 1 1098
for
Thr eaded j oi nt
Return |ine
- Crclip 2 1 099
for
Thr eaded j oi nt
Return |ine
10 |997 347 749 00 Suppor t 1
12 (996 347 769 01 Tensi on shackl e 1
13 |900 067 063 02 Pan- head screw 1
M 10 X 20
14 |996 347 551 01 Ret ai ner plate 1
17 1999 702 210 40 Rubber sl eeve 2
19 999 507 575 40 Support 1
22 |997 347 564 03 Pressure |ine 1 1 099
22 |997 347 564 04 Pressure |ine 1 1 099
23 999 507 963 40 Support 1 1 099
24 1997 347 462 02 Return |ine 07 1 1 099
(24) |997 347 462 03 Return line 08- 1 1 099
(24) 1997 347 462 04 Return line 08- 1 1 099
25 997 347 560 00 Support 1 1 099
02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 403-02

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 403-02

PORSEHE PORSEHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Power steering 10-
Li nes
1 997 347 451 11 Pressure |ine 1 1 098
1 997 347 451 12 Pressure |ine 1 1 098
(1) |997 347 452 11 Pressure |line 1 1099
2 997 347 449 11 Return |ine 1 1 098
(2) |997 347 650 11 Return |ine 1 1099
(2) |997 347 650 13 Return |ine 1 1 099
3 996 347 543 00 Cabl e hol der X
4 996 355 543 00 Support 1
5 997 347 439 90 Return |ine 1
Centre 1
6 997 347 445 11 Pressure |ine 1
Centre 1
7 996 347 549 01 Support 2
8 997 347 544 00 Support 1
12 (996 347 769 01 Tensi on shackl e 1
13 |900 067 063 03 Pan- head screw 1
M 10 x 20
14 |996 347 551 01 Ret ai ner plate 1
19 999 507 091 40 Cabl e hol der 3
21 997 347 945 00 Repair kit X
Conpri si ng:
Spring
Oring
22 1997 347 564 11 Pressure |ine 1 1 099
23 999 507 963 40 Support 1 1 099
24 1997 347 462 12 Return |ine 1 1 099
25 997 347 560 00 Support 1 1 099
02.10.2017 -2 Kat 029



llustration: 403-03

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



llustration: 403-03

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Power steering
Power - st eeri ng punp
Cont ai ner
1 996 314 050 51 Power - st eeri ng punp 1
1 996 314 050 52 Power - st eeri ng punp 1 GI3 RS 4.0
| 006
1 996 314 050 BX Power - st eeri ng punp 1 GI3 RS 4.0
| 006
(2) 997 314 431 91 Br acket 1
(3) |997 115 091 71 Br acket -08 1
(3) |997 115 091 72 Br acket 10- 1
4 900 385 044 01 Torx screw 4
M8 X 16 1
5 999 707 298 40 Oring 1
6 996 106 802 10 Ret ai ner spring -08 1
7 900 385 098 01 Torx screw 3
M8 X 25
8 900 385 108 01 Torx screw 1
M6 X 80
9 997 347 643 52 Pressure |ine -08 1
9 997 347 643 90 Pressure |ine 10 1
See techni cal nanual
48 97 19
10 (900 385 009 01 Torx screw 1
M6 X 16
11 997 314 920 50 Cont ai ner 1
- 996 314 331 00 Drip pan 1
for
Pent osi n
- 993 314 803 00 I ndi cation sticker 1
G een
for
Cont ai ner
12 |997 314 223 50 Lid 1
13 |996 147 223 71 Pul | ey 1
14 |[900 385 099 04 Torx screw 3
M8 X 12
14 (900 385 099 01 Torx screw 3
M8 X 12
15 999 707 204 40 Sealing ring 1
12.5 X 2N
- 000 043 203 33 Pent osi n X
1000 ML
17 1997 314 332 00 Rubber cap 1
18 |997 347 748 52 Rubber ring -08 1
18 Rubber ring 10 1
See techni cal nanual
48 97 19
19 999 512 740 01 dip -08 1
19 dip 10 1
See techni cal nanual
48 97 19
20 |997 347 747 51 Support -08 1
20 Support 10 1
See techni cal nanual
48 97 19
21 1999 073 104 01 Torx screw -08 1
M8 X 16
21 Torx screw 10 1
M8 X 16
See techni cal nanual
48 97 19
22 |997 347 643 91 Pressure line 10- 1
02.10.2017 -2 Kat 029



llustration: 403-03

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
22 |997 347 643 93 Pressure |line 10- 1
23 1999 702 020 50 Rubber sl eeve 1
8, 0X12, 0X2, 5
02.10.2017 -3 Kat 029




PO CSeHES llustration: 403-05 PORSCHE

Model: 997G07 Model life 2007>>2011

|
'17 19 20| 24 25 26'

02.10.2017 -1 Kat 029



llustration: 403-05

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Steering outer tube
Steering shaft
St eeri ng wheel s
(1) ]997 347 007 08 St eering col um 07 1
Conpl et e
with
Steering shaft
(1) 997 347 007 10 St eering col um 08- 1
Conpl et e
with
Steering shaft
(2) |997 347 023 04 Intermed. steering shaft 1
3 [997 618 158 04 Control wunit 1
Steering col um
with
Screw
4 999 217 042 03 Hexagon- head bol t 1
M8 X 35
4 999 217 042 04 Hexagon- head bol t 1
M8 X 35
5 997 347 243 00 Support 1
6 900 378 173 09 Hexagon- head bol t -08 1
AM 6 X 20
(6) |900 378 173 01 Hexagon- head bol t 10- 1
M6 x 20
7 900 378 095 09 Hexagon- head bol t -08 1
M 10 X 100
(7) |900 378 095 01 Hexagon- head bol t 10- 1
M 10 X 100
8 |900 380 008 09 Lock nut 1
M 10
8 900 380 008 01 Hexagon nut 1
M 10
9 |[900 151 006 09 Washer -08 1
(9) [900 151 006 03 Washer 10- 1
10 999 507 217 07 Cl anmpi ng washer 1
11 |999 217 042 03 Hexagon- head bol t 1
M8 X 35
11 |999 217 042 04 Hexagon- head bol t 1
M8 X 35
12 |[999 920 019 40 Pl ug-in nut 1
3,5 X2,5X9
13 |986 347 037 01 Bel | ows 1
I nformation avail abl e
14 996 347 339 02 Rubber seal 1
Bul khead
17 1999 073 318 09 Hal f -round screw 2
M4 X 10
19 997 347 880 00 Ret ai ning frane 1
20 [999 141 022 09 Round head screw 4
M5 X 12,5
22 |N 910 207 01 Screw 1
M 18 X 1,5 X 26
23 997 347 804 42 Sports steering wheel 1 | 460
Pl ai n | eat her
997 347 804 42 FOK|Bl ack/ grey
997 347 804 42 FOR|Darkgrey natural/grey
(23) |997 347 804 91 Sports steering wheel -08 1 1433
Leat her
997 347 804 91 A15 |Bl ack
Al cantara
I nformation avail abl e
(23) |997 347 804 92 Sports steering wheel -08 1 1004
02.10.2017 -2 Kat 029



llustration: 403-05

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Leat her
997 347 804 92 A15 |Bl ack
Al cant ara
I nformation avail abl e
(23) |997 347 980 00 Sports steering wheel -08 1 I XPA
Leat her
997 347 980 00 A34 |Bl ack
997 347 980 00 B24 [Stone grey
997 347 980 00 D14 |Dark grey/ natural
997 347 980 00 E24 (Sea bl ue
997 347 980 00 J24 |Pal ngreen
997 347 980 00 M24 [Terracotta
997 347 980 00 R24 |Cocoa
997 347 980 00 T24 [ Sand Beige
997 347 980 00 T34 | Brown/ nat ur al
24 (997 347 837 40 Cover /L -08 1
997 347 837 40 V04 |Gl vano sil ver
(24) (997 347 837 90 Cover /L -08 1 1433
997 347 837 90 D07 | Vol cano grey
(24) (997 347 838 40 Cover /R -08 1
997 347 838 40 V04 |Gl vano sil ver
(24) (997 347 838 90 Cover /R -08 1 1433
997 347 838 90 D07 | Vol cano grey
25 (997 347 821 40 Cover -08 1
997 347 821 40 V04 |Gl vano sil ver
(25) (997 347 821 90 Cover -08 1 1433
997 347 821 90 D07 |Vol cano grey
26 |997 612 672 00 Wring harness -08 1
3-spoke steering wheel
Sports steering wheel
26 |997 612 672 01 Wring harness -08 1
3-spoke steering wheel
Sports steering wheel
26 |997 612 672 02 Wring harness -08 1
3-spoke steering wheel
Sports steering wheel
27 (997 613 425 00 Tip switch 1 | 345
997 613 425 00 AO05 |Bl ack
28 997 613 459 00 Modul e 10 1
997 613 459 00 DO7 | Vol cano grey
28 |997 613 459 03 Modul e 10 1
997 613 459 03 DO7 | Vol cano grey
(28) 997 613 459 00 Modul e 11- 1
997 613 459 00 5Q0 | Bl ack
(28) 997 613 459 03 Modul e 11- 1
997 613 459 03 5Q0 | Bl ack
29 |997 347 803 51 St eeri ng wheel 10 1 | 841
Leat her
997 347 803 51 A34 |Bl ack
29 |997 347 803 ES8 St eeri ng wheel 10 1 | 841
Leat her
997 347 803 E8 A34 |Bl ack
(29) |997 347 803 71 St eeri ng wheel 11- 1 | 841
Leat her
997 347 803 71 A34 (Bl ack
(29) (997 347 803 BO St eeri ng wheel 11- 1 1841
Leat her
997 347 803 BO A34 |Bl ack
(29) |997 347 803 F4 St eeri ng wheel 11- 1 | 841
Leat her
997 347 803 F4 A34 |Bl ack
(29) |997 347 804 95 Sports steering wheel 10- 1 -1004/1839
Leat her
02.10.2017 -3 Kat 029



[llustration

: 403-05

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
997 347 804 95 A15 [Bl ack
Al cantara
(29) |997 347 804 A0 Sports steering wheel 10- 1 -1004/1839
Leat her
997 347 804 A0 A1l5 |Bl ack
Al cantara
(29) |997 347 804 96 Sports steering wheel 10- 1 1 004/ 839
Leat her
997 347 804 96 Al5 |Bl ack
Al cantara
(29) |997 347 804 Al Sports steering wheel 10- 1 1 004/ 839
Leat her
997 347 804 Al Al5 | Bl ack
Al cantara
(29) |997 347 803 90 Sports steering wheel 1 1 006/ 480/ 843
Leat her
997 347 803 90 A34 |Bl ack
(29) |997 347 803 G/ Sports steering wheel 1 | 006/ 480/ 843
Leat her
997 347 803 G7 A34 |Bl ack
(29) (997 347 803 95 St eeri ng wheel 1 | 006/ 480/ 840
Leat her
997 347 803 95 A34 |Bl ack
(29) |997 347 803 95 Sports steering wheel 1 1 006/ 480/ 843
Leat her
997 347 803 95 DRH|Bl ack- Red- Grey
997 347 803 95 DRG|BI ack- Red- Red
(29) |997 347 803 90 Sports steering wheel 1 1 006/ 480/ 843
Leat her
997 347 803 90 DRH (Bl ack- Red- Grey
997 347 803 90 DRG|BI ack- Red- Red
I nformation avail abl e
(29) |997 347 803 G/ Sports steering wheel 1 | 006/ 480/ 843
Leat her
997 347 803 G/ DRH|Bl ack- Red- Grey
997 347 803 G/ DRG|BI ack- Red- Red

I nformation avail abl e

02.10.2017

Kat 029



PO CSeHES llustration: 403-06 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 403-06

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Ai r bag
2 |997 803 089 16 Ai rbag unit -08 1 |1 433
Sports steering wheel
Plastic material
Crest
Col our ed
997 803 089 16 A32 |Bl ack
2 |997 803 089 21 Ai rbag unit -08 1 |1 433
Sports steering wheel
Plastic material
Crest
Col our ed
997 803 089 21 A32 (Bl ack
(2) [997 803 089 22 Ai rbag unit -08 1 |1 433
Sports steering wheel
Leat her
Crest
Col our ed
997 803 089 22 A34 |Bl ack
(2) (997 803 089 17 Ai rbag unit -08 1 1 460/ 991
Sports steering wheel I XPA/ 991
Leat her
Crest
Col our ed
997 803 089 17 A34 |Bl ack
(2) [997 803 089 91 Ai rbag unit -08 1 |1 433
Leat her
Al cantara
997 803 089 91 A34 |Bl ack
3 955 652 211 11 Spring 1
with
St eeri ng- angl e sensor
(4) [997 803 071 07 Ai rbag unit 1
Passenger's side
5 900 378 222 01 Hexagon- head bol t 4
M6 X 16
6 |[997 803 091 03 Si de ai rbag /L 1
for
Head airbag
(6) [997 803 092 03 Si de ai rbag IR 1
for
Head airbag
7 900 378 035 01 Hexagon- head bol t 6
M6 X 16
(8) [997 618 217 08 Control wunit 1
9 [999 070 015 02 Cap nut 3
M 6
10 997 618 221 01 Sensor 2
Si de airbag
11 999 084 629 01 Hexagon nut 8
M 6
12 |997 618 223 02 Accel erati on sensor 2
Ai r bag
Fr ont
13 999 084 638 01 Hexagon nut 2
M6 SB
14 997 803 089 12 Ai rbag unit 10- 1 1 839/ 841/ 991
Leat her
997 803 089 12 A34 |Bl ack
(14) |997 803 089 12 Ai rbag unit 1 | 006/ 840/ 843
1991
Leat her
997 803 089 12 A34 |Bl ack

02.10.2017

Kat 029



llustration: 501-00

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



llustration: 501-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Rear axl e
Wheel carrier
Control arm
Wheel hub
Subsequent installation -08
Cool i ng 1 004
Br ake
see
Techni cal infornation
G oup 4
2/ 08
1 997 331 111 07 Wheel carrier /L 1 -1006
Use al so:
997. 352. 993. 02 1
(1) |997 331 111 80 Wheel carrier /L 1 | 006
(1) |997 331 112 07 Wheel carrier /R 1 -1 006
(1) |997 331 112 80 Wheel carrier /R 1 | 006
2 999 053 055 02 Angul ar - cont act beari ng 2
3 |996 331 661 01 Lid 2
4 999 217 042 09 Hexagon- head bol t 8
M8 X 35
5 997 606 407 01 Speed sensor 2
6 900 067 117 09 Pan- head screw -08 2
M6 X 16
(6) |900 067 117 04 Pan- head screw 10- 2
M6 x 16
7 |997 331 605 00 Wheel hub -08 2
7 1997 331 605 01 Wheel hub 2
(7) |997 331 607 04 Wheel hub 10- 2
- 997 361 605 90 Spacer ring -08 2
5 mm
8 997 331 047 00 W shbone -08 2
8 997 331 047 01 W shbone 10- 2
9 [999 084 445 01 Lock nut 4
M12 X 1,5
10 |900 378 138 01 Hexagon- head bol t 4
M 12 X 70
11 |900 378 165 01 Hexagon- head bol t 4
M 12 X 95
12 999 084 445 01 Lock nut 10
M12 X 1,5
13 |997 331 045 04 Track rod 2 -1 006
13 997 331 045 80 Track rod 2 I 006
14 1999 084 449 09 Lock nut 4
M12 X 1,5
15 996 331 217 02 Eccentric screw -08 2
M 12 X 83
15 997 331 217 02 Eccentric screw 10- 2
M 12 X 83
16 996 331 219 00 Eccentric washer 2
17 1997 331 043 01 Control arm 2
18 |900 378 051 09 Hexagon- head bol t 2
M 14 X 100
19 |900 380 012 01 Hexagon nut 4
M14 X 1,5
20 |900 378 135 09 Hexagon- head bol t -08 2
M14 X 1,5 x 75
(20) |900 378 135 01 Hexagon- head bol t 10- 2
M14 x 1,5 x 75
21 |997 331 053 01 W shbone -08 2 -1004/-1006
21 |997 331 053 02 W shbone 10- 2 -1004/-1006
21 |997 331 053 03 W shbone 11- 2 -1004/-1006
(21) 997 331 041 92 W shbone /L -08 1 1 004
02.10.2017 -2 Kat 029



llustration: 501-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
(21) |997 331 041 94 W shbone /L 10- 1 |1 004
(21) 997 331 041 81 W shbone /L 1 I 006
(21) 997 331 042 92 W shbone /R -08 1 1 004
(21) 997 331 042 94 W shbone /R 10- 1 1 004
(21) 997 331 042 80 W shbone IR 1 I 006
- 900 076 064 02 Hexagon nut 4 1 004
- 999 025 269 01 Washer 4 1 004
- 996 341 543 90 Adj usting shim 2 1004
1 mm
22 1996 331 217 03 Eccentric screw -08 2
(22) 1997 331 217 03 Eccentric screw 10- 2
- 997 331 487 91 Spoi | er /L 1
- 997 331 487 92 Spoi | er /L 1
for
Posi tion
17
- 997 331 488 91 Spoi | er IR 1
- 997 331 488 92 Spoi | er IR 1
for
Posi tion
17
23 (999 507 530 00 Cabl e hol der 2
Speed sensor
24 1999 073 516 01 Oval - head screw 4
M6 X 10
25 997 575 531 90 Air guide /L 10- 1 Gr-3
Use al so:
000. 043. 987. 00 1
Adhesi ve tape
20 X 47 X 5,0
25 997 575 532 90 Air guide /R 10- 1 Gr-3
Use al so:
000. 043. 987. 00 1
Adhesi ve tape
20 X 47 X 5,0
- 000 043 987 00 Adhesi ve tape 10- 2 GT-3
20 X 47 X 5,0
26 (997 575 631 90 Suppor t /L 10- 1 -1 004
(26) |997 575 631 91 Suppor t /L 10- 1 1 004
(26) (997 575 632 90 Suppor t /R 10- 1 -1 004
(26) |997 575 632 91 Suppor t /R 10- 1 1 004
27 (900 060 070 01 St ud 10- 1
MBX30
Mount
Speed sensor
02.10.2017 -3 Kat 029



llustration: 501-01

FRORSCOHE FRORSCHE
Model: 997G07 Model life 2007>>2011
=
oS
I €
I
T
% ! ‘ 14
| | 8
| |
3 ’ 11 15 |
| |
—g s—C ;
9% B—11 |
S f — gl
| | g
| 10 13
5—12
02.10.2017 -1 Kat 029



llustration: 501-01

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Rear axl e
Si de section
Br acket
1 997 331 051 94 Si de section /L 1
(1) |997 331 052 94 Si de section /R 1
2 900 067 117 09 Pan- head screw -08 2
M6 X 16
(2) |900 067 117 04 Pan- head screw 10- 2
M6 x 16
3 |997 355 505 02 Support /L 1
for
Br ake hose
(3) [997 355 506 02 Support IR 1
for
Br ake hose
4 900 378 139 09 Hexagon- head bol t -08 4
M12 X 1,5 x 80
(4) |900 378 139 01 Hexagon- head bol t 10- 4
M12 x 1,5 x 80
5 [999 084 445 01 Lock nut 4
M12 X 1,5
(6) |997 331 261 02 Cross nenber 1
7 999 076 053 09 Hexagon nut 2
M 10
8 996 331 171 03 Transverse strut 1
- 999 591 629 01 Captive nut X
Under body protection
9 999 072 020 09 Hexagon- head bol t 2
M 10 X 40
10 |[997 331 081 02 St rut 2
(10) (997 331 081 92 Strut 2 I 006
- 999 591 629 01 Captive nut X
Under body protection
11 996 331 385 00 Rubber nounti ng 6
12 999 072 031 01 Hexagon- head bol t 2
M 10 x 45
F >>998S7 90500
(12) 1999 073 443 01 Conbi nati on screw 2
M12 X 1,5 X 40
F 99857 90501>>
13 |900 378 072 09 Hexagon- head bol t 2
M 12 X 30
13 |900 378 072 01 Hexagon- head bol t 2
M 12 X 30
14 |900 178 010 09 Hexagon- head bol t -08 2
M 12 X 130
(14) |900 178 010 01 Hexagon- head bol t 10- 2
M 12 x 130
15 |900 178 010 09 Hexagon- head bol t -08 2
M 12 X 130
(15) |900 178 010 01 Hexagon- head bol t 10- 2
M 12 x 130
16 |[999 084 445 01 Lock nut 2
M12 X 1,5
18 |[996 341 371 03 Support 1 1 601/ 603
19 |900 380 015 01 Hexagon nut 2
VM 6
20 (997 331 375 03 Strut 1 1 601/ 603
21 997 631 121 00 Sensor 1 1 601/ 603
22 [N 014 129 12 Oval - head screw 2 1 601/ 603
23 (999 061 103 09 St ud -08 2
M12 X 1,5
(23) (999 061 103 01 St ud 10- 2
02.10.2017 -2 Kat 029



llustration: 501-01

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
M12 X 1,5
02.10.2017 -3 Kat 029




llustration: 501-03

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029




llustration: 501-03

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Stabiliser
1 |997 333 701 92 Stabiliser -08 1
1 |997 333 701 95 Stabiliser 1
(1) [997 333 701 96 Stabiliser -08 1 1475
(1) St abi li ser 10- 1
2 |997 333 792 95 Stabiliser nmounting 2
I nformation avail abl e
3 996 333 777 01 Bearing cl amp 2
4 900 378 055 01 Hexagon- head bol t 4
5 997 333 069 05 Stabiliser nounting -08 1
5 997 333 069 06 Stabiliser nounting 10- 1
(5) 997 333 070 05 Stabiliser nounting -08 1
(5) |997 333 070 06 Stabiliser nounting 10- 1
6 999 084 123 09 Hexagon nut 2
M 10
St abi l'i ser nounting
Stabiliser
(6) |999 084 643 01 Hexagon nut 2
M 10
Stabiliser
Wheel carrier
02.10.2017 -2 Kat 029



llustration: 501-05

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



llustration: 501-05

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Drive shaft
Wheel hub
1 997 332 024 02 Drive shaft -08 2
1 997 332 024 04 Drive shaft 10-11 2
2 999 073 449 01 Pan- head screw 12
M10 x 1 x 49
(3) [996 332 191 00 Pl ate 6
4 1911 332 257 00 dip -08 2
(4) [996 332 957 00 dip 10- 2
5 [996 332 257 00 dip 2
6 |900 041 014 00 Circlip 2
7 |997 331 605 00 Wheel hub -08 2
7 |997 331 605 01 Wheel hub 2
(7) [997 331 607 04 Wheel hub 10- 2
8 [999 084 641 01 Lock nut 2
M22 X 1,5
9 |000 043 110 01 G ease -08 X
1 100- granmme tube
9 |000 043 110 02 G ease 10- X
1 100- granmme tube
(9) |000 043 205 36 Seal i ng conpound X
1 100- granmme tube
10 [996 332 293 00 Dust bel | ows 2
I nformation avail abl e
11 928 332 267 01 Lid 2
11 |[997 332 267 00 Lid 2
12 |[996 332 030 00 Joi nt 2
13 |[996 332 293 00 Dust bel | ows 2
I nformation avail abl e
14 1911 332 257 00 dip -08 2
(14) (996 332 957 00 dip 10- 2
15 |[996 332 257 00 dip -08 2
- 911 332 259 01 Bel | ow support -08 2
Dust bel | ows
- 911 332 259 02 Bel | ow support 2
Dust bel | ows
16 |[997 332 955 00 Bel | ows 10- 2
with
Cap
02.10.2017 -2 Kat 029



PO CSeHES llustration: 502-00 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 502-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Shock absor ber Gr-3
Coi |l spring
1 997 333 051 91 Shock absor ber 07 2
(1) |997 333 051 94 Shock absor ber 08 2
(1) |997 333 051 95 Shock absor ber 10- 2
(1) |997 333 051 99 Shock absor ber 10- 2
Use al so:
996. 343. 509. 01 2
Mount
Shock absor ber
- 900 378 138 01 Hexagon- head bol t 2
M12 X 1,5 X 70
- 999 084 445 01 Lock nut 2
M12 X 1,5
2 997 333 061 01 Supporting nount 2
2 Supporting nount -08 2
2 997 333 061 80 Supporting nount 10- 2
3 997 333 531 91 Coil spring 1 -1 004
1 set
997 333 531 91 504 |ldentification
Red
D >> 23. 11. 2006
(3) [997 333 531 93 Coil spring 1 -1 004
1 set
997 333 531 93 504 |l dentification
Red
D 24.11.2006>>
(3) [997 333 531 93 Coil spring -08 1 |1 004
1 set
997 333 531 93 504 |l dentification
Red
(3) [997 333 531 95 Coil spring 10- 1
1 set
I dentification
997 333 531 95 504 | Yel | ow
Bl ue
(3) [997 333 531 9F Coil spring 10- 1
1 set
I dentification
997 333 531 9F 504 | Yel | ow
Bl ue
4 996 333 529 92 Spri ng hanger -08 2
(4) [997 333 504 00 Base 10- 2 1475
5 996 333 551 90 Rubber support -08 2
6 |[997 333 539 90 Bel | ows -08 2
F >>997S7 90741
(6) [993 333 107 01 Bel | ows 10- 2
Only together with
Shock absor ber
997. 333. 051. 95
(6) [996 343 509 01 Bel | ows 10- 2
Only together with
Shock absor ber
997. 333. 051. 99
7 1999 025 271 02 Washer 2
8 997 333 105 01 Addi tional spring 2
9 999 084 050 02 Hexagon nut 2
M12 X 1
10 |900 380 008 01 Hexagon nut 6
M 10
11 |997 618 105 90 Control wunit -07 1
Shock absor ber
(11) |997 618 105 91 Control wunit 08- 1
02.10.2017 -2 Kat 029



llustration: 502-00

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Shock absor ber
(11) |997 618 105 95 Control unit 10- 1 GT-3
Shock absor ber
(11) |997 618 105 96 Control unit 10- 1 GT-3
Shock absor ber
(112) Control wunit 10- 1 1 004
Shock absor ber
- 997 618 205 00 Support 1
for
Control unit
12 997 606 111 01 Accel eration sensor 1
Body
13 |997 606 214 01 Support 1
Accel eration sensor
14 |996 333 511 02 Conpensating plate 10- X
0,5 MM
(14) |996 333 511 03 Conpensating plate 10- X
4,0 W
15 |997 333 504 90 Rubber pad 10- 2
for
Coi |l spring
02.10.2017 -3 Kat 029



FRPORSCHE

llustration: 502-01

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 502-01

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Shock absor ber Gr-3 RS 4.0
Coi |l spring
1 997 333 053 90 Shock absor ber 2
Mount
Shock absor ber
- 900 378 138 01 Hexagon- head bol t 2
M12 X 1,5 X 70
- 999 084 445 01 Lock nut 2
M12 X 1,5
2 997 333 061 80 Supporting nount 2
3 997 333 533 80 Coil spring 1
997 333 533 80 504 |1 set
4 [996 343 505 00 Bel | ows 2
5 996 333 551 90 Rubber support 2
7 1999 025 271 02 Washer 2
8 997 333 105 01 Addi tional spring 2
9 999 084 050 02 Hexagon nut 2
M12 X 1
10 |900 380 008 01 Hexagon nut 6
M 10
11 |997 618 105 96 Control wunit 1
Shock absor ber
- 997 618 205 00 Support 1
for
Control unit
12 |997 606 111 01 Accel erati on sensor 1
Body
13 997 606 214 01 Suppor t 1
Accel erati on sensor
14 997 333 511 80 Internediate ring 2
15 997 333 537 82 Addi tional spring 2
02.10.2017 -2 Kat 029



llustration: 601-00

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



llustration: 601-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Wheel s -08
Wheel bolts
see
Techni cal infornation
84/ 11
G oup 4
4407
(1) |997 362 156 95 Di sc wheel IV 2
Silver
8,5J x 19
Et 53
(1) |997 362 164 90 Di sc wheel /H 2
Silver
12 J x 19
ET 68
(1) |997 362 156 95 Di sc wheel IV 2 |1 004/ 346/ 420
Silver
8,5 J x 19
Et 53
(1) |997 362 156 96 Di sc wheel IV 2 1 004/ 420
997 362 156 96 041 |Bl ack
8,5 x 19
ET 53
(1) |997 362 156 96 Di sc wheel IV 2 1 004/ 420
997 362 156 96 8C6 [Orange
8,5J x 19
ET 53
(1) |997 362 164 91 Di sc wheel /H 2 |1 004/ 346/ 420
Silver
12 J x 19
ET 51
(1) |997 362 164 92 Di sc wheel /H 2 1 004/ 420
997 362 164 92 041 | Bl ack
12 J x 19
ET 51
(1) |997 362 164 92 Di sc wheel /H 2 1 004/ 420
997 362 164 92 8C6 | Orange
12 J x 19
ET 51
2 900 265 001 50 Rubber val ve 4
Rubber
(2) [900 265 001 51 Rubber val ve 4
Rubber
(2) |311 601 361 Rubber val ve 4
Rubber
(2) Val ve 4 |1 482/ 483
Tyre pressure nonitoring
See illustrations
6/ 01/ 05
3 |993 361 163 10 Cap 4
for
Rubber val ve
4 997 361 405 00 Bal ance stick-on wei ght X
5.G
(4) |997 361 410 00 Bal ance stick-on wei ght X
10 G
(4) 997 361 415 00 Bal ance stick-on wei ght X
15 G
(4) 997 361 420 00 Bal ance stick-on wei ght X
20 G
(4) 997 361 425 00 Bal ance stick-on wei ght X
25 G
(4) 997 361 430 00 Bal ance stick-on wei ght X

02.10.2017

Kat 029



FPORSCOHE

llustration: 601-00

FRPORSCHE

Model: 997G07

Model life 2007>>2011

Pos Part Number

Description

Remark

Qty

Model

(4) |997 361 435

(4) |997
(4) |997
(4) |997
(4) |997
(4) |997
(4) |997
(4) |997
(4) |997
(4) |997
(4) |997

(4) |997

5 [996

(5) |997

(5) |997

(5) |997

6 [996

7 996
996
(7) |955
955

(7) |997

(7) |997

997

361

361

361

361

361

361

361

361

361

361

361

361

361

361

361

361

361
361
361
361

361

361

361

440

445

450

455

460

465

470

475

480

485

490

980

980

980

980

980

303
303
303
303

303

303

303

00

00

00

00

00

00

00

00

00

00

00

00

02

10

00

09

00

91
91 9A1
05
05 9A1

90

91

91 041

30 G
Bal ance stick-on wei ght

35 G

Bal ance st
40 G

Bal ance st
45 G

Bal ance st
50 G

Bal ance st
55 G

Bal ance st
60 G

Bal ance st
65 G

Bal ance st
70 G

Bal ance st
75 G

Bal ance st
80 G

Bal ance st
85 G

Bal ance st
90 G
VWheel bolt
see
Techni ca
84/ 11

G oup 4
4407

VWheel bolt
Anti-theft
1 set
Silver

Set
Anti-theft
1 set

Sil ver

Set
Anti-theft
1 set

Sil ver

Set
Anti-theft
1 set

Sil ver
Wheel bolt
Sil ver

Hub cap
Silver

Hub cap
Sil ver

It is necessary to rework

Pai nt
Hub cap
Silver
Logo

Bl ack
Hub cap
Orange
Logo

Bl ack

i ck-on wei ght
i ck-on wei ght
i ck-on wei ght
i ck-on wei ght
i ck-on wei ght
i ck-on wei ght
i ck-on wei ght
i ck-on wei ght
i ck-on wei ght
i ck-on wei ght
i ck-on wei ght
s

i nformati on

protection

protection

protection (GB)

protection
(GB)

16

| 444

| 444

1 446

1 004

1 004

02.10.2017

Kat 029



llustration: 601-00

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
(7) [997 361 303 91 Hub cap 4 1 004
Bl ack
Logo
997 361 303 91 8C6 [Orange
(7) [997 361 303 91 Hub cap 4 1 004
Bl ack
Logo
997 361 303 91 2D8 [Green
(8) |955 722 631 00 Bottl e of tyre seal ant 1
(8) |4L0O 012 619 A Bottl e of tyre seal ant 1
- 911 722 201 02 Tyre pressure gauge 1
- 996 362 020 04 Enmer gency wheel -08 1 | 447
- 997 362 050 00 Enmer gency wheel -08 1 |1 447/ 450
- 997 362 021 00 Enmer gency wheel -08 1 | 430/ 447
with
Adapt er
And
Wheel bolts
- 997 362 191 00 Adapt er -08 1 | 430/ 447
for energency wheel
- 997 361 203 01 Wheel bolt -08 5 | 430/ 447
Adapt er
Emer gency wheel
- 996 361 521 00 Boot 1 | 447
Emer gency wheel
- 999 914 001 40 Pl astic gloves 1 | 447
- 997 652 057 00 Conpr essor 1 | 447
02.10.2017 -4 Kat 029



PO CSeHES llustration: 601-01 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



FPORSCOHE

llustration: 601-01

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

(1)

(1)

(1)

(1)

(1)

(1)

(1)

(1)

(1)

(1)

(1)

(1)

997

997

997
997

997

997

997

997
997

997
997

997
997

997
997

997
997

997

997

997
997

362

362

362
362

362

362

362

362
362

362
362

362
362

362
362

362
362

362

362

362
362

157

157

157
157

157

157

157

157
157

157
157

157
157

157
157

157
157

165

165

165
165

95

95

95
95

96

96

06

96
96

96
96

96
96

96
96

96
96

90

90

90
90

EP8

9A1

9A1

539

84A

BOA

M7z

041

EP8

9A1

Central | ocking
Di sc whee
Titaniumnetallic
8,5 J X 19

ET 53

Pai nt

It is necessary to rework
Di sc whee
Titaniumnetallic
8,5 J X 19

ET 53

Pai nt

It is necessary to rework
Di sc whee

Sil ver

8,5 J X 19

ET 53

Pai nt

It is necessary to rework
Di sc whee

Sil ver

9J X 19

ET 47

Di sc whee

8,5 J X 19

ET 56

W nt er wheel

Di sc whee

Wiite gold netallic
9J X 19

ET 47

Di sc whee

Quards red

9J X 19

ET 47

Di sc whee

Wi te

9J X 19

ET 47

Di sc whee

Sil ver

9J X 19

ET 47

Di sc whee

Bl ack

9J X 19

ET 47

Di sc whee
Titaniumnetallic
12 J X 19

ET 63

Pai nt

It is necessary to rework
Di sc whee
Titaniumnetallic
12 J X 19

ET 63

Pai nt

It is necessary to rework
Di sc whee

Sil ver

12 J X 19

ET 63

10-
Y

Y

Y

Y

Y

Y

Y

Y

Y

Y

/H

/H

/H

1430

| 346

| 004/ 346

| 004/ 346

1 004/ 511

| 004/ 510

| 006/ 341

| 006/ 347

| 006/ 349

| 346

02.10.2017

Kat 029



llustration: 601-01

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Pai nt
It is necessary to rework
(1) [997 362 163 90 Di sc wheel /H 2
11 j X 19
ET 67
for winter use
Not for
Carrera RS
(1) |997 362 165 91 Di sc wheel /H 2 1 004/ 346
997 362 165 91 9A1 |Sil ver
12 J X 19
ET 48
(1) |997 362 163 04 Di sc wheel /H 2 1 004/ 346
11 J X 19
ET 51
W nt er wheel
(1) |997 362 165 91 Di sc wheel /H 2 1 004/ 511
997 362 165 91 539 |Wiite gold netallic
12 J X 19
ET 48
(1) |997 362 165 91 Di sc wheel /H 2 1 004/ 510
997 362 165 91 84A|Guards red
12 J X 19
ET 48
(1) |997 362 165 91 Di sc wheel /H 2 1 006/ 341
997 362 165 91 B9A |Wiite
12 J X 19
ET 48
(1) |997 362 165 91 Di sc wheel /H 2 |1 006/ 347
997 362 165 91 M7Z|Sil ver
12 J X 19
ET 48
(1) |997 362 165 91 Di sc wheel /H 2 | 006/ 349
997 362 165 91 041 |Bl ack
12 J X 19
ET 48
2 999 707 012 40 Oring 4
37 X 2,5 N
3 997 341 251 04 Locki ng device 2
4 [999 707 648 40 Oring 4
92,00 X 3,5
5 [997 361 081 05 Wheel bolt 4
5 [997 361 081 06 Wheel bolt 4
(5) [997 361 081 92 Wheel bolt 4 1 004
(5) [997 361 081 93 Wheel bolt 4 |1 004
6 |[999 701 045 40 Oring 4
32 X 2,0 N
7 |997 361 207 03 Hub cap 4
Crest
Col our ed
(7) [997 361 207 90 Hub cap 4
Logo
Gr-3
(7) |997 361 207 91 Hub cap 4 1 004/ 510
RS
Logo
Red
(7) |997 361 207 92 Hub cap 4 1 004/ 511
RS
Logo
ol d- col our ed
(7) |997 361 207 93 Hub cap 4 I 006
RS
02.10.2017 -3 Kat 029



llustration: 601-01

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Logo
Silver
8 997 361 405 00 Bal ance stick-on wei ght X
5.G
(8) |997 361 410 00 Bal ance stick-on wei ght X
10 G
(8) |997 361 415 00 Bal ance stick-on wei ght X
15 G
(8) |997 361 420 00 Bal ance stick-on wei ght X
20 G
(8) |997 361 425 00 Bal ance stick-on wei ght X
25 G
(8) |997 361 430 00 Bal ance stick-on wei ght X
30 G
(8) |997 361 435 00 Bal ance stick-on wei ght X
35 G
(8) |997 361 440 00 Bal ance stick-on wei ght X
40 G
(8) |997 361 445 00 Bal ance stick-on wei ght X
45 G
(8) |997 361 450 00 Bal ance stick-on wei ght X
50 G
(8) |997 361 455 00 Bal ance stick-on wei ght X
55 G
(8) |997 361 460 00 Bal ance stick-on wei ght X
60 G
(8) |997 361 465 00 Bal ance stick-on wei ght X
65 G
(8) |997 361 470 00 Bal ance stick-on wei ght X
70 G
(8) |997 361 475 00 Bal ance stick-on wei ght X
75 G
(8) |997 361 480 00 Bal ance stick-on wei ght X
80 G
(8) |997 361 485 00 Bal ance stick-on wei ght X
85 G
(8) |997 361 490 00 Bal ance stick-on wei ght X
90 G
9 900 265 001 50 Rubber val ve 4
Rubber
9 |[900 265 001 51 Rubber val ve 4
Rubber
9 |[311 601 361 Rubber val ve 4
Rubber
10 |[955 361 163 00 Cap 4
for
Rubber val ve
11 |[997 362 191 00 Adapt er 1 | 447
Enmer gency whee
12 |[997 361 203 01 Wheel bolt 5 | 447
Adapt er
13 997 362 021 00 Enmer gency wheel 1 | 447
14 997 361 189 00 Washer 4
15 Cone ring
16 |[997 361 187 00 Crclip 4
2,0
02.10.2017 -4 Kat 029



llustration: 601-05

FPORSCOHE FRPORSCHE
Model: 997G07 Model life 2007>>2011
2
| |
4 3
,0~
— P
:‘;
%ﬁ 12
10
02.10.2017 -1 Kat 029



FPORSCOHE

llustration: 601-05

FRPORSCHE

Model: 997G07

Model life 2007>>2011

Pos Part Number

Description

Remark

Qty

Model

1 997 606 021 00

(1) |997 606 021 01

(1) |997 606 021 02

(1) [997 606 023 00

(1) |997 606 023 01

(2) |997 606 023 02

(2) [997 606 025 00

(2) |997 606 021 02

2 |955 361 053 00
(2) |9P1 601 361 A

N 908 729 01
4D0 601 365
997 618 103 06
997 618 203 01

o0 bh W

~

999 076 081 40

8 997 606 101 00

(8) |997 606 103 00

(8)

(8) |997 606 102 00

Tyre pressure nonitoring
Sensor

Tyre pressure nonitoring
Use al so:

955. 361. 053. 00

Sensor

Tyre pressure nonitoring
Use al so:

955. 361. 053. 00

Sensor

Tyre pressure nonitoring
Use al so:

955. 361. 053. 00

I nformation avail abl e
Sensor

Tyre pressure nonitoring
Use al so:

955. 361. 053. 00

Sensor

Tyre pressure nonitoring
Use al so:

955. 361. 053. 00

Sensor

Tyre pressure nonitoring
Use al so:

955. 361. 053. 00

I nformation avail abl e
Sensor

Tyre pressure nonitoring
Use al so:

955. 361. 053. 00

Sensor

Tyre pressure nonitoring
Use al so:

955. 361. 053. 00

I nformation avail abl e
Val ve

Al um ni um

Val ve

Al um ni um

Cap

Fast eni ng screw

Control unit

Support

Control unit

Pl astic nut

T5 16 X 11, 2

Ant enna

433 MHz

Use al so:

997. 606. 225. 00

Ant enna

315 MHZ

Use al so:

997. 606. 225. 00

Ant enna

315 MHZ

Use al so:

997. 606. 225. 00

Ant enna

433MHZ

Only together with
997. 606. 021. 02

-08
-07

08-

08-

-07

08-

- (RXX)

(RX)

(RX)

(RX)

A

NN NN

| 482/ 483
1482

1482

1482

|1 483

| 483

|1 483

|1 483

1482

| 483

|1 483

02.10.2017

Kat 029



llustration: 601-05

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
9 997 606 225 00 dip 2
for
Ant enna
Rear axl e
10 |999 919 121 09 Oval - head screw 2
M5 X 16
11 999 919 023 09 Oval - head screw 4
M5 X 35
12 |N 105 168 01 Expander nut 4
ST 4,8
13 997 606 141 00 Suppor t 2
Ant enna
Front
02.10.2017 -3 Kat 029



FRPORSCHE

llustration: 601-06

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 601-06

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Tyre pressure nonitoring 10- | 482/ 483
1 997 606 021 20 Sensor 4 | 482
Tyre pressure nonitoring
Use al so:
955. 361. 053. 00
(1) |958 361 661 00 Sensor 4 | 482
Tyre pressure nonitoring
Use al so:
955. 361. 053. 00
(1) |7PP 907 275 F Sensor 4 | 482
Tyre pressure nonitoring
Use al so:
955. 361. 053. 00
I nformation avail abl e
(1) |997 606 023 20 Sensor 4 | 483
Tyre pressure nonitoring
Use al so:
955. 361. 053. 00
(1) |958 361 661 50 Sensor 10- 4 | 483
Tyre pressure nonitoring
Use al so:
955. 361. 053. 00
2 |955 361 053 00 Val ve 4
Al umi ni um
(2) |9P1 601 361 A Val ve 4
Al umi ni um
3 |N 908 729 01 Cap 4
4 |[4D0 601 365 Fast eni ng screw 4
5 1997 618 103 23 Control wunit 1
6 997 618 203 02 Support 1
Control unit
7 1999 076 081 40 Pl astic nut 8
T5 16 X 11, 2
8 |955 606 101 00 Ant enna 1 | 482
433 MHZ
(8) |955 606 103 00 Ant enna 1 | 483
315 MHZ
9 997 606 259 00 Support 1
Ant enna
10 | 955 618 113 00 transmtter 4
11 997 606 242 00 Support IR 1
Fr ont
(11) |997 606 241 00 Support /L 1
Front
- 997 652 057 00 Conpr essor 1
for
Emer gency wheel
02.10.2017 -2 Kat 029



PO CSeHES llustration: 602-00 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



FPORSCOHE

llustration: 602-00

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

(1)

997
997

997
997

997
997

997
997

900

900

999

996

997

996
996

997

996
900

900

900

351
351

351
351

351
351

351
351

269

269

015

351

351

351
351

351

351
378

378

380

409
409

031
031

410
410

032
032

047

047

025

813

813

815
814

814

816
036

036

015

90
91

91
96

90
91

91
96

09

01

09

90

90

90
90

90

90
09

01

09

Di sc brake

Front axle

Br ake disc

Only

in pairs

Repl ace

Techni cal nmanual
Attention

Br ake di sc

Br ake di sc

Only together with
Grey cast iron

Br ake

Use al so:

997. 341. 901. 00

See techni cal nanual
G oup

46 50 19

Br ake di sc

Br ake di sc

Use al so:

997. 341. 901. 00

See techni cal nanual
G oup

46 51 19

Br ake disc

Br ake di sc

Only together with
Grey cast iron

Br ake

Use al so:

997. 341. 901. 00

See techni cal nanual
G oup

46 50 19

Br ake disc

Br ake di sc

Use al so:

997. 341. 901. 00

See techni cal nanual
G oup

46 51 19
Count er sunk- head screw
M6 X 12
Count er sunk- head screw
M6 X 12

Lens- head screw
M6 X 12

Cover plate

Lower

Cover plate

Lower

Air baffle plate
Cover plate

Lower

Cover plate

Lower

Air baffle plate
Hexagon- head bol t
M6 x 16

Hexagon- head bol t
M6 x 16

Hexagon nut

/L -08
/L 10-

/L -08
/L 10-

/R -08
/R 10-

/R -08
/R 10-

-08

-10

/L 07

/L 08-

/L
/R 07

/R 08-

/R
07

08-

07

1450

1450
1450

1450
1450

02.10.2017

Kat 029



llustration: 602-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
M6
- 900 380 015 01 Hexagon nut 08- 4
M 6
4 999 217 116 09 Hexagon- head bol t 07 X
M6 X 16
(4) 999 217 116 01 Hexagon- head bol t 08- X
M6 x 16
5 996 351 431 90 Fi xed cal li per /L -08 1
wi t hout pad
Use al so:
999. 067. 047. 09 4
(5) |997 351 431 94 Fi xed cal li per /L 10- 1
wi t hout pad
Use al so:
999. 067. 054. 09 4
(5) |997 351 431 92 Fi xed cal li per /L 1 1 450
wi t hout pad
Use al so:
999. 067. 054. 09 4
(5) [996 351 432 90 Fi xed cal li per IR 1
wi t hout pad
Use al so:
999. 067. 047. 09 4
(5) |997 351 432 94 Fi xed cal li per /R 10- 1
wi t hout pad
Use al so:
999. 067. 054. 09 4
(5) |997 351 432 92 Fi xed cal li per IR 1 1 450
wi t hout pad
Use al so:
999. 067. 054. 09 4
6 996 351 948 00 Brake pad repair set -08 1
Use al so:
Mounting parts
Use al so:
999. 067. 047. 09 4
(6) |997 351 948 91 Brake pad repair set 10- 1
Use al so:
Mounting parts
Use al so:
999. 067. 054. 09 4
(6) |997 351 948 02 Brake pad repair set 07 1 | 450
Use al so:
999. 067. 054. 09 4
(6) |997 351 948 90 Brake pad repair set 08- 1 | 450
Use al so:
999. 067. 054. 09 4
- 996 352 086 01 Danpi ng pl ate -08 12
Only together with
Brake pad repair set
996. 351. 948. 00
7 997 612 677 90 War ni ng cont act 2
- 999 507 464 40 Support 2
- 944 612 627 00 Li ne bracket 3
for
War ni ng cont act
8 999 067 047 09 Pan- head screw 07 4
M12 X 1,5 X 85
(8) |999 067 053 09 Pan- head screw 08- 4
ml1l2 x 1,5 x 85
(8) |999 067 054 09 Pan- head screw 10- 4
M12 X 1,5 X 62
(8) Pan- head screw 4 | 450
02.10.2017 -3 Kat 029



FPORSCOHE

llustration: 602-00

FRPORSCHE

Model: 997G07

Model life 2007>>2011

Pos Part Number

Description

Remark

Qty

Model

10 |996 351 961
10 |997 351 961
(10) |980 351 961
11 |930 351 927
11 |930 351 927
12 |997 352 919
13 |951 352 917

(13) |996 351 915

(13) |996 351 915

13 951 352 917

(13) |951 352 917

(13) |996 351 915

(13) |951 352 917

(13) |996 351 915

(13) |951 352 917

15 ]996 351 959

16 |000 043 117
16 |000 043 020

17 997 341 901

30
91
00
00
01
00
00

00

01

00

01

00

00

00

01

30

00

00

00

M12 X 1,5 X 62
Connecting |ine
Connecting line
Connecting line
Dust boot

Dust boot

Ventil ation val ve
Repair kit
Protection caps
28 WM

Repair kit
Protection caps
32 W

Repair kit
Protection caps
38 W

Repair kit
Protection caps
28 WM

Repair kit
Protection caps
30 W

Repair kit
Protection caps
32 W

Repair kit
Protection caps
28 WM

Repair kit
Protection caps
32 W

Repair kit
Protection caps
30 mMm

Repair kit
Mounting parts
Bol t

Expandi ng spring
Screw

Brake cylinder paste
50 G

Opti nol y

100 G

Assenbly Kit
Conpri si ng:
Driving pin

Sl eeve

Fast eni ng screw
See techni cal manual
46 50 19

46 51 19

-08

10-

-08

-08

-08

10-

10-

10-

10-

XNNNNNN

g o

1450

1450

1450

1450

1430

02.10.2017

Kat 029



PO CSeHES llustration: 603-00 PORSCHE

Model: 997G07 Model life 2007>>2011

—_—
N

02.10.2017 -1 Kat 029



FPORSCOHE

llustration: 603-00

FRPORSCHE

Model: 997G07

Model life 2007>>2011

Pos Part Number

Description

Remark

Qty

Model

[EEN

997 352 405 01
1 |997 352 405 92

1 |997 352 405 98

(1) |996 352 031 04
(1) |997 352 031 00
(1) |997 352 031 01
(1) |298 615 601

(1) |298 615 601 C
(1) |997 352 031 94

(1) [997 352 406 01
1 997 352 406 92

1 |997 352 406 98

Di sc brake

Rear axl e

Subsequent installation
Cool i ng

Br ake

see

Techni cal information
G oup 4

2/ 08

Br ake di sc

Only

in pairs

Repl ace

Techni cal nmanual
Attention

Br ake disc

Br ake disc

Only together with
with

Grey cast iron

Br ake

Use al so:

997. 341. 901. 00

See techni cal nanual
G oup

46 53 19

Br ake di sc

Only together with
with

Grey cast iron

Br ake

Use al so:

997. 341. 901. 00

See techni cal nanual
G oup

46 53 19

Br ake disc

Br ake disc

Br ake disc

Br ake disc

Br ake disc

Br ake disc

Use al so:

997. 341. 901. 00

See techni cal nanual
G oup

46 54 19

Br ake di sc

Br ake di sc

Only together with
with

Grey cast iron

Br ake

Use al so:

997. 341. 901. 00

See techni cal nanual
G oup

46 53 19

Br ake di sc

Only together with
with

-08

/L -08
/L 10-

/L

/L 07
/L 08
/L 08-
/L 08-
/L 08-
/L 10-

/R -08
/R 10-

/R

PR RPRRRPR

1 004

1450

GI3 RS 4.0
I 006

1450
1450
1450
1450
1450
1450

GI' RS 4.0
I 006

02.10.2017

Kat 029



FPORSCOHE

llustration: 603-00

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

(1)
(1)
(1)
(1)
(1)
(1)

(2)
(2)
(2)

(3)
(3)
(3)

(4)

(5)

(5)

(5)

(5)

(5)

(5)

996 352 032
997 352 032
997 352 032
298 615 602
298 615 602
997 352 032

900 269 047

900 269 106

999 015 025

996 352 801
996 352 801
996 352 802
999 217 116

999 217 116

997 352 425

997 352 425

997 352 425

997 352 425

997 352 426

997 352 426

997 352 426

997 352 426

04
00
01

94

09

01

09

03
30
30
09

01

97

99

96

98

97

99

96

98

Grey cast iron
Br ake

Use al so:

997. 341. 901. 00
See technical manual
G oup

46 53 19

Brake disc
Brake disc

Br ake disc

Br ake disc
Brake disc
Brake disc

Use al so:

997. 341. 901. 00
See technical manual
G oup

46 54 19
Count er sunk- head screw
M6 X 12
Count er sunk- head screw
M6 X 16

Lens- head screw
M6 X 12

Cover plate
Cover plate
Cover plate
Hexagon- head bol t
M6 X 16
Hexagon- head bol t
M6 x 16

Fi xed cal i per
wi t hout pad

Use al so:

999. 067. 040. 01
Fi xed cal i per
wi t hout pad

Use al so:

999. 067. 040. 01
Fi xed cal i per
wi t hout pad

Use al so:

999. 067. 040. 01
Fi xed cal i per
wi t hout pad

Use al so:

999. 067. 040. 01
Fi xed cal i per
wi t hout pad

Use al so:

999. 067. 040. 01
Fi xed cal i per
wi t hout pad

Use al so:

999. 067. 040. 01
Fi xed cal i per
wi t hout pad

Use al so:

999. 067. 040. 01
Fi xed cal i per
wi t hout pad

Use al so:

999. 067. 040. 01

/R 07
/R 08
/R 08-
/R 08-
/R 08-
/R 10-

-08

-08

10-

-08
/L 10-
/R 10-

07

08-

/L -08

/L 10-

/L -08

/L 10-

/R -08

/R 10-

/R -08

/R 10-

PR RPRRRPR

A

areFEN

1450
1450
1450
1450
1450
1450

I XRP

-1450

1450

1450

-1450

1450

1450

02.10.2017

Kat 029



llustration: 603-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
6 997 352 947 01 Brake pad repair set 07 1
Use al so:
999. 067. 040. 01 4
(6) Brake pad repair set 07 1 | 450
Use al so:
999. 067. 040. 01 4
(6) 997 352 947 90 Brake pad repair set 08 1
Use al so:
999. 067. 040. 01 4
(6) |997 352 947 92 Brake pad repair set 07-08 1
Use al so:
999 067.040.01 4
Techni cal infornation
G oup 4
4636
Nr. 2/ 08
(6) 997 352 947 90 Brake pad repair set 08- 1 | 450
Use al so:
999. 067. 040. 01 4
(6) |997 352 947 93 Brake pad repair set 10- 1
Use al so:
999. 067. 040. 01 4
see
Techni cal infornation
G oup 4
Nr. 50/ 09
(6) |997 352 947 95 Brake pad repair set 10- 1
Use al so:
999. 067. 040. 01 4
see
Techni cal infornation
G oup 4
Nr. 50/ 09
(6) |997 352 947 92 Brake pad repair set 10- 1
Use al so:
999. 067. 040. 01 4
see
Techni cal infornation
G oup 4
Nr. 50/ 09
(6) 997 352 949 01 Brake pad repair set 10- 1
Use al so:
999. 067. 040. 01 4
see
Techni cal infornation
G oup 4
Nr. 50/ 09
- 996 352 086 01 Danpi ng pl ate X
28 WM
Only together with
997. 352.947. 01
Grey cast iron
Br ake
- 996 352 086 02 Danpi ng pl ate X
28 mm
Only together with
997. 352.947. 01
Grey cast iron
Br ake
7 997 612 754 00 War ni ng cont act 2
8 999 067 040 01 Pan- head screw 4
M12 X 1,5 X 95
9 |965 352 917 00 Repair kit 2
02.10.2017 -4 Kat 029



llustration: 603-00

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Protection caps 2
34 W
11 |[997 352 959 10 Spring 2
12 |997 352 961 00 Connecting line /L -08 2
(12) 1997 352 962 00 Connecting line /R -08 2
13 |[997 352 919 00 Ventilation val ve 4
14 930 351 927 00 Dust boot 4
14 930 351 927 01 Dust boot 4
15 | 000 043 117 00 Brake cylinder paste X
50 G
(15) (000 043 020 00 Opti noly X
100 G
16 [997 341 901 00 Assenbly kit 10- 2 1430
Mounting parts
Set
Conpri si ng:
Driving pin 5
Sl eeve 5
Fast eni ng screw 5
See techni cal manual
46 50 19
46 51 19
02.10.2017 -5 Kat 029



llustration: 603-05

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029




llustration: 603-05

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Handbr ake
See techni cal manual
G oup
46 83 20
(1) [997 352 993 01 Br ake shoe -08 1
Repair kit
Only together with
Conpr essi on spring
997. 352. 741. 00
(1) |997 352 993 02 Brake shoe 10- 1
1 set
2 993 352 071 00 Adj usting screw 2
(2) |298 609 723 Adj usting screw 2
3 997 352 721 01 Tensi on spring 2
Short
(3) |298 609 717 Tensi on spring 2
Short
4 997 352 723 02 Tensi on spring 2
Long
5 [993 352 737 00 Bol t 2
6 997 352 741 00 Conpr essi on spring -08 4
Only together with
Brake shoe
997. 352.993. 01
6 997 352 741 02 Conpr essi on spring 10- 4
(6) |298 609 583 Conpr essi on spring 10- 4
7 997 352 807 00 Support panel 2
8 928 352 090 01 Push-button | ock 2
Conpl et e
02.10.2017 -2 Kat 029



PO CSeHES llustration: 604-00 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 604-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Brake naster cylinder
Br ake boost er
- 000 043 203 66 Brake fluid X
DOT 4
1 Ltr.
1 997 355 013 01 Expansi on t ank 1
2 |996 355 119 01 Catch 1
- 997 355 125 00 Support for contact 1
for
Cont ai ner
3 999 073 327 09 Pan- head screw 2
M8 X 197 X 29
4 997 355 923 90 Br ake boost er 1
- 996 355 137 01 Catch 1
Thr eaded j oi nt
Br ake boost er
5 997 355 910 30 Brake nmaster cylinder 1
6 993 355 922 00 G ommet 2
7 1999 702 182 40 Rubber bush 1
8 997 355 925 00 Hexagon nut 2
9 [993 355 212 00 Gasket 1
10 |997 355 577 26 Vacuum | i ne 1 1 098
(10) |997 355 578 26 Vacuum |l i ne 1 1 099
11 |997 423 251 00 I nt ermedi ate pi ece 1
12 |999 073 189 01 Round head screw 2
M6 X 12
13 |[999 703 448 50 St opper IR 1
14 |900 380 005 01 Nut 2
M 8
15 900 183 015 02 Hexagon nut 1
M12 X 1,5
- 996 355 901 01 Gasket 1
Br ake boost er
Bul khead
16 |[999 512 478 00 Hose cl anp 1
17 997 355 969 00 Bel | ows 1
18 |996 355 927 01 Connecti ng piece 1
19 |900 380 015 09 Hexagon nut -08 1
M 6
(19) |900 380 015 01 Hexagon nut 10- 1
M 6
20 |999 512 672 00 d anmp 1
02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 604-05

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 604-05

FRORSCOHE FPORSCOHE

Model: 997G07 Model life 2007>>2011

Pos Part Number Description Remark Qty Model

Brake |i nes
Body front section

(1) |997 355 315 26 Brake |ine -08 1 1098
(1) |997 355 315 30 Brake |ine 10- 1 1098
(1) |997 355 315 31 Brake |ine 10- 1 1098
1 997 355 315 00 Brake |ine -08 1 1099
1 997 355 315 10 Brake |ine 10- 1 1 099
(2) |997 355 316 26 Brake line -08 1 1098
(2) |997 355 316 30 Brake line 10- 1 1098
(2) |997 355 316 31 Brake |ine 10- 1 1098
2 997 355 316 00 Brake |ine -08 1 1099
2 997 355 316 10 Brake |ine 10- 1 1099
(3) |997 355 327 27 Brake |ine -08 1 1098
(3) |997 355 327 30 Brake |ine 10- 1 1098
(3) |997 355 327 31 Brake line 10- 1 1098
3 997 355 327 00 Brake |ine -08 1 1 099
3 997 355 327 10 Brake |ine 10- 1 1099
(4) |997 355 326 27 Brake |ine -08 1 1098
(4) |997 355 326 30 Brake |ine 10- 1 1098
(4) |997 355 326 31 Brake line 10- 1 1098
4 997 355 326 00 Brake |ine -08 1 1 099
4 997 355 326 10 Brake |ine 10- 1 1099
5 997 355 650 00 I nt ermedi at e pi ece 1
6 997 355 752 00 Gasket 1
7 997 355 753 00 Rei nf or cenent 1
8 997 355 311 00 Pressure |ine -08 2 1 098
8 997 355 311 10 Pressure |ine 10- 2 1 098
9 997 355 312 25 Pressure |ine -08 1 1 099
9 997 355 312 30 Pressure |ine 10- 1 1 099
10 |997 355 314 25 Pressure |ine -08 1 1 099
10 |997 355 314 30 Pressure |ine 10- 1 1 099
11 |999 507 632 40 Cabl e hol der 2 1099

02.10.2017 -2 Kat 029



PO CSeHES llustration: 604-10 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 604-10

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Brake |ines
Brake |ines
Under body
Vacuum | i ne
1 |[996 355 581 9B Brake |ine /L 1
(1) |997 355 581 92 Brake |ine /L 1 1 450
2 996 355 501 06 Brake hose bracket /L -08 1
2 997 355 501 90 Brake hose bracket /L 10- 1
3 999 217 116 09 Hexagon- head bol t -08 2
M6 X 16
(3) 999 217 116 01 Hexagon- head bol t 10- 2
M6 x 16
4 996 355 139 00 Br ake hose 2
5 1997 355 175 02 Brake |ine /L -08 1
(5) |997 355 175 10 Brake |ine /L 10- 1
(5) |997 355 175 11 Brake |ine /L 10- 1
6 999 591 930 40 Support X
7 |996 355 584 9B Brake |ine IR 1
(7) |997 355 582 92 Brake |ine IR 1 1 450
(8) |996 355 502 06 Brake hose bracket /R -08 1
(8) 997 355 502 90 Brake hose bracket /R 10- 1
9 [997 355 176 90 Brake |ine 1
(9) |997 355 176 91 Brake |ine 1
10 |997 355 753 00 Rei nf or cenent 1
11 |997 355 752 00 Gasket 1
12 900 380 015 09 Hexagon nut -08 3
M 6
(12) |900 380 015 01 Hexagon nut 10- 3
M 6
13 |997 355 650 00 I nt ermedi at e pi ece 1
14 996 355 545 00 Support 3
15 996 355 549 00 Support 1
16 |[996 355 547 01 Suppor t 2
17 996 355 543 00 Support 1
18 997 355 177 01 Brake |ine -08 1
(18) |997 355 177 10 Brake |ine 10- 1
19 997 355 179 01 Brake |ine -08 1
19 997 355 179 10 Brake |ine 10- 1
(19) |997 355 179 11 Brake |ine 10- 1
21 |996 355 760 31 Connecti ng piece 1
22 1997 355 571 01 Vacuum | i ne 1
- 999 702 289 41 G ommet 1
Wheel housing
23 1999 651 331 40 Cabl e hol der 5
24 1997 355 331 01 Ret ai ner spring X
for
Brake |ine
02.10.2017 -2 Kat 029



PO CSeHES llustration: 604-15 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 604-15

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Brake |ine
Under body
Rear axl e
Vacuum | i ne
1 997 355 189 00 Brake |ine /L -08 1
1 997 355 189 10 Brake |ine /L 10- 1
(10) |997 355 189 11 Brake |ine /L 10- 1
2 997 355 503 10 Suppor t /L 1
3 900 067 117 09 Pan- head screw -08 2
M6 X 16
(3) |900 067 117 04 Pan- head screw 10- 2
M6 x 16
4 [997 355 504 10 Support IR 1
5 996 355 585 10 Brake |ine /L -08 1
(5) |996 355 585 11 Brake |ine /L 10- 1
6 996 355 586 10 Brake |ine /R -08 1
(6) |996 355 586 11 Brake |ine /R 10- 1
7 996 355 139 00 Br ake hose 2
8 997 355 190 02 Brake |ine -08 1
8 997 355 190 11 Brake |ine 10- 1
(8) |997 355 190 14 Brake |ine 10- 1
9 996 347 543 00 Cabl e hol der 3
11 ]996 355 543 00 Suppor t 1
14 |997 355 575 51 Vacuum | i ne -08 1
14 997 355 575 91 Vacuum |l i ne 10- 1
- 999 507 495 40 Support 1
15 ]996 501 815 02 Suppor t 2
996 501 815 02 Prinme coated
16 997 355 331 01 Ret ai ner spring X
for
Br ake hose
02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 605-00

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 605-00

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Hydraulic unit
Anti-lock brake system
Cont r ol
1 997 355 955 93 Hydraulic unit -08 1
1 997 355 955 96 Hydraulic unit 10- 1
1 |[997 355 955 98 Hydraul i c unit 1 I 006
2 |997 355 033 25 Support 1 1 098
with
Rubber nounti ng
(2) [997 355 033 00 Support 1 1 099
with
Rubber nounti ng
3 964 356 635 00 Rubber nounti ng 3
- 999 045 004 40 Hexagon nut 3
Pl astic materi al
4 1900 385 060 09 Screw -08 3
BM 6 X 10
(4) [900 385 060 01 Screw 10- 3
BM 6 x 10
5 [996 606 145 00 Sensor -08 1
5 [997 606 145 05 Sensor 10 1
5 |997 606 145 07 Sensor 11- 1
02.10.2017 -2 Kat 029



PO CSeHES llustration: 701-00 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



[llustration

: 701-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Transm ssion control
Manual transmni ssion
1 997 424 010 00 Gearshi ft bracket -08 1
1 997 424 010 91 Gearshi ft bracket 10- 1
2 999 084 629 01 Hexagon nut 4
M6 SB
3 |996 424 041 90 Cabl e -08 1
Transm ssion control
3 |997 424 041 88 Cabl e 10- 1
Transnm ssion control
4 997 424 075 90 Gearshift knob 1
997 424 075 90 A15 |Bl ack
I nformation avail abl e
4 997 424 075 90 Gearshift knob 1 Gr-3 RS 4.0
I 006
997 424 075 90 DRB | Bl ack/ Guards Red
(4) |997 424 981 90 Gearshift knob 1 | XGC
997 424 981 90 A15 |Bl ack
I nformation avail abl e
(4) |997 424 981 90 Gearshift knob 1 Gr-3 RS 4.0
| XGC/ 006
997 424 981 90 A1l5 |Bl ack
I nformation avail abl e
- 996 424 445 00 dip X
for
Fast eni ng part
5 996 424 165 9B Beari ng bracket 1
6 900 378 017 09 Hexagon- head bol t 2
M8 X 20
7 996 424 145 01 Fast eni ng part 1
for
Cabl e
Adj ust abl e
8 996 424 147 00 Fast eni ng part 1
for
Cabl e
Adj ust abl e
9 (000 043 205 93 G ease X
1 100- granmme tube
02.10.2017 -2 Kat 029



llustration: 701-05

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029




llustration: 701-05

PORSCHES PORSCHES
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Handbr ake
Act uat or
1 997 424 031 90 Par ki ng- br ake | ever -08 1
Conpl et e
997 424 031 90 A1l5 |Bl ack
(1) |997 424 031 92 Par ki ng- br ake | ever 10- 1
Conpl et e
997 424 031 92 Al5 | Bl ack
(1) |997 424 031 93 Par ki ng- brake | ever 10- 1
Al cant ara
Conpl et e
997 424 031 93 A1l5 |Bl ack
(1) |997 424 031 92 Par ki ng- br ake | ever 1 Gl-3 RS 4.0
| 006
Conpl et e
Car bon
997 424 031 92 Al5 | Bl ack
997 424 031 92 DRA|Bl ack-red
(1) |997 424 031 93 Par ki ng- br ake | ever 1 Gl-3 RS 4.0
| 006
Conpl et e
Al cant ara
997 424 031 93 A1l5 |Bl ack
997 424 031 93 DRA|Bl ack-red
(1) |997 424 980 90 Par ki ng- br ake | ever /LL 1 | XGD/ 098
Conpl et e
997 424 980 90 A15 |Bl ack
(1) |997 424 980 94 Par ki ng- br ake | ever /LL 1 | XGD/ 098
Conpl et e
997 424 980 94 A15 | Bl ack
(1) |997 424 980 90 Par ki ng- br ake | ever /LL 1 GI-3 RS 4.0
| X&)/ 006/ 098
Conpl et e
997 424 980 90 A1l5 |Bl ack
(1) |997 424 980 94 Par ki ng- br ake | ever /LL 1 GI-3 RS 4.0
| X&)/ 006/ 098
Conpl et e
997 424 980 94 A15 | Bl ack
(1) |997 424 980 91 Par ki ng- br ake | ever / RL 1 | XGD/ 099
Conpl et e
997 424 980 91 A15 |Bl ack
(1) |997 424 980 91 Par ki ng- br ake | ever / RL 1 GI-3 RS 4.0
| X&)/ 006/ 099
Conpl et e
997 424 980 91 A15 |Bl ack
2 |997 424 155 90 Cover 1
997 424 155 90 A15 |Bl ack
3 996 613 112 01 Switch 1
4 999 084 630 09 Hexagon nut 4
m 8
5 997 424 141 06 Par ki ng- brake cabl e 2
6 996 424 721 02 Gui de tube 2
02.10.2017 -2 Kat 029



EEEEEEE

llustration: 702-00

EEEEEEE

Model: 997G07

Model life 2007>>2011

02.10.2017

Kat 029




llustration: 702-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Pedal s
- 000 043 206 17 G ease X
1 tube
1 Bel | ows 1
See illustrations
6/ 04/ 00
2 996 423 165 05 Push rod 1
3 996 423 307 00 Sl eeve 1
4 900 380 005 09 Hexagon nut -08 3
M 8 2
4 999 084 457 01 Hexagon nut 10- 3
M 8 2
5 [997 423 571 02 Br acket 1
for
Clutch power spring
6 |[997 423 399 01 Bush 2
7 |997 423 139 01 C utch pedal 1
8 [996 423 315 06 Bol t 1
- 999 166 022 01 Kl -1 ock 1
for
Bol t
9 997 423 081 06 Clutch power spring 1
10 |[997 423 091 04 Br ake pedal 1 1 098
(10) (997 423 092 04 Br ake pedal 1 1 099
12 |996 423 308 00 Bol t 1
13 997 423 581 00 Beari ng shel | 1
14 997 423 281 00 Axl e 1 1 098
(14) |997 423 284 00 Axl e 1 1 099
- 996 423 277 00 Beari ng sl eeve 1 1099
Br ake pedal
15 |[997 423 910 00 Pedal cap 2
16 |[997 613 109 00 Swi tch 1
17 996 613 113 01 Swi tch -08 2
Br ake pedal
(17) (996 613 113 02 Swi tch 10- 2
Br ake pedal
(17) (996 613 114 01 Swi tch 1
Cl utch pedal
18 |[997 423 541 00 Support 1
20 (997 423 401 00 Bush 2 1 098
(20) (997 423 402 00 Bush 2 1 099
21 997 423 275 01 Screw pl ug 1
22 |900 378 273 09 Hexagon- head bol t -08 1
M6 X 18
(22) |900 378 273 01 Hexagon- head bol t 10- 1
M6 x 18
23 |900 146 159 02 Round head screw 1
M3 X 20
23 (999 073 480 01 Conbi nati on screw 1
M3 X 20
24 (997 423 695 00 Rubber stop 1
25 (997 423 697 00 Rubber stop 1
02.10.2017 -2 Kat 029



llustration: 702-08

RORSEHHE RORSEHHEE
Model: 997G07 Model life 2007>>2011
|
1 LRy
QY <<
| ? ’ |
W’IS 1 7
?@
12
02.10.2017 -1 Kat 029




llustration: 702-08

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
clutch actuation -08
Clutch master cylinder
Clutch pipeline
1 997 423 171 01 Clutch master cylinder 1
- 996 423 614 00 Circlip 1
Pressure line
- 996 423 315 06 Bol t 1
- 999 166 022 01 Kl -1 ock 1
for
Bol t
2 997 423 147 00 Feed line 1 1 098
3 997 423 137 25 Feed |ine 1 |1 098
4 997 423 138 25 Li ne 1 1 099
5 [996 423 140 02 Feed line 1 1 099
6 |[996 423 142 02 Feed line 1 1 099
7 900 378 217 09 Hexagon- head bol t 2
M6 X 40
8 996 423 107 10 Clutch pipeline 1 1098
(8) |996 423 107 11 Clutch pipeline 1 1098
(8) |997 423 108 00 Clutch pipeline 1 1099
(8) |997 423 108 01 Clutch pipeline 1 1099
- 999 702 174 50 G ommet 1 1 098
9 [997 423 109 00 C utch pipeline 1
(9) [997 423 109 01 C utch pipeline 1
10 997 423 113 00 Clutch pipeline 1
- 999 591 964 40 Support 1
Clutch pipeline
11 |[999 507 495 40 Support 1
12 |999 230 541 10 Thr eaded j oi nt 3
13 |[999 707 333 40 Sealing ring 1
14 996 423 377 90 C utch hose 1
14 996 423 377 92 C utch hose 1
15 |[996 355 549 00 Support 1
16 |[996 355 545 00 Support 2
17 996 355 543 00 Support 4
18 [999 702 216 42 G ommet 1
- 999 507 586 40 Cabl e hol der 1
20 (999 707 333 40 Sealing ring 1
6,07 X 1, 78N
21 (999 507 586 40 Cabl e hol der 1
22 996 116 237 90 Cl utch operating cylinder 1
- 900 075 222 09 Conbi nati on screw 2
M8 X 30
02.10.2017 -2 Kat 029



llustration: 702-09

FORSCEHE FORSCFHE
Model: 997G07 Model life  2007>>2011
&—20
0 ‘»‘7@
18—@Q) N LY
o° %‘.‘) ) %
=% ]
@y 8
12
02.10.2017 -1 Kat 029



llustration: 702-09

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
clutch actuation 10-
Clutch master cylinder
Clutch pipeline
1 997 423 171 01 Clutch master cylinder 1
- 996 423 614 00 Circlip 1
Pressure |line
- 996 423 315 06 Bol t 1
- 999 166 022 01 Kl -1 ock 1
for
Bol t
2 997 423 147 00 Feed line 1 1 098
3 997 423 191 21 Feed line 1 1 098
4 997 423 138 25 Li ne 1 1 099
5 [996 423 140 02 Feed line 1 1 099
6 |[996 423 142 02 Feed line 1 1 099
7 900 378 217 09 Hexagon- head bol t 2
M6 X 40
8 |[997 423 107 11 dutch pipeline 1 1 098
(8) |997 423 108 11 Clutch pipeline 1 1099
- 999 702 174 50 G ommet 1 1 098
9 997 423 109 11 Clutch pipeline 1
10 997 423 113 12 Clutch pipeline 1
11 |[999 507 495 40 Support 1
12 |999 230 541 10 Thr eaded j oi nt 3
14 997 423 377 91 Clutch hose 1
(14) |997 423 377 92 Cl utch hose 1
(14) (997 423 377 93 C utch hose 1
(14) (997 423 377 92 C utch hose 1 GI3 RS 4.0
I 006
(14) (997 423 377 93 C utch hose 1 GI3 RS 4.0
I 006
15 |[996 355 549 00 Support 1
16 |[996 355 545 00 Support 2
17 996 355 543 00 Support 4
18 [999 702 216 42 G ommet 1
- 999 507 586 40 Cabl e hol der 1
20 (999 707 333 40 Sealing ring 1
6,07 X 1, 78N
21 (999 507 586 40 Cabl e hol der 1
22 996 116 237 90 Cl utch operating cylinder 1
- 900 075 222 09 Conbi nati on screw 2
M8 X 30
02.10.2017 -2 Kat 029



PO CSeHES llustration: 702-10 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029




[llustration

: 702-10

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Pedal s
Accel erator control
1 997 423 019 02 Accel erator control 1
2 900 146 161 09 Round head screw 1
M6 X 20
02.10.2017 -2 Kat 029




llustration: 801-00

PORSEHES PORSEHES
Model: 997G07 Model life 2007>>2011
B ——wpozzz 99 78790070
C——997 420
M9701-685 G9701
G——L6B4 AT
D ————coo[267 268 425 437 —A
E_| 438 446 454 537 610
635 640 650 666 670
F ————o0641 20772
02.10.2017 1 Kat 029



FPORSCOHE

[llustration

: 801-00

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

POTMOO >

997 500 900 00
997 500 900 00 Q&RV

Body in white

Prine coated

Seal ed

with

Under body protection
with

Door s/ |'i ds/ wi ngs
Bodyshel I s can only
only available fromcurrent
Model year avail abl e
The data required
for your order

Can be found on the
Vehicle data carrier
in

On-board fol der

Pl ease indicate this data
in your order

for

GI3 RS

wi t hout

Rear lid

Vehicle data carrier
Vehicle Ident. No

O der type

Country equi pnent
Opti onal extras

Addi tional applications
I ndi cate col our

Body in white

Prine coated

02.10.2017

Kat 029



llustration: 801-02

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011

1

|
6
2
@ . l

02.10.2017 -1 Kat 029




[llustration

: 801-02

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
St opper
Pl ane
See wor kshop nanual
1 |[999 703 462 40 Lid X
10 x 6,5
2 999 703 421 40 G ommet X
15 mMm
4 803 803 583 A St opper X
20 x 30
4 1999 703 196 40 Lid X
20 x 30
5 [999 703 420 40 St opper X
20,3 x 30 x 11
6 [803 803 583 Rubber sl eeve X
30 x 40
6 999 703 195 40 Rubber sl eeve X
30 x 40
7 |999 703 433 40 St opper X
30 x 42
8 [999 703 454 40 Lid X
55 x 70
02.10.2017 -2 Kat 029




llustration: 801-05

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011

5|
02.10.2017 -1 Kat 029



PO CSeHES llustration: 801-05 PORSCHE

Model: 997GO07 Model life 2007>>2011

Pos Part Number Description Remark Qty Model
Body front section

1 997 501 911 91 Body front section /LL 1 1 098
997 501 911 91 GRV|Prine coated

Use al so:
Seal i ng conpound
Pos. 5

Processing instructions
See technical manual

1 997 501 911 92 Body front section / RL 1 1 099
997 501 911 92 GRV|Prine coated
Use al so:
Seal i ng compound
Pos. 5

Processing instructions
See technical manual

Use al so:
2 997 501 945 00 Bot t om hal f /L 1
997 501 945 00 GRV|Prinme coated
(2) |997 501 946 01 Bot t om hal f /R 1
997 501 946 01 GRV|Prinme coated
3 997 504 121 00 Lid /LL 1 1098
(3) |997 504 121 01 Lid / RL 1 1 099
Use al so:
- 000 043 300 94 Adhesi ve set 1
4 999 702 255 41 Lid 1
62,5 X 72,6
5 999 915 337 40 Seal i ng conpound 1

02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 801-10

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 801-10

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Body front section
Single parts
1 997 501 931 00 Term nal piece 1
997 501 931 00 Prinme coated
2 997 501 979 00 Spar e- wheel wel | 1
997 501 979 00 Prinme coated
3 996 501 621 00 Suppor t 3
996 501 621 00 Prinme coated
4 997 501 305 01 Si de nmenber /L 1
997 501 305 01 Prinme coated
(4) |997 501 306 01 Si de nmenber /R 1
997 501 306 01 Prinme coated
5 997 501 915 01 Si de nmenber /L 1
997 501 915 01 Prinme coated
(5) |997 501 916 01 Si de nmenber /R 1
997 501 916 01 Prinme coated
6 997 501 935 00 Wheel housi ng /L 1
997 501 935 00 Prinme coated
(6) |997 501 936 01 Wheel housi ng /R 1
997 501 936 01 Prinme coated
7 997 501 945 00 Bot t om hal f /L 1
997 501 945 00 Prinme coated
(7) |997 501 946 01 Bot t om hal f /R 1
997 501 946 01 Prinme coated
8 997 501 937 00 H nge pillar /L 1
997 501 937 00 Prinme coated
(8) |997 501 938 00 H nge pillar /R 1
997 501 938 00 Prinme coated
9 996 504 201 01 Lid 2
$ 145 MM
10 |996 501 815 02 Suppor t 2
996 501 815 02 Prinme coated
11 |997 502 915 00 Bul khead /LL 1 1098
997 502 915 00 Prinme coated
(11) |997 502 915 01 Bul khead / RL 1 1099
997 502 915 01 Prinme coated
12 997 502 017 00 Cross panel 1
997 502 017 00 Prinme coated
13 |996 501 341 00 Suppor t 2
996 501 341 00 Prinme coated
14 1997 501 665 01 Separ at or /L 1
997 501 665 01 Prinme coated
(14) |997 501 666 01 Separ at or /R 1
997 501 666 01 Prinme coated
15 |997 504 471 00 Lid 1
Bul khead
16 |900 380 015 09 Hexagon nut 3
M 6
17 803 803 583 Rubber sl eeve 1
30,0 X 40,0
17 1999 703 195 40 Rubber sl eeve 1
30,0 X 40,0
18 |999 703 476 40 G ommet 4
29,8 X 1,0
18 |999 703 476 41 G ommet 4
29,8 X 1,0
02.10.2017 -2 Kat 029



llustration: 801-15

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



llustration: 801-15

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Donme strut
1 |996 504 233 01 Done strut /L 1
2 996 504 234 01 Done strut /R 1
3 997 504 359 00 Br acket 1
3 |997 504 359 01 Br acket 1
4 996 504 633 00 Filler piece /L 1
5 [996 504 634 00 Filler piece /R 1
6 900 378 100 09 Hexagon- head bol t 2
AM 10 X 45
7 900 075 010 09 Hexagon- head bol t 4
M6 X 12
8 900 378 173 01 Hexagon- head bol t 4
M6 X 20
02.10.2017 -2 Kat 029



llustration: 801-20

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



llustration: 801-20

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Fl oor
Centre
- 000 043 206 29 Adhesi ve set X
Body
Conpri si ng:
- 000 043 206 30 Adhesi ve 1
- 000 043 206 31 Tool 1
- 000 043 206 32 M xi ng tube 1
- 000 043 206 33 Acti vat or 1
1 997 501 551 01 Fl oor 1
997 501 551 01 Prinme coated
(2) 997 501 953 01 Seat support /L 1
997 501 953 01 Prinme coated
2 997 501 954 01 Seat support /R 1
997 501 954 01 Prinme coated
3 997 501 157 00 Si de nmenber /L 1
997 501 157 00 Prinme coated
(3) |997 501 158 00 Si de nmenber /R 1
997 501 158 00 Prinme coated
4 997 501 525 00 Si de nmenber /L 1
997 501 525 00 Prinme coated
(4) |997 501 526 00 Si de nmenber /R 1
997 501 526 00 Prinme coated
5 996 501 751 00 Ext ensi on 1
996 501 751 00 Prinme coated
6 996 501 785 00 Jacki ng poi nt /L IV 1
996 501 785 00 Prinme coated
(6) |996 501 786 00 Jacki ng poi nt IR IV 1
996 501 786 00 Prinme coated
7 996 501 481 01 Jacki ng poi nt /L /H 1
996 501 481 01 Prinme coated
(7) |996 501 482 01 Jacki ng poi nt /IR /H 1
996 501 482 01 Prinme coated
8 997 501 329 00 Ret ai ni ng bracket /L 1
997 501 329 00 Prinme coated
(8) |997 501 330 00 Ret ai ni ng bracket /R 1
997 501 330 00 Prinme coated
9 997 501 439 00 Support tube 2
997 501 439 00 Prinme coated
Use al so:
Seal i ng compound
Pos. 12
Processing instructions
See techni cal nanual
51 49 55
10 |996 504 205 01 Lid 2
$ 125 MM
11 |996 504 201 01 Lid 2
$ 145 MM
12 |999 915 337 40 Seal i ng conpound 1
02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 801-35

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 801-35

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Rear end
1 997 501 973 01 Term nal piece 1
997 501 973 01 Prinme coated
2 997 501 273 00 End pl ate 1
997 501 273 00 Prinme coated
3 997 501 247 00 Lock carrier 1
997 501 247 00 Prinme coated
4 997 501 977 00 Si de nmenber /L 1
997 501 977 00 Prinme coated
Use al so:
Seal i ng compound
PCS. 25
Processing instructions
See techni cal nanual
53 48 55
(4) |997 501 978 00 Si de nmenber /R 1
997 501 978 00 Prinme coated
Use al so:
Seal i ng compound
Pos. 25
Processing instructions
See techni cal nanual
53 48 55
6 997 501 943 00 Wheel housi ng /L 1
997 501 943 00 Prinme coated
It is necessary to rework
See wor kshop nanual
(6) |997 501 944 00 Wheel housi ng /R 1
997 501 944 00 Prinme coated
It is necessary to rework
See wor kshop nanual
7 996 501 595 01 Si de nmenber /L 1
996 501 595 01 Prinme coated
(7) |996 501 596 01 Si de nmenber /R 1
996 501 596 01 Prinme coated
8 997 502 911 02 Rear wal | 1
997 502 911 02 Prinme coated
Order al so:
PCS. 12
See wor kshop nanual
9 997 502 673 00 Cross nenber 1
997 502 673 00 Prinme coated
10 |996 561 825 00 Wat er drain val ve 2 | 650
Wheel housing
Rear
11 |997 501 549 00 Seat wel | 1
997 501 549 00 Prinme coated
12 (997 501 955 00 Cross nenber 1
Seat wel |
997 501 955 00 Prinme coated
13 |996 501 461 02 Rei nf or cenent /L 1
Seat wel |
996 501 461 02 Prinme coated
(13) |996 501 462 02 Rei nf or cenent /R 1
Seat wel |
996 501 462 02 Prinme coated
14 |996 501 659 01 Br acket 1
996 501 659 01 Prinme coated
15 |996 501 411 00 Pi pe 1
996 501 411 00 Prinme coated
16 |996 501 415 00 Sl eeve 2
996 501 415 00 Prinme coated
17 1997 504 345 03 Rear centre panel 1
02.10.2017 -2 Kat 029



llustration: 801-35

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
997 504 345 03 CGRV|Prinme coated
(17) |997 504 345 Al Rear centre panel 1 RS
1 004
997 504 345 Al GRV|Prinme coated
18 997 504 612 00 Gasket 1
Rear centre panel
19 999 507 973 40 Mount 2
2,8 X6 X 30
20 |999 507 974 40 Mount 10
2,8 X6 X 50
21 |999 500 109 02 Blind rivet nut 3
M6/0,8 - 3
22 999 073 263 09 Conbi nati on screw 3
M6 X 12
23 1999 076 029 02 Hexagon nut 2
M 6
24 1997 502 409 01 Filler plate 1
997 502 409 01 GRV|Prinme coated
Rear centre panel
Use al so:
- 999 915 650 40 Adhesi ve X
TEROM X 6700
- 000 043 300 48 Tool X
Use al so:
- 000 043 206 29 Adhesi ve set X
Body
Conpri si ng:
- 000 043 206 30 Adhesi ve 1
- 000 043 206 31 Tool 1
- 000 043 206 32 M xi ng tube 1
- 000 043 206 33 Acti vat or 1
25 999 915 337 40 Seal i ng conpound 1
(26) 997 504 797 00 Br acket /L 1
997 504 797 00 GRV |Prinme coated
Bel t
26 |997 504 798 00 Br acket IR 1
997 504 798 00 GRV |Prinme coated
Bel t
- 996 502 653 01 Connecti ng piece /L 1
996 502 653 01 CGRV|Prine coated
- 996 502 654 01 Connecti ng piece /R 1
996 502 654 01 CGRV|Prinme coated
02.10.2017 -3 Kat 029



PO CSeHES llustration: 801-40 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 801-40

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
W ng
1 997 503 031 00 W ng /L 1
997 503 031 00 GRV|Prinme coated
(1) |997 503 031 92 W ng /L 10- 1 1 004
997 503 031 92 CGRV|Prinme coated
(1) |997 503 031 Al W ng /L 11- 1 I 006
(1) |997 503 032 02 W ng IR 1
997 503 032 02 GRV|Prinme coated
(1) |997 503 032 92 W ng /R 10- 1 1 004
997 503 032 92 CGRV |Prinme coated
(1) |997 503 032 Al W ng /R 11- 1 I 006
2 ]999 507 003 02 Speed nut 22
ST 6,3
2 |999 507 003 01 Speed nut 22
ST 6,3
3 999 073 128 02 Tappi ng screw 22
ST 6,3 X 14
4 [997 504 134 00 Fuel filler flap 1
997 504 134 00 GRV|Prinme coated
5 996 201 063 00 Hi nge 1
6 997 504 711 00 Spring 1
7 1996 201 423 00 Cap 1
8 997 504 888 01 Rubber stop 1
9 996 201 493 00 Enmer gency operation 1
10 997 624 113 00 Act uat or 1
11 997 624 505 00 Gui de rose 1
12 997 201 667 00 Sl eeve 1
13 ]996 201 153 00 Hose 1
14 997 504 641 02 Cover /L 1
997 504 641 02 01C|Bl ack
(14) |997 504 642 02 Cover IR 1
997 504 642 02 01C|Bl ack
15 999 591 712 40 Expansi on rivet 6
A 6,0 X12,0
16 997 504 531 00 Protective film /L 1
(16) |997 504 532 00 Protective film IR 1
17 1997 504 441 00 St rut 2
997 504 441 00 GRV |Prinme coated
18 997 504 555 00 Br acket 2
997 504 555 00 GRV |Prinme coated
19 999 076 066 09 Hexagon nut 10
M 6
02.10.2017 -2 Kat 029



PO CSeHES llustration: 801-45 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



PO CSeHES llustration: 801-45 PORSCHE

Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Cowl
1 997 502 137 00 Cowl 1
997 502 137 00 GRV|Prinme coated
| nner
2 997 502 437 00 Cowl 1
997 502 437 00 GRV|Prinme coated
Qut er
3 997 502 135 03 Rei nf or cenent /L 1
997 502 135 03 GRV|Prinme coated
| nner
Use al so:
(3) |997 502 136 03 Rei nf or cenent /R 1
997 502 136 03 GRV|Prinme coated
| nner
Use al so:
- 000 043 206 29 Adhesi ve set X
Body
Conpri si ng:
- 000 043 206 30 Adhesi ve 1
- 000 043 206 31 Tool 1
- 000 043 206 32 M xi ng tube 1
- 000 043 206 33 Acti vat or 1
(4) |996 503 501 00 Qut er roof panel 1
996 503 501 00 GRV|Prinme coated
Use al so:
(4) |997 503 501 00 Qut er roof panel 1 1461
997 503 501 00 GRV|Prinme coated
Use al so:
4 996 503 087 03 Qut er roof panel 1 | 650
996 503 087 03 GRV|Prinme coated
Use al so:
(4) |997 503 087 00 Quter roof panel 1 1 461/ 650
997 503 087 00 GRV|Prinme coated
Use al so:
- 000 043 204 38 Seal i ng conpound X
70 M.
Processing instructions
See techni cal nanual
5 996 502 305 03 Roof frane /L 1
996 502 305 03 GRV|Prinme coated
(5) |996 502 306 03 Roof frane /R 1
996 502 306 03 GRV|Prinme coated
6 997 502 505 00 Roof frane 1
997 502 505 00 GRV|Prinme coated
7 996 504 911 00 Pl ate X
with
Threaded pin
8 900 377 021 02 Hexagon nut X
MO X 1

02.10.2017 -2 Kat 029



llustration: 801-50

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



llustration: 801-50

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Si de section
| nner
1 997 502 153 00 Si de section /L 1
997 502 153 00 Prinme coated
(1) |997 502 154 00 Si de section /R 1
997 502 154 00 Prinme coated
2 997 502 423 00 Rei nf or cenent /L 1
997 502 423 00 Prinme coated
(2) |997 502 424 00 Rei nf or cement /R 1
997 502 424 00 Prinme coated
3 996 502 083 02 Si de section /L 1
996 502 083 02 Prinme coated
(3) |996 502 084 02 Si de section /R 1
996 502 084 02 Prinme coated
4 996 502 383 01 Br acket 2
996 502 383 01 Prinme coated
5 996 502 733 01 Rei nf or cenent /L 1
996 502 733 01 Prinme coated
(5) |996 502 734 01 Rei nf or cenent /R 1
996 502 734 01 Prinme coated
Use al so:
- 000 043 206 29 Adhesi ve set X
Body
Conpri si ng:
- 000 043 206 30 Adhesi ve 1
- 000 043 206 31 Tool 1
- 000 043 206 32 M xi ng tube 1
- 000 043 206 33 Acti vat or 1
- 999 703 433 40 St opper 10
30 X 42
for
PCS. 5
6 997 502 115 00 Si de section /L 1
997 502 115 00 Prinme coated
(6) |997 502 116 00 Si de section /R 1
997 502 116 00 Prinme coated
7 997 502 215 00 Wheel housing /L 1
997 502 215 00 Prinme coated
(7) |997 502 215 01 Wheel housing /L 1 | 004
997 502 215 01 Prinme coated
(7) |997 502 216 00 Wheel housing /R 1
997 502 216 00 Prinme coated
(7) |997 502 216 01 Wheel housing /R 1 | 004
997 502 216 01 Prinme coated
8 997 502 707 00 Rei nf or cenent /L 1
997 502 707 00 Prinme coated
(8) |997 502 708 00 Rei nf or cenent /R 1
997 502 708 00 Prinme coated
9 997 502 161 00 Si de section /L 1
997 502 161 00 Prinme coated
I nfornmati on avail abl e
(9) |997 502 162 00 Si de section /R 1
997 502 162 00 Prinme coated
I nformati on avail abl e
10 |997 502 711 00 Pi pe 2
997 502 711 00 Prinme coated
11 997 502 745 00 Rei nf orcement pl ate /L 1
997 502 745 00 Prinme coated
(11) |997 502 746 00 Rei nf orcement pl ate /R 1
997 502 746 00 Prinme coated
12 |997 502 619 00 Pi pe /L 1
997 502 619 00 Prinme coated
(12) 1997 502 620 00 Pi pe /R 1
02.10.2017 -2 Kat 029



llustration: 801-50

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
997 502 620 00 GRV |Prine coated
02.10.2017 -3 Kat 029




llustration: 801-55

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



llustration: 801-55

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Si de section
Qut er
1 997 503 961 07 Si de section /L 1
997 503 961 07 Prinme coated
Use al so:
000. 043. 305. 38
(1) |997 503 961 09 Si de section /L 1 1004
997 503 961 09 Prinme coated
Use al so:
000. 043. 305. 38
(1) |997 503 962 07 Si de section /R 1
997 503 962 07 Prinme coated
Use al so:
000. 043. 305. 38
(1) |997 503 962 09 Si de section /R 1 1004
997 503 962 09 Prinme coated
Use al so:
000. 043. 305. 38
Use al so:
2 997 503 963 00 Door sill /L 1
997 503 963 00 Prinme coated
(2) |997 503 963 02 Door sill /L 1 1 004
997 503 963 02 Prinme coated
(2) |997 503 964 00 Door sill /R 1
997 503 964 00 Prinme coated
(2) |997 503 964 02 Door sill /R 1 1 004
997 503 964 02 Prinme coated
3 997 503 965 00 Roof frane /L 1
997 503 965 00 Prinme coated
(3) |997 503 966 00 Roof frane /R 1
997 503 966 00 Prinme coated
4 997 502 365 00 Seal i ng channel /L 1
997 502 365 00 Prinme coated
(4) |997 502 366 00 Seal i ng channel /R 1
997 502 366 00 Prinme coated
5 997 502 461 00 Franme for 1ight /L 1
997 502 461 00 Prinme coated
5 997 502 461 02 Franme for 1ight /L 1
997 502 461 02 Prinme coated
(5) |997 502 462 00 Franme for 1ight /R 1
997 502 462 00 Prinme coated
(5) |997 502 462 02 Franme for 1ight /R 1
997 502 462 02 Prinme coated
6 997 502 213 02 Br acket /L 1
Gas- pressure spring
997 502 213 02 Prinme coated
(6) |997 502 214 01 Br acket /R 1
Gas- pressure spring
997 502 214 01 Prinme coated
7 997 504 631 00 Protective film 2
8 997 504 907 00 Seal 2
See wor kshop nanual
9 997 501 487 00 Rei nf or cenent /L 1
997 501 487 00 Prinme coated
(9) |997 501 488 00 Rei nf or cenent /R 1
997 501 488 00 Prinme coated
10 |996 537 237 00 Protective film 2
11 |997 572 311 01 Water protection /L 1
(11) |997 572 312 01 Water protection /R 1
12 ]1999 703 475 40 Water drain sleeve 2
Door sill
14 | 000 043 305 38 Adhesi ve X
TEROM X
02.10.2017 -2 Kat 029



PO CSeHES llustration: 801-55 PORSCHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
15 |000 043 300 48 Tool X
See techni cal manual
G oup 5
53 55 55
02.10.2017 -3 Kat 029



FRPORSCHE

llustration: 801-70

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 801-70

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Li ni ngs
Under body
(1) |997 504 527 01 Cover / RL 1 1 099
Fr ont
(1) Cover 1 -1099/1664
Fr ont
2 |999 049 028 40 Pl asti c nut 26
T5
3 |997 504 043 00 Cover 1
Centre
4 [997 504 343 03 Cover /L 1
Centre
(4) |997 504 344 03 Cover IR 1
Centre
5 997 504 629 92 Cover 1
Rear
6 997 504 393 90 Cover /L 1
997 504 393 90 01C|Satin black
(6) |997 504 394 90 Cover IR 1
997 504 394 90 01C|Satin black
- 999 507 849 01 Captive nut X
ST4, 8
7 1997 504 429 01 Cover 1
Transm ssi on
8 999 507 795 09 Speed nut 4
ST 4,8
9 1999 073 505 01 Tappi ng screw X
ST 4,8 X 16
10 996 505 471 00 Heat protection 1
Centre
11 |997 505 477 02 Heat protection /L 1
(11) |997 505 478 02 Heat protection /R 1
12 1999 049 025 09 Col | ar nut 12
T5
13 997 504 635 00 d anmp 2
14 997 575 183 00 Ai r duct 1
Br ake
(14) |997 575 184 00 Ai r duct 1
Br ake
15 ]997 504 431 90 Engi ne cover 1 1074/ 172/ 193
16 |999 073 295 A2 Oval - head screw 8

02.10.2017

Kat 029



llustration: 801-75

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029




llustration: 801-75

PORSCHE PORSCHES
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Li ni ngs
Wheel housing
1 997 504 123 90 Wheel - housi ng |iner /L IV -08 1
1 997 504 123 93 Wheel - housi ng |iner /L [V 09- 1
(1) |997 504 124 90 Wheel - housing |iner /R IV -08 1
Fr ont
(1) |997 504 124 93 Wheel - housing |iner /IR IV 09- 1
Fr ont
2 |997 504 203 00 Wheel - housing |iner /L /H 1 -1004
(2) |997 504 203 92 Wheel - housing |iner /L /H 10- 1 GI3RS
| 004
(2) |997 504 203 93 Wheel - housing |iner /L IH 1 | 006
(2) |997 504 204 00 Wheel - housi ng |iner /IR /H 1
(2) |997 504 204 92 Wheel - housing |iner /R /'H 10- 1 GI3RS
| 004
Fr ont
(2) |997 504 204 93 Wheel - housing |iner /IR IH 1 | 006
3 999 049 028 40 Pl astic nut 12
T5
4 999 073 231 09 Tappi ng screw 18
ST 4,8 X 16
5 999 073 227 09 Tappi ng screw 4
ST 4,8 X 19
6 |[999 507 795 09 Speed nut 2
ST 4,8
7 997 504 573 03 Wheel - housi ng |iner /H/L 1
(7) |997 504 573 02 Wheel - housing |iner /HIL 1 | 004
(7) |997 504 574 03 Wheel - housi ng |iner /IH/R 1
(7) |997 504 574 02 Wheel - housing |iner /HIR 1 1 004
8 997 575 231 91 Air distributor /L 1
(8) |997 575 232 91 Air distributor /R 1
- 997 504 503 90 Rubber noul di ng /L -08 1 Gr3
- 997 504 504 90 Rubber Iip /R -08 1 Gr3
- 997 504 503 93 Rubber [ip /L 10- 1 GI3RS
- 997 504 504 93 Rubber [ip /R 10- 1 GI3RS
02.10.2017 -2 Kat 029



PO CSeHES llustration: 802-00 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 802-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Bunper
Front
1 997 505 961 90 Li ni ng -09 1
(1) |997 505 961 91 Li ni ng -09 1 | 288
Prine coated
(1) |997 505 191 90 Li ni ng 10- 1
Prine coated
(1) |997 505 191 91 Li ni ng 10- 1 | 288
Prine coated
(1) |997 505 191 Al Li ni ng 10- 1 1 004/ 288
Prine coated
(1) |997 505 191 A2 Li ni ng 10- 1 1 004
Prine coated
2 ]997 505 991 01 Cover -09 1
Towi ng | ug
2 |997 505 703 05 Cover 10- 1
Towi ng | ug
997 505 703 05 &L |Prine coated 10-
3 |997 575 327 90 Cover -09 1
Ai r exhaust
997 575 327 90 01C|Satin bl ack
4 999 919 118 09 Oval - head screw -09 8
4,0 X 14
5 997 505 541 01 Ret ai ning frane -09 1
Ventilation grille
Centre
997 505 541 01 01C|Satin black
5 997 505 441 80 Ret ai ning frame 11- 1 GI2 RS
1 004/ 804
Ventilation grille
Centre
997 505 441 80 01C|Satin black
5 1997 505 561 92 Ret ai ning frame 10- 1
Ventilation grille
Centre
- 997 505 711 92 Ventilation grille 10- 1
Centre
6 997 505 985 00 Ret ai ning frane /L -09 1
Lat er al
997 505 985 00 01C|Satin black
(6) |997 505 563 92 Ret ai ning frane /L 10- 1
Lat er al
- 997 505 713 92 Ventilation grille /L 10- 1
Lat er al
(6) |997 505 986 00 Ret ai ning frane /R -09 1
Lat er al
997 505 986 00 01C|Satin black
(6) |997 505 564 92 Ret ai ning frame /R 10- 1
Lat er al
- 997 505 714 92 Ventilation grille /R 10- 1
Lat er al
7 1997 504 651 90 Air guide /L 1
Br ake
(7) |997 504 652 90 Air guide IR 1
Br ake
8 997 505 983 94 Spoi | er -09 1 -1 004
(8) |997 505 557 94 Spoi | er 10- 1 -1 004
997 505 557 94 01C|Satin black
(8) |997 505 983 97 Spoi | er -09 1 1 004
(8) |997 505 557 93 Spoi | er 10- 1 |1 004
997 505 557 93 01C|Satin black
(8) |997 505 557 93 Spoi | er 10- 1 I 006
997 505 557 93 01C|Satin black
02.10.2017 -2 Kat 029



llustration: 802-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
9 999 073 227 09 Tappi ng screw X
ST 4,8 X 19
10 999 507 795 09 Speed nut 2
ST 4,8
11 999 507 590 02 Captive nut 4
ST 4,8
12 ]997 505 535 01 Retaining strip /L 1
(12) |997 505 536 01 Retaining strip IR 1
13 1999 073 418 01 Tappi ng screw 4
ST 4,8 X 19-C
14 1999 507 849 01 Captive nut X
ST 4,8
15 997 505 719 00 Fi xi ng device 2
(16) |997 504 531 00 Protective film /L 1
16 Protective film /R 1
17 1997 505 531 00 Retai ning strip 1
Centre
18 1999 076 078 09 Hexagon nut 3
M 6
19 997 505 141 02 Bunper rei nforcenent 1
20 |900 378 088 09 Hexagon- head bol t 2
M 12 X 100
21 997 505 319 00 | rpact pi pe 2
22 (997 505 751 02 Seal 2
| npact absor ber
23 |900 378 267 09 Conbi nati on screw 6
M8 X 30
24 1997 505 996 91 Spoi | er -09 1 1 004
Set
Conpri si ng:
Lower part
with
Attachment strip
25 |900 025 003 04 Washer -09 5 | 004
26 | 900 084 095 02 Hexagon nut -09 5 | 004
27 (999 507 616 40 Expander nut -09 2 1 004
28 997 505 993 00 Mount i ng -09 1
29 997 504 303 90 Spoi | er 09- 1
Left
(29) |997 504 304 90 Spoi | er 1
Ri ght 09-
30 |997 701 981 00 Ret ai ni ng frane -09 1 1211
Nunmber plate
997 701 981 00 01C|Satin black
(30) |997 701 105 90 Ret ai ning frame 10- 1 1211
Nunmber plate
997 701 105 90 01C|Satin black
31 |997 701 981 02 Support -09 1 1210
Nunmber plate
997 701 981 02 01C|Satin black
(31) |997 701 109 90 Support 10- 1 1210
Nunmber plate
997 701 109 90 01C|Satin black
32 |997 505 301 00 Cor ner panel 1
Li ni ng
(0]
(32) 997 505 302 00 Cor ner panel /R 1
Li ni ng
(0]
33 [900 187 141 09 Conbi nati on screw 2
for
Mount
Spoi | er
02.10.2017 -3 Kat 029



[llustration

: 802-00

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
34 (997 575 717 92 Gille 1
Ai r exhaust
Front apron
Upper
35 |997 575 567 92 Set 1
Ret ai ning frane
Upper
3-part
36 |997 505 333 96 Spoi | er /L 1 1 006/ 512
Lat er al
997 505 333 96 M/Z |GT Silver Metallic
(36) |997 505 334 96 Spoi | er /R 1 1 006/ 512
Lat er al
997 505 334 96 M/Z|GT Silver Metallic
37 1999 591 709 40 Support 2
Hose
Headl i ght washer system
38 |958 505 535 00 Sensor 1
39 [997 505 317 00 Ret ai ner plate 2
Li ni ng
02.10.2017 -4 Kat 029




llustration: 802-05

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



llustration: 802-05

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Bunper
Rear
1 997 505 411 93 Li ni ng -09 1 -1 004
Prine coated
1 997 505 411 A2 Li ni ng -09 1 -1 004
Prine coated
1 997 505 411 9A Li ni ng 10- 1 -1 004
Prine coated
(1) |997 505 411 95 Li ni ng -09 1 1 004
997 505 411 95 &X |Prinme coated
(1) |997 505 411 A4 Li ni ng -09 1 |1 004
997 505 411 A4 &KX |Prinme coated
(1) |997 505 421 A4 Li ni ng 10- 1 1 004
Prine coated
2 |997 505 803 00 Cover -09 1
997 505 803 00 &KX |Prinme coated
(2) |997 505 803 02 Cover 10- 1
997 505 803 02 2L |Prinme coated
3 999 073 227 09 Tappi ng screw 10
4,8 X 16
4 [999 507 590 02 Captive nut 6
ST 4,8
5 1997 505 811 90 Heat shield -09 1
Muf fl er
(5) |997 505 811 91 Heat shield 10- 1
Muf fl er
6 997 505 837 90 Retai ning strip -09 2
Lower
(6) |997 505 837 91 Retai ning strip /L 10- 2
Lower
Left
(6) |997 505 838 91 Retai ning strip /R 10- 2
Lower
Left 10-
7 1999 190 104 30 Blind rivet 2
3,2 X7,9
8 999 073 314 09 Tappi ng screw 4
ST 4,8 X 16
12 1999 591 941 40 Expansi on rivet 4
ST 4,2
13 |997 504 631 00 Protective film 2
14 |999 500 084 01 Speci al nut 6
15 |997 505 681 01 St rut /L 1
(15) |997 505 682 01 St rut IR 1
16 |900 378 035 01 Hexagon- head bol t 2
M6 X 16
17 1997 505 121 90 Br acket -09 1
17 1997 505 121 92 Br acket 10- 1
18 |900 378 088 01 Hexagon- head bol t 2
M 12 X 100
19 ]996 505 019 01 | rpact pi pe 2
20 |996 505 775 00 Desk pad 2
21 |900 378 267 01 Hexagon- head bol t 4
M8 X 30
22 1997 505 475 90 Heat protection -09 1
Centre
(22) 1997 505 475 91 Heat protection 10- 1
Centre
23 1997 505 631 90 Suppor t /L -09 1
Lat er al
23 |997 505 631 92 Suppor t /L 10- 1
Lat er al
(23) |997 505 631 91 Support /L -09 1 1 004
02.10.2017 -2 Kat 029



FPORSCOHE

llustration: 802-05

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

(23)
(23)
(23)
(23)
(23)
(23)
24
25
26
26

27

28

29

30
30
(30)

(30)

31

(31)
(31)

997

997

997

997

997

999

900

997

997

997

997
997

997

999

999

997
997
997

997

997

997
997

505

505

505

505

505

076

075

505

505

701

701
701

701

919

919

505
505
505

505

505

505
505

631

632

632

632

632

078

459

641

641

113

113
103

051

228

227

823
817
824

818

813

851
814

93

90

92

91

93

09

09

02

03

00

00
00

13

90
90
90

90

90

90
90

0icC

Lat er al
Support

Lat er al
Support

Lat er al
Support

Lat er al
Support

Lat er al
Support

Lat er al
Support

Lat er al
Hexagon nut
M 6

Conbi nati on screw
M6 X 12
Attachment strip
Centre
Attachment strip
Centre
Support

Bl ack
Assenbly Kit
Support
Nunmber plate
Rear

Conpri si ng:
Support

Nut

Rubber buffer
Assenbly Kit
Support
Nunmber plate
Rear

Conpri si ng:
Spacer
Washer

Screw

Nut

Lock ring
Screw
Support
Nunmber plate
5 X 28

Tappi ng screw
Support
Nunmber plate
5 X 13

Ai r exhaust
Gille

Ai r exhaust
Lat er al

Lower

Gille

Lat er al

Lower

Frame

Ai r exhaust
Lat er al

Upper

Ret ai ning frane
Frame

/L 10-

/L 10-

/R -09

/R 10-

/R -09

/R 10-

-09

10-

/L -09
/L 10-
/R -09

/R 10-

/L -09

/L 10-
/R -09

1 004

1 004

1 004

1 004

1218

1209

1209

02.10.2017

Kat 029



llustration: 802-05

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Ai r exhaust
Lat er al
Upper
(31) |997 505 852 90 Ret ai ning frane /R 10- 1
- 999 919 268 01 Oval - head screw 10- 3
for
Ret ai ning frane
Ai r exhaust
32 |000 043 206 04 Adhesi ve tape 1
Ai r exhaust
Processing instructions
G oup
63 55 37
33 |997 505 835 90 Ret ai ning frame 1
for 1
Gille 1
Ai r exhaust
Upper
34 |997 505 829 90 Gille 1
Ai r exhaust
Upper
35 [999 075 056 01 Conbi nati on screw 1
VB
36 |997 505 639 00 Rear support -09 1
(36) |997 505 639 92 Rear support 10- 2
37 |900 075 335 02 Conbi nati on screw 1
M6x22
38 999 507 795 09 Speed nut 1
39 |997 505 649 00 Filler plate -09 2
Br acket
(39) (997 505 649 91 Br acket 10- 2
40 999 919 264 01 Oval - head screw 8
3,0X8,0
02.10.2017 -4 Kat 029



llustration: 803-00

FPORSCHE FRPORSCHE
Model:  997G07 Model life  2007>>2011

22
02.10.2017 -1 Kat 029




llustration: 803-00

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Lid
Front
1 997 511 011 00 Lid 1
997 511 011 00 GRV|Prinme coated
1 997 511 011 A1 Lid 11- 1 RS 4,0
1 006
Prinme coated
2 997 511 551 01 Gas- pressure spring 2
3 997 511 151 01 Hi nge /L 1
(3) |997 511 152 01 Hi nge /R 1
4 999 073 357 09 Oval - head screw 4
M6 X 12
5 999 073 348 09 Oval - head screw 4
M6 X 20
6 997 511 051 00 Lock upper part 1
7 999 073 378 02 Round head screw 2
M6 X 20
8 997 511 053 00 Lock | ower part 1
9 997 613 206 00 M croswi tch 1
10 |900 075 466 09 Conbi nati on screw 2
M6 X 16
11 |997 511 611 00 Gasket 1
12 |999 703 140 41 Rubber buffer 2
13 [997 504 811 03 Trim cover 1
997 504 811 03 FMT [Satin bl ack
14 1999 902 049 40 Vel cro fastener 4
15 |996 511 653 00 Cover 1
16 |997 511 117 00 Act uat or 1
(23) |997 572 465 02 Tri m cover /L 1
997 572 465 02 02A|Bl ack
23 |997 572 466 02 Trim cover /R 1
997 572 466 02 02A|Bl ack
24 1999 902 052 40 Vel cro fastener 4
Cover
20 X 20
25 1999 902 051 40 Vel cro fastener 4
W ng
20 X 20
02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 803-05

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 803-05

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Lid
Rear
1 ]997 512 225 92 Lid 1 -08
Prine coated
(1) |997 512 225 96 Lid 1 09-
Prine coated
2 |997 512 265 92 Spoi | er 1 -08
Prine coated
(2) |997 512 265 A2 Spoi | er 1 09-
Prine coated
3 997 512 633 01 Fast eni ng angl e 2
Front
Prine coated
4 997 512 635 90 Fast eni ng angl e /L 1
Rear
997 512 635 90 Prinme coated
(4) 997 512 636 90 Fast eni ng angl e /R 1
Rear
997 512 636 90 Prine coated
5 900 249 073 01 Count er sunk- head screw 10
Fast eni ng angl e
M6 X 20
(6) |997 512 435 92 Air guide /L 1
Prine coated
6 997 512 436 92 Air guide IR 1
Prine coated
(7) |997 512 625 90 Gille /L 1
7 1997 512 626 90 Gille IR 1
8 999 076 082 40 Cap 22
T5/16 X 7,0
9 997 512 365 90 Spoi | er 1 -08
(9) |997 512 365 91 Spoi | er 1 09-
10 997 512 611 01 Gasket 1
12 |996 512 987 00 Adj usting screw 2
Lid
13 |997 512 443 90 Cl osing el enent 1
I nner part
Air cleaner system
- 996 110 143 70 Gasket 1
Air cl eaner
14 |996 512 551 03 Gas- pressure spring 1
15 999 167 051 02 Ball pin 1
15 ]999 167 051 03 Ball pin 1
16 997 512 151 02 Hi nge /L 1
(16) 997 512 152 01 Hi nge IR 1
17 |900 378 214 01 Hexagon- head bol t 4
M6 X 18
18 |900 075 466 09 Conbi nati on screw 6
M6 X 16
19 997 512 153 00 St op 2
Hi nge
20 |997 624 056 01 Bl ower 1
Engi ne conpart nent
21 |999 703 451 40 Rubber sl eeve 3
9,0 X 14,0 X 1,5
22 1999 209 049 02 Spacer sl eeve 3
7,0 X 1,0 X 12
23 999 073 417 01 Oval - head screw 4
M6 X 30
24 900 378 214 01 Hexagon- head bol t 2
M6 x 18
25 1997 512 213 01 Lock upper part 1
26 |997 512 053 00 Lock | ower part 1
02.10.2017 -2 Kat 029



llustration: 803-05

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
27 |N 910 664 01 Conbi nati on screw 3
M6 x 40
28 (997 512 521 00 Cabl e 1
Ener gency operation
29 (900 116 002 02 Lock washer 1
3,2
30 (997 624 118 00 Act uat or -08 1
(30) (997 624 118 01 Act uat or 09- 1
- 997 612 916 00 Repair kit -08 1
Wring harness
Act uat or
02.10.2017 -3 Kat 029



llustration: 803-06

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029




FPORSCOHE

llustration: 803-06

FRPORSCHE

Model: 997G07

Model life 2007>>2011

Pos Part Number

Description

Remark

Qty

Model

1 997 512 225

(1) [997 512 227

(1) [997 512 227

2 |997 512 165

2 |997 512 165

(2) |997 512 265

(2) |997 512 265

3 |997 512 463

(3) |997 512 463

(3) |997 512 463

(3) |997 512 463

997 512 463
(3) |997 512 464

(3) |997 512 464

(3) |997 512 464

(3) |997 512 464
997 512 464
5 |999 073 427
(6) |997 512 435

6 997 512 436

94

Al

92

93

97

01

02

03

90

90
01

02

03

90

90

01

92

92

M7z

M7z

Lid
Rear
Lid
Prinme coated
Lid

Prinme coated
Lid

Prinme coated
Spoi | er

Car bon

with

Wng plate

PCSI TION 3,4, 5,
Prinme coated
Spoi | er

Car bon

with

Wng plate

PCSI TION 3, 4,5,
Prinme coated
Spoi | er

Car bon
Spoi | er

Car bon
Spoi | er

Wng plate
Prine coated
Spoi | er

Wng plate
Quards red
Spoi | er

Wng plate
Wiite gold netallic
Spoi | er

Wng plate

Gl Silver Metallic
Spoi | er

Wng plate

Prine coated
Spoi | er

Wng plate
Quards red
Spoi | er

Wng plate
Wiite gold netallic
Spoi | er

Wng plate

GT Silver Metallic
Round head screw
M6 X 25

Air guide

Prinme coated

Air guide

10-

11-

10-

11-

/L -09

/L 10-

/L 10-

/L 11-

/R

/R 10-

/R 10-

/R 11-

/L

/R

10

1 004

GI3RS
| XAA

RS 4,0
I 006

193

GI3RS
| XAA

RS 4,0
I 006

GI3RS

I XAA

GI3RS
| XAA

RS 4,0
I 006

GI3RS
| XAA

GI3RS
| XAA

RS 4,0
I 006

02.10.2017

Kat 029



llustration: 803-06

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Prine coated
(7) |997 512 625 90 Gille /L 1
7 1997 512 626 90 Gille IR 1
(7) |997 512 625 91 Gille 10- 1 GT3RS
| XAA
997 512 625 91 &KX |Prinme coated
8 [999 076 082 40 Cap 26
T5/16 X 7,0
9 997 512 611 01 Gasket 1
10 999 703 019 40 Lid 3
25,5 X 37,0
11 |996 512 987 00 Adj usting screw 2
Lid
12 |997 512 443 90 Cl osing el enent 1
Gasket
Air cleaner system
(13) |997 512 551 90 Gas- pressure spring 1 1004
14 1999 167 051 03 Ball pin 1
15 ]997 512 151 02 Hi nge /L 1
(15) 997 512 152 01 Hi nge IR 1
16 |900 378 214 01 Hexagon- head bol t 4
M6 X 18
17 |900 075 466 09 Conbi nati on screw 6
M6 X 16
18 997 512 153 00 St op 2
Hi nge
19 997 624 056 01 Bl ower 1
Engi ne conpart nent
20 [999 703 451 40 Rubber sl eeve 3
9,0 X 14,0 X 1,5
21 999 209 093 01 Spacer sl eeve 3
7,0 X 1,0 X 12
22 999 073 417 01 Oval - head screw 4
M6 X 30
23 |900 378 214 01 Hexagon- head bol t 2
M6 x 18
24 1997 512 213 01 Lock upper part 1
25 |997 512 053 00 Lock | ower part 1
26 [N 910 664 01 Conbi nati on screw 3
M6 x 40
27 1997 512 521 00 Cabl e 1
Ener gency operation
28 |900 116 002 02 Lock washer 1
3,2
29 |997 624 118 00 Act uat or -08 1
(29) 997 624 118 01 Act uat or 09- 1
- 997 612 916 00 Repair kit -08 1
Wring harness
Act uat or
30 |997 512 444 00 St opper 4
31 [999 073 430 01 Round head screw 4
m8 x 18
32 |900 336 006 01 Washer 4
- 997 512 681 90 Suppor t /L 10- 1 GT3RS
| XAA
Spoi | er
- 997 512 681 93 Suppor t /L 11- 1 RS 4,0
I 006
Spoi | er
- 997 512 682 90 Suppor t /R 10- 1 GT3RS
| XAA
Spoi | er
- 997 512 682 93 Support /R 11- 1 RS 4,0
02.10.2017 -3 Kat 029



llustration: 803-06

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
1 006
Spoi | er
- Support /R 11- 1 RS 4,0
1 006
Spoi | er
- 997 512 783 91 Spacer 10- 4 GI3RS
| XAA
- 999 085 051 01 Nut 10- 4 GI3RS
| XAA
V3]
- 999 073 509 01 Count er sunk- head screw 10- 4 GT3RS
| XAA
M6 X 12
M cro-sel f-1ocking
Sil ver
- 999 073 510 01 Count er sunk- head screw 10- 10 GT3RS
| XAA
M6 X 25
- 997 512 771 01 Ai r duct /L 11- 1 RS 4,0
1 006
Air cl eaner
- 997 512 772 01 Ai r duct /R 11- 1 RS 4,0
1 006
Air cl eaner
02.10.2017 -4 Kat 029



llustration: 804-00

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



llustration: 804-00

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Door in white
Installation parts
Door | ock
(1) |997 531 011 03 Door in white /L 1
997 531 011 03 GRV|Prinme coated
(1) |997 531 011 05 Door in white /L 1 1 599
997 531 011 05 GRV | Al um ni um
1 997 531 012 03 Door in white /R 1
997 531 012 03 GRV|Prinme coated
1 997 531 012 05 Door in white /R 1 1 599
997 531 012 05 GRV | Al um ni um
Use al so:
- 000 043 204 38 Seal i ng conpound 1
(2) |997 531 321 01 Hi nge /L 1
2 997 531 322 01 Hi nge /R 1
Upper
(3) |997 531 319 01 Hi nge /L 1
3 997 531 320 01 Hi nge /R 1
Lower
4 996 531 831 00 Sl eeve 4
5 999 073 192 01 Pan- head screw 2
M8 X 33
6 997 537 151 01 Door arrester 2
6 997 537 151 02 Door arrester 2
7 999 084 212 03 Hexagon nut 4
M 6
8 999 073 138 01 Round head screw 2
M8 X 25
9 996 537 751 00 Seal 2
(10) 997 537 331 00 Suppor t /L 1
997 537 331 00 01C|Satin black
10 |997 537 332 00 Suppor t /R 1
997 537 332 00 01C|Satin black
11 |N 910 174 01 Count er sunk- head screw 4
M8 X 22
12 |3C0 837 767 A Cat ch bar 2
13 |VWHT 000 439 Conbi nati on screw 2
M8 X 20
(14) |3D1 837 015 Door | ock /LL /L 1 1098
14 |3D1 837 016 Door | ock /LL /R 1 1098
(14) |3D1 837 015 C Door | ock /L 1 1072
(14) |3D1 837 016 C Door | ock /R 1 1072
(14) |3D2 837 015 Door | ock /RL /L 1 1099
(14) |3D2 837 016 Door | ock /RL /R 1 1099
15 997 537 319 01 Bowden cabl e 2
I nfornmati on avail abl e
- 970 556 525 00 I nsul ation 2
16 |999 072 043 09 Hexagon- head bol t 2
M6 X 12
M cro-sel f-1ocking
17 1999 073 333 09 Oval - head screw 8
M6 X 16
(18) |987 537 201 00 | nner panel /L 1
18 987 537 202 00 | nner panel /R 1
18 987 537 201 01 | nner panel /L 1
18 987 537 202 01 | nner panel /R 1
19 |900 119 072 00 Pan- head screw 2
MB X 16
(20) 997 537 333 01 Suppor t /L 1
Si de section
20 |997 537 334 01 Suppor t /R 1
Si de section
Prinme coated
02.10.2017 -2 Kat 029



02.10.2017

PO CSeHES llustration: 804-00 PORSCHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
21 |999 500 121 02 Blind rivet nut 2
M/ 0,8 - 3
- 999 551 172 40 Li ning strap 2
25 x 1,3 x 730
for
| nner panel
-3 Kat 029



llustration: 804-10

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011

5
02.10.2017 -1 Kat 029



llustration: 804-10

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Door seal
Gasket
W ndscr een
(1) |997 537 085 03 Gasket /L 1
1 ]997 537 086 03 Gasket /R 1
Qut er
(2) |997 537 531 05 Gasket /L 1
(2) |997 537 531 08 Gasket /L 1
2 |997 537 532 05 Gasket /R 1
2 |997 537 532 08 Gasket /R 1
I nner
3 |999 507 304 40 dip X
5,0 X 4,9
(5) |997 537 075 05 Gasket /L 1
5 997 537 076 05 Gasket /R 1
6 803 803 583 A St opper 2
20,0 X 30,0
6 999 703 196 40 Lid 2
20,0 X 30,0
7 |999 703 541 40 Lid 4
20 X 28 X1
8 [999 703 542 40 Lid 8
23,8 X 38,7
11 996 537 337 00 Protective film 4
02.10.2017 -2 Kat 029



llustration: 804-20

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029



[llustration

: 804-20

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Door handl e
1 997 537 613 01 Qut er door handl e /L 1
(1) |997 537 614 01 Qut er door handl e /R 1
Prime coated
2 |997 537 623 00 Buf f er 2
3 |997 537 625 00 Buf f er 2
4 1997 537 621 00 Axl e 2
5 997 537 611 00 Return spring /L 1
(5) 997 537 612 00 Return spring /R 1
(6) [997 537 645 02 Handl e |i ner /LL /L 1 1 098
(6) [997 537 646 02 Handl e |i ner /RL /R 1 1 099
(6) [997 537 645 03 Handl e Ii ner /RL /L 1 1 099
(6) [997 537 646 03 Handl e |i ner /LL /R 1 1 098
Prime coated
7 |997 537 637 00 Desk pad /L 1
(7) 997 537 638 00 Desk pad /R 1
8 |997 537 627 00 Operating rod 2
9 [997 537 629 00 Bol t 2
10 [996 537 641 00 Lock washer 2
11 |997 537 445 03 Connecti ng piece 2
12 |997 537 653 00 Actuating |ever /L 1
(12) |997 537 654 00 Actuating |ever /R 1
13 |[997 613 125 00 M croswi tch 2
13 |[997 613 125 02 M croswi tch 2
Power wi ndows
14 997 537 633 00 Bush 2
15 |[997 538 963 00 Support /LL /L 1 1 098
with | ock cylinder
(15) (997 538 964 00 Support /RL /R 1 1 099
with | ock cylinder
with stipulated | ock nunber
(15) (997 538 963 01 Support /LL /L 1 1 098
(15) (997 538 964 01 Support /RL /R 1 1 099
with | ock cylinder
Wo stipulated | ock nunber
(15) (997 537 463 01 Support /RL /L 1 1 099
(15) (997 537 464 01 Support /LL /R 1 1 098
wi t hout | ock cylinder
16 |900 380 015 09 Hexagon nut 2
M 6
17 |997 538 931 00 Repl acenent key X
with stipulated | ock nunber
State | ock nunber
18 |[997 538 531 00 Bl ank key X
19 |[944 538 431 00 Key cap X
02.10.2017 -2 Kat 029



llustration: 804-30

PORSOEHES PORSOEHES
Model: 997G07 Model life 2007>>2011
\‘
Vo
S A
1N
1
‘
3 IL R
& L
@
02.10.2017 -1 Kat 029



llustration: 804-30

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Power wi ndows
1 ]997 542 075 02 Power wi ndows /L 1
I nformation avail abl e
(1) |997 542 076 02 Power wi ndows IR 1
2 997 624 181 03 El ectric notor /LL /L 1 1 098
(2) |997 624 182 03 El ectric notor /LL /R 1 1 098
(2) |997 624 181 03 El ectric notor /RL /R 1 1 099
(2) |997 624 182 03 El ectric notor /RL /L 1 1 099
3 900 380 015 09 Hexagon nut 4
Vb
4 999 919 209 09 Oval - head screw 3
M5 X 22
5 987 542 941 00 dip 1
Bowden cabl e
Power wi ndows
02.10.2017 -2 Kat 029



PO CSeHES llustration: 805-00 PORSCHE

Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 805-00

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
wi ndow gl azi ng
1 997 541 911 00 W ndscr een 1 | 440/ 568
Ti nted
Use al so:
000. 043. 305. 35
I nfornmati on avail abl e
(1) |997 541 911 01 W ndscr een 1 | 440/ 567
Use al so:
000. 043. 305. 35
Ti nted
I nfornmati on avail abl e
2 997 541 901 09 Gasket 1
3 997 545 911 00 Rear w ndow 1 1426
Use al so:
000. 043. 305. 35
- 997 545 901 00 Gasket 1
Rear w ndow
(3) |997 545 111 91 Rear w ndow 1 1004
Use al so:
000. 043. 305. 35
4 997 543 111 00 Rear w ndow /L 1
(4) |997 543 111 80 Rear w ndow /L 1 1 006
Pl astic materi al
(4) |997 543 112 00 Rear w ndow /R 1
(4) |997 543 112 80 Rear w ndow /R 1 1 006
Pl astic materi al
5 996 543 325 00 Seal ing frane /L 1
(5) |996 543 326 00 Seal ing frane /R 1
Rear w ndow
6 999 084 210 02 Hexagon nut 1
M 8
7 996 543 611 02 Gasket 2
8 999 218 011 02 Pan- head screw 2
M6 X 12
9 999 025 270 02 Washer 1
6,4 X 30 X 1,5
10 |996 543 625 00 Seal i ng washer 1
11 997 537 481 00 Roof frame seal /L 1
(11) |997 537 482 00 Roof franme seal /R 1
12 |999 190 445 37 Blind rivet 13
4,0 X 7,9
13 |999 190 450 37 Blind rivet 7
4,0 X 6,3
14 1997 542 511 00 Door wi ndow gl ass /L 1
(14) |997 542 512 00 Door wi ndow gl ass /R 1
15 | 000 043 305 35 Adhesi ve set 1
- 000 043 206 47 Car care set X
Si de wi ndow
See techni cal nanual
02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 807-00

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 807-00

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Luggage conpart nment -09
Front
1 |[997 551 630 00 Li ni ng /LL 1 1 098
Luggage conpart ment
997 551 630 00 FMJ|BI ack/ bl ack
1 |[997 551 630 01 Li ni ng / RL 1 1 099
Luggage conpart ment
997 551 630 01 FMJ|BI ack/ bl ack
2 |997 551 304 00 Lid /LL 1 1 098
Li ni ng
Lower
997 551 304 00 02A|Bl ack
3 |997 551 817 00 Support /LL 2 1 098
Hi nge
4 [997 551 309 00 Lid /LL 1 1 098
Brake booster
997 551 309 00 02A|Bl ack
(4) |997 551 310 00 Lid /RL 1 1 099
Brake booster
997 551 310 00 02A|Bl ack
5 1999 507 552 01 Spring clanp X
9 X 13/3,0
6 999 073 048 02 Tappi ng screw X
ST 3,5 X 13
7 1999 507 734 40 Support X
ST 3,5
8 997 551 771 02 Support 1
Li ni ng
Luggage conpart ment
9 999 507 512 40 Support X
ST 3,5
10 |997 551 772 02 Support 1
Li ni ng
11 |997 551 351 00 Cover -08 1
Tool
Car pet
997 551 351 00 A31 |Bl ack
(11) |997 551 351 06 Cover /RL -08 1 1 099/ 670/ 672
Tool
Car pet
997 551 351 06 A31 |Bl ack
(11) |997 551 351 00 Cover 09- 1
Tool
Car pet
997 551 351 00 A31 |Bl ack
12 ]997 551 051 29 Li ni ng /LL 1 1 098/ 441
Bul khead
Car pet
997 551 051 29 A31 |Bl ack
(12) 997 551 051 20 Li ni ng /LL -08 1 1 098/ 490
Bul khead
Car pet
997 551 051 20 A31 |Bl ack
(12) |997 551 051 21 Li ni ng /LL -08 1 1 098/ 490/ 670
1672
Bul khead
Car pet
997 551 051 21 A31 (Bl ack
(12) |997 551 051 23 Li ni ng /RL -08 1 1 099/ 670/ 672
Bul khead
Car pet
997 551 051 23 A31 |Bl ack
(13) |997 551 045 90 Li ni ng 1
02.10.2017 -2 Kat 029



llustration: 807-00

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Luggage conpartnent |iner
Car pet
997 551 045 90 A31 |Bl ack
14 1999 049 006 40 Pl astic nut 2
5/ 30 X 7,5
15 ]997 551 807 00 Cap nut 1
(15) |999 703 455 41 Lid 1 1490
(16) |997 551 121 90 Foam part 1
Tool
17 1997 551 408 00 Foam part /LL /R 1 1 098
Luggage conpartnent |iner
(17) 1997 551 407 00 Foam part /RL /L 1 1 099
Luggage conpartnent |iner
18 997 551 405 00 Foam part 1
Conpr essor
Rear
19 |997 551 403 00 Foam part 1
Conpr essor
Fr ont
20 997 551 412 01 Foam part -09 1
Bul khead
21 |997 551 501 00 Cover /LL 1 |1 098
Bottl e of tyre seal ant
997 551 501 00 A31 |Bl ack
(21) |997 551 502 00 Cover / RL 1 1 099
Bottl e of tyre seal ant
997 551 502 00 A31 |Bl ack
22 1997 551 415 00 Adapt er 1
Bottl e of tyre seal ant
24 1997 551 805 01 Eye 1
Luggage conpart ment
Fr ont
997 551 805 01 02A|Bl ack
25 997 551 736 01 Cover 1
Control unit
26 999 073 061 02 Tappi ng screw X
ST 4,8 X 16
(27) 1997 551 105 00 Li ni ng / RL 1 1 099/ 670/ 672
DVD
997 551 105 00 02A|Bl ack
(28) 997 551 811 00 Lid / RL 1 1 099/ 670/ 672
Li ni ng
DVD
997 551 811 00 02A|Bl ack
29 1997 551 741 00 Ret ai ni ng strap 1 1024
(29) Ret ai ni ng strap 1 1 499
First-aid kit
34 |997 556 623 00 Plastic foamstrip 2 1 670/ 672
I nformation avail abl e 1670/ 672

02.10.2017

Kat 029



FRPORSCHE

llustration: 807-01

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



llustration: 807-01

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Luggage conpart nment 10-
Front
1 |[997 551 630 00 Li ni ng /LL 1 1 098
Luggage conpart ment
997 551 630 00 FMJ|BI ack/ bl ack
(1) [997 551 630 01 Li ni ng /RL 1 1 099
Luggage conpart ment
997 551 630 01 FMJ|BI ack/ bl ack
2 997 551 304 00 Lid /LL 1 1 098
Li ni ng
Lower
997 551 304 00 02A (Bl ack
3 |997 551 817 00 Support /LL 2 1 098
Hi nge
4 1997 551 309 00 Lid /LL 1 1 098
Brake booster
997 551 309 00 02A (Bl ack
(4) [997 551 310 00 Lid /RL 1 1 099
Brake booster
997 551 310 00 02A (Bl ack
5 1999 507 552 01 Spring cl anp X
9 X 13/3,0
6 999 073 048 02 Tappi ng screw X
ST 3,5 X 13
7 |999 507 734 40 Support X
ST 3,5
8 |997 551 771 02 Support 1
Li ni ng
Luggage conpart ment
9 999 507 512 40 Support X
ST 3,5
10 |[997 551 772 02 Support 1
Li ni ng
11 |[997 551 351 00 Cover 1
Tool
Car pet
997 551 351 00 A31 |Bl ack
(12) 997 551 051 31 Li ni ng /LL 1 1 098/ 430
Bul khead
Car pet
997 551 051 31 A31 (Bl ack
(12) 997 551 051 32 Li ni ng /RL 1 1 099/ 430
Bul khead
Car pet
997 551 051 32 A31 (Bl ack
13 |[997 551 045 90 Li ni ng 1
Luggage conpartnent |iner
Car pet
997 551 045 90 A31 |Bl ack
14 1999 049 006 40 Pl astic nut 2
T5/ 30 X 7,5
(15) (999 703 455 41 Lid 1
(16) |997 551 121 90 Foam part 1
Tool
21 (997 551 501 00 Cover /LL 1 1 098
Bottl e of tyre seal ant
997 551 501 00 A31 |Bl ack
(21) (997 551 501 00 Cover /RL 1 1 099/ 430
Bottl e of tyre seal ant
997 551 501 00 A31 |Bl ack
(21) (997 551 502 00 Cover /LL 1 1 098/ 430
Bottl e of tyre seal ant
997 551 502 00 A31 |Bl ack
02.10.2017 -2 Kat 029



[llustration

: 807-01

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
(21) (997 551 502 00 Cover /RL 1 1 099
Bottl e of tyre seal ant
997 551 502 00 A31 |Bl ack
22 (997 551 415 00 Adapt er 1
Bottl e of tyre seal ant
(22) Adapt er 1 1430
Bottl e of tyre seal ant
23 (997 551 805 01 Eye 1
Luggage conpart ment
Fr ont
997 551 805 01 02A (Bl ack
24 (997 551 736 01 Cover 1
Control wunit
25 1999 073 061 02 Tappi ng screw X
ST 4,8 X 16
26 |997 551 741 00 Ret ai ni ng strap 1 1024
First-aid kit
26 Ret ai ni ng strap 1 1 499
First-aid kit
02.10.2017 -3 Kat 029




llustration: 807-02

P ORSCHE PORSOCHE
Model: 997G07 Model life 2007>>2011

14
02.10.2017 -1 Kat 029



FPORSCOHE

llustration: 807-02

FRPORSCHE

Model: 997G07

Model life 2007>>2011

Pos Part Number

Description

Remark

Qty

Model

1 997 551 011

997 551 011
1 997 551 011

997 551 011
1 997 551 011

997 551 011
(1) |997 551 011

997 551 011
(1) |997 551 011

997 551 011
(1) |997 551 011

997 551 011
(1) |997 551 011

997 551 011
(1) |997 551 011

997 551 011
(1) |997 551 011

997 551 011
(1) |997 551 011

997 551 011
(1) |997 551 011

08

08
08

08
18

18
08

08
08

08
18

18
09

09
09

09
19

19
09

09
09

FMD

FLW

FLW

FMD

FLW

FLW

FMD

FLW

FLW

FMD

Car pet

Li ni ngs

Car pet

Car pet

Dar k grey/ natural
Car pet

Car pet

Until

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Car pet

Car pet

From

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Car pet

Car pet

Dar k grey/ natural
Car pet

Car pet

Unti |

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Car pet

Car pet

From

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Car pet

Car pet

Dar k grey/ natural
Car pet

Car pet

Until

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Car pet

Car pet

From

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Car pet

Car pet

Dar k grey/ natural
Car pet

/LL -09

/LL -09

/LL -09

/LL 10-

/LL 10-

/LL 10-

/RL -09

/RL -09

/RL -09

/' RL 10-

/' RL 10-

1 098

| 098

1 098

| 098/ 703

| 098/ 703

| 098/ 703

1 099

1 099

1 099

1 099/ 703

1 099/ 703

02.10.2017

Kat 029



FPORSCOHE

llustration: 807-02

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

(1)

(1)

(1)

(1)

(1)

(1)

(1)

997
997

997
997

997
997

997
997

997
997

997

997
997

997
997

997
997

997

997

997
999

551
551

551
551

551
551

551
551

551
551

551

551
551

551
551

551
551

551

551

551
076

011
011

011
011

011
011

011
011

011
011

011

011
011

011
011

011
813

813

815

211
081

09
19

19
90

90
90

90
92

92
91

91

91
91

91
93

93
00

01

00

01
40

FLW

FLW

FMD

FLW

FLW

FLW
FMD

FLW

FLW

Car pet

Until

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Car pet

Car pet

From

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Car pet

Car pet

Dar k grey/ natural
Car pet

Car pet

Until

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Car pet

Car pet

From

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Car pet

Car pet

Bl ack

Dar k grey/ natural
Car pet

Car pet

Until

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Car pet

Car pet

From

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Protective film
Car pet

Protective film
Car pet

Protective film
Car pet

Foot support

Pl asti c nut

T5/16 X 11,2

/' RL 10-

/LL

/LL

/LL

/RL

/RL

/RL

/LL -07

/LL 08-

/RL

/LL
/LL

[EnY

1 099/ 703

1 003/ 098

1 003/ 098

1 003/ 098

1 003/ 099

1 003/ 099

1 003/ 099

1 098

1 098

1 099

| 098
1 098

02.10.2017

Kat 029



FPORSCOHE

llustration: 807-02

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

(4)

o a1

10

(10)

11

12

13

(13)

(14)

(14)

15

997

997
997

997
999

999

997

997
999

997

997
997
997

997
997
999

999

997

997
997

997

997

997

999

551

551
551

551
073

591

551

551
919

551

551
551
551

551
551
507

919

551

551
551

551

551

551

076

611

611
986

212
060

485

612

612
188

101

101
101
102

102
102
552

161

621

621
622

622

712

711

081

00

00
00

00
02

01

00

00
09

00

00
00
00

00
00
01

09

00

00
00

00

02

02

40

0icC

0icC

Al10
D11

Al10
D11

0icC

0icC

for

Mount

Foot support
Cover

Foot support
Satin bl ack
Cover

Foot support
Foot support
Tappi ng screw
ST 4,8 X 13
for

Mount

Foot support
Speed nut

ST 4,8

for

Mount

Foot support
Cover

Foot support
Satin bl ack
Oval - head screw
5,0 X 30

for

Mount

Cover

Foot support
Li ni ng
Fusebox

Car pet

Bl ack

Dar k grey/ natural
Li ni ng
Fusebox

Car pet

Bl ack

Dar k grey/ natural
Spring clanp
9,0 X 13/4,0
Oval - head screw
5,0 X 18

for

Mount

Li ni ng
Fusebox

Lid

Li ni ng
Fusebox
Satin bl ack
Lid

Li ni ng
Fusebox
Satin bl ack
Support

Car pet
Support

Car pet

Pl astic nut
T5/16 X 11,2
Mount

Support

Car pet

/LL

/LL

/RL
/RL

/RL

/RL

/RL

/LL

/RL

/LL

/RL

/LL

/RL

[EnY

1 098

| XXz/ 098

1 099
1 099

1 099

1 099

1 099

1 098

1 099

1 098

1 099

1 098

1 099

02.10.2017

Kat 029



PO CSeHES llustration: 807-02 PORSCHE

Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model

16 Fl cor mats 1
Set

See group

8/ 07/ 06

Tequi pment cat al ogue
17 999 902 054 40 Fast ening pl ate 4
for

Fl cor mats
18 964 551 751 00 Suppor t / RL 1 1 099/ 193
Varni ng |ight
(18) (997 551 852 00 Support /LL 1 1 098/ 193
Varni ng |ight
19 999 919 254 01 Oval - head screw 2 1193
4,0 x 36,5

02.10.2017 -5 Kat 029



llustration: 807-03

PORSCHE PORSCHE
Model: 997G07 Model life 2007>>2011
02.10.2017 -1 Kat 029




FPORSCOHE

llustration: 807-03

FRPORSCHE

Model: 997G07

Model life 2007>>2011

Pos Part Number

Description Remark

Qty

Model

1 |997 551 619
(1) |997 551 620

2 |900 143 082

3 [999 076 081

4 |996 551 873

5 1997 551 019

997 551 019
(5) |997 551 019

997 551 019
(5) |997 551 982

997 551 982
997 551 982
(5) |997 551 982

997 551 982
997 551 982
6 999 507 484
7 1999 067 046
8 999 703 443
999 703 443
9 997 551 120

997 551 120
9 997 551 983

997 551 983
997 551 983

02

01

01

40

00

04

04
05

05
00

00
00
01

01
01
40
01
40
40
01

01
00

00
00

A03

A03

All
D12

All
D12

0icC

A03

All
D12

Li ni ng
Door sill
Support /L
Door sill
Support /R
Door sill
Tappi ng screw
ST 6,3 X 13
for

Mount

Support

Door sill

Pl astic nut

T5 16 X 11,2
for

Mount

Support

Door sill
Locati ng peg
for

Mount

Support

Door sill

Li ni ng /LL
Door sill
Driver's side
Bl ack

Li ni ng / RL
Door sill
Driver's side
Bl ack

Li ni ng /LL 10-
Door sill
Driver's side
Leat her

Bl ack

Dar k grey/ natural
Li ni ng /RL 10-
Door sill

Driver's side

Leat her

Bl ack

Dar k grey/ natural
Expander nut

9 X 22

Conbi nati on screw
M6 X 20

St opper

8,0 X 11

Satin bl ack

Li ni ng

Door sill
Passenger's side
Bl ack

Li ni ng 10-

Door sill
Passenger's side
Leat her

Bl ack

Dar k grey/ natural

1 098

1 099

GT3
| XTG 098

GT3
| XTE 099

GT3
I XTG

02.10.2017

Kat 029



FPORSCOHE

llustration: 807-03

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

10
11

12
13

13

13

(13)

(13)

(13)

(13)

(13)

999 507 484

999 919 164

996 551 513
997 551 303

997 551 303

997 551 303

997 551 303

997 551 303

997 551 303

997 551 990

997 551 990

997 551 991

997 551 991

997 551 980

40

09

00
90

90

91

91

93

93

36

39

36

39

20

A03

A03

A03

Expander nut
9 X 22
Oval - head screw
50 X 12

Mat

Scuff plate
Lacquered

Bl ack

Scuff plate
Excl usi ve

wi t hout

II'lum nation
See cat al ogue
Tequi prment

8/ 07/ 06

Scuff plate

Lacquered

Bl ack

Scuff plate
Excl usi ve

wi t hout

II'lum nation
See cat al ogue
Tequi prment

8/ 07/ 06

Scuff plate

Lacquered

Bl ack

Scuff plate
Excl usi ve

wi t hout

II'lum nation
See cat al ogue
Tequi prment

8/ 07/ 06

Scuff plate

Set

St ai nl ess stee
with

I'1'lum nation
Scuff plate

Set

St ai nl ess stee
with

I'1'lum nation
Scuff plate

Set

Car bon

with

Il um nation
Scuff plate

Set

Car bon

with

[1lum nation
Scuff plate

-08

10-

10-

10-

10-

10-

10-

[EnY

GT3

GI3 RS
1 004

GI3 RS
1 004

GI3
| XXB

RS 3.8
| XXB/ 004

GI3
I XXD

RS 3.8
| XXD/ 004

RS 3.8
| X69/ 004

02.10.2017

Kat 029



llustration: 807-03

FORSCEHE FORSCFHE
Model: 997GO07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Set
Car bon
(13) (997 551 303 81 Scuff plate 11- 1 RS 4,0
| X69/ 006
Car bon
(13) (997 551 304 81 Scuff plate 11- 1 RS 4,0
| X69/ 006
Car bon
(13) (997 551 223 81 Scuff plate 11- 1 RS 4,0
| X69/ 006
Set
Car bon
02.10.2017 -4 Kat 029



PO CSeHES llustration: 807-05 PORSCHE

Model: 997G07 Model life 2007>>2011

1

10
11
—@;} 13
2 %J 30 23
TA N

PR %é 45 Z? G—a
14 —°

22 15 @—19 ?
6

16 17 18

02.10.2017 -1 Kat 029



llustration: 807-05

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Li ni ngs
Rear
1 |[997 555 081 00 Li ni ng 1 |1 426
Rear wal |
Car pet
997 555 081 00 A10 |Bl ack
997 555 081 00 D11 (Dark grey/natural
2 999 507 687 05 Fixing clip 5
11,3
3 |997 555 187 00 Li ni ng /L 1
Cpillar
Leat herette
997 555 187 00 1MZ | Bl ack
(3) |997 555 188 00 Li ni ng IR 1
Cpillar
Leatherette
997 555 188 00 1MZ | Bl ack
3 |997 555 187 01 Li ni ng /L 1 1981
Cpillar
Leat her
997 555 187 01 Al1l |Bl ack
997 555 187 01 D12 [Dark grey/ natural
(3) [997 555 188 01 Li ni ng /R 1 1981
Cpillar
Leat her
997 555 188 01 All |Bl ack
997 555 188 01 D12 (Dark grey/natural
4 [999 507 533 02 d amp 4
8,0 X10,0/2,5
5 1999 507 479 01 C anp 6
2,5/09
(5) |999 507 676 09 C anp 2
2,5/2,2
18,0
6 999 651 307 01 Cabl e cl anp 2
18,0
7 1999 551 609 40 Pl astic washer 7
8,0 X 23 X 3,0
8 997 555 545 90 Rosette /L 1
Seat belt
Rear
997 555 545 90 01C|Satin bl ack
(8) |997 555 546 90 Rosette /R 1
Seat belt
Rear
997 555 546 90 01C|Satin bl ack
9 996 555 645 00 Gille /L 1
Bl eedi ng
Lacquered
996 555 645 00 AO03 | Bl ack
(9) |996 555 646 00 Gille /R 1
Bl eedi ng
Lacquered
996 555 646 00 AO03 | Bl ack
10 |996 555 821 02 Br acket /L 1
Coat hook
(10) |996 555 822 02 Br acket /R 1
Coat hook
11 999 507 695 01 Speed nut 2
ST 4,8
12 1999 073 128 01 Tappi ng screw 2
6,3 X 14
Mount
02.10.2017 -2 Kat 029



FPORSCOHE

llustration: 807-05

FRPORSCHE

Model: 997G07

Model life 2007>>2011

Pos Part Number

Description

Remark

Qty

Model

(12) |999 025 268

13 999 073 060

14 |997 555 183

997 555 183
(14) 997 555 184

997 555 184
14 |997 555 183

997 555 183
997 555 183
(14) 997 555 184

997 555 184
997 555 184
- 996 555 859

15 997 555 071

997 555 071
15 |997 555 911

997 555 911
(15) 997 555 072

997 555 072
(15) 997 555 912

997 555 912
15 997 555 071

01

02

00

00
00

00
01

01
01
01

01
01
00

09

09
02

02
09

09
02

02
10

1wz

1wz

All
D12

All
D12

1wz

1wz

1wz

1wz

Br acket

Coat hook
Washer

6,4 X 18

Mount

Br acket

Coat hook

Tappi ng screw
4,8 X 13

Li ni ng

B-pillar

Leat herette

Bl ack

Li ni ng

B-pillar

Leat herette

Bl ack

Li ni ng

B-pillar

Leat her

Bl ack

Dar k grey/ natural
Li ni ng

B-pillar

Leat her

Bl ack

Dar k grey/ natural
G omet
B-pillar

Si de trim panel
Leat herette
Until

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Si de trim panel
Leat herette
From

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Si de trim panel
Leat herette
Until

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Si de trim panel
Leat herette
From

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Si de trim panel
Leat her

07-

/L

/R

/L

/R

/L

/L

/R

/R

/L

1981

1981

1981

02.10.2017

Kat 029



llustration: 807-05

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
997 555 071 10 FSA (Bl ack/grey
997 555 071 10 FSH|Darkgrey natural/grey
(15) |997 555 072 10 Si de trim panel /R 1 1981
Leat her
997 555 072 10 FSA (Bl ack/grey
997 555 072 10 FSH|Darkgrey natural/grey
16 |[999 507 479 01 d amp 2
2,5/0, 88
17 1999 551 609 40 Pl astic washer 2
8,0 X 23 X 3,0
18 |[999 507 533 02 d amp 1
8.0 X 10 /2,5
19 1999 507 050 40 Expander nut 2
ST 4,2
20 999 073 142 09 Tappi ng screw 2
ST 4,2 X 19
21 |997 555 049 00 Loudspeaker grille /L 1
Si de trim panel
Lacquered
997 555 049 00 A03 |Bl ack
(21) |997 555 050 00 Loudspeaker grille /R 1
Si de trim panel
Lacquered
997 555 050 00 A03 |Bl ack
(21) |997 555 049 01 Loudspeaker grille /L 10- 1 GTI3
I XVT
Si de trim panel
Leat her
997 555 049 01 Al1l |Bl ack
997 555 049 01 D12 (Dark grey/natural
(21) |997 555 050 01 Loudspeaker grille /R 10- 1 GTI3
I XVT
Si de trim panel
Leat her
997 555 050 01 A1l |Bl ack
997 555 050 01 D12 (Dark grey/natural
22 (997 555 061 00 Rosette /L 1
Seat belt
Lacquered
997 555 061 00 A03 |Bl ack
(22) (997 555 062 00 Rosette /R 1
Seat belt
Lacquered
997 555 062 00 A03 |Bl ack
(22) (997 555 998 01 Rosette /L 10- 1 GT3
| XDU
Seat belt
Leat her
997 555 998 01 Al1l |Bl ack
997 555 998 01 D12 (Dark grey/natural
(22) (997 555 998 02 Rosette /R 10- 1 GT3
| XDU
Seat belt
Leat her
997 555 998 02 All |Bl ack
997 555 998 02 D12 (Dark grey/natural
(22) (997 555 998 09 Rosette /L 10- 1 | XDR
Seat belt
997 555 998 09 &X|Prine coated
(22) (997 555 998 10 Rosette /R 10- 1 | XDR
Seat belt
997 555 998 10 &X|Prine coated
(22) (997 555 998 21 Rosette /L 10- 1 I XJ3J
02.10.2017 -4 Kat 029



FPORSCOHE

[llustration

: 807-05

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

(22)

23

(23)

24

24

24

(24)

(25)

(25)

(25)

(25)

997 555 998
997 555 998

997 555 998

997 555 573

997 555 573
997 555 574

997 555 574
997 551 021

997 551 021
997 551 021

997 551 021
997 551 021

997 551 021
997 551 021

997 551 021
997 551 031

997 551 031
997 551 031

997 551 031
997 551 031

997 551 031
997 551 031

21
22

22

00

00
00

00
90

90
90

90
92

92
93

93
94

94
94

A35

A35

A03

A03

D11

Al10

Al10

Al10

D11

Al10

Al10

Seat bel t

Car bon

Bl ack

Rosette

Seat bel t

Car bon

Bl ack

Coat hook
Lacquered

Bl ack

Coat hook
Lacquered

Bl ack

Adhesi ve car pet
Seat wel |

Car pet

Dar k grey/ natural
Adhesi ve car pet
Seat wel |

Car pet

Unti

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Adhesi ve car pet
Seat wel |

Car pet

From

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Adhesi ve car pet
Seat wel |

Car pet

Bl ack

Adhesi ve car pet
Rear wal |

Car pet

Dar k grey/ natural
Adhesi ve car pet
Rear wal |

Car pet

Unti

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Adhesi ve car pet
Rear wal |

Car pet

From

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Adhesi ve car pet

/R 10-

/L

/R

I X3J

I 006

GT3

GT3

GT3

GI3
1479

02.10.2017

Kat 029



FPORSCOHE

llustration: 807-05

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

(25)

(25)

(25)

(25)

(25)

(25)

26

(26)

(26)

997 551 031
997 551 031

997 551 031
997 551 031

997 551 031
997 551 031

997 551 031
997 551 031

997 551 031
997 551 031

997 551 031
997 551 031

997 551 031
996 551 561
996 551 305

996 551 305
997 551 355

997 551 355
997 551 355

95
95

95
A3

A3
97

97
98

98
Al

Al
99

99
00
90

90
90

90
91

D11

Al10

Al10

Al10

Al10

Al10

Al10

A03

A03

Rear wal |

Car pet

Dar k grey/ natural
Adhesi ve car pet

Rear wal |

Car pet

unt i

Chassi s nunber

See technical information
GR 7 NR 17/11

KD-NR. 70

Bl ack

Adhesi ve car pet

Rear wal |

Car pet

From

Chassi s nunber

See technical information
GR 7 NR 17/11

KD-NR. 70

Bl ack

Adhesi ve car pet

Rear wal |

Car pet

Bl ack

Adhesi ve car pet

Rear wal |

Car pet

unt i

Chassi s nunber

See technical information
GR 7 NR 17/11

KD-NR. 70

Bl ack

Adhesi ve car pet

Rear wal |

Car pet

From

Chassi s nunber

See technical information
GR 7 NR 17/11

KD-NR. 70

Bl ack

Adhesi ve car pet

Rear wal |
Car pet

Bl ack
Desk pad
Logo

Gr3

Bl ack
Logo

RS
Bl ack
Logo

-08

10-

10-

11-

-08

10-

GI3
1479

GI3
1479

GI3 RS
1 004

GI3 RS
1 004

GI3 RS
1 004

GI3 RS 4.0

I 006

GT3

GI3 RS
1 004

GI3 RS
1 004

02.10.2017

Kat 029



FPORSCOHE

llustration: 807-05

FRPORSCHE

Model: 997G07

Model life 2007>>2011

Pos Part Number

Description

Remark

Qty

Model

997 551 355 91
(26) [997 551 355 92

997 551 355 92
27 1997 551 897 01

28 |997 551 033 00

997 551 033 00
28 |997 551 033 00

997 551 033 00
28 |997 551 033 03

997 551 033 03
(28) [997 551 033 90

997 551 033 90
(28) [997 551 033 91

997 551 033 91
(28) [997 551 033 82

997 551 033 82
(28) [997 551 033 83

997 551 033 83
30 |999 507 476 01

A03

A03

D11

Al10

Al10

Al10

Al10

Al10

Al10

RS 3.8
Bl ack
Logo

RS 4.0

Bl ack

Lock washer
for

Mount

Logo

Li ni ng

Control units
Car pet

Dar k grey/ natural
Li ni ng

Control units
Car pet

unt i

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Li ni ng

Control units
Car pet

From

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Li ni ng

Control units
Car pet

unt i

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Li ni ng

Control units
Car pet

From

Chassi s nunber
See technical information
GR 7 NR 17/11
KD-NR. 70

Bl ack

Li ni ng

Control units
Car pet

Bl ack

Li ni ng

Control units
Car pet

Bl ack

d amp

8,0 x 10/ 2,5
Mount

Coat hook

11-

11-

11-

GI3 RS 4.0
I 006

1 003

1 003

| 003/ 006

| 006/ 703

02.10.2017

Kat 029



Model: 997G07 Model life 2007>>2011

02.10.2017 -1 Kat 029



llustration: 807-08

FORSCOHE FORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Roof | i ni ng
A-pillar
1 997 555 091 02 Roof | i ni ng 1 |1 652
Al cantara
997 555 091 02 Al4 |Bl ack
(1) |997 555 091 02 Roof | i ni ng 11- 1 GI3 RS 4.0
| 006/ 652
Al cantara
997 555 091 02 Al4 |Bl ack
997 555 091 02 N13 |Guards red
(1) |997 555 091 03 Roof | i ni ng -08 1 GTI3
| 650
Al cantara
997 555 091 03 Al4 | Bl ack
(1) |997 555 980 02 Roof | i ni ng 10- 1 Gr3
| XMA 652
Leat her
997 555 980 02 All | Bl ack
997 555 980 02 D12 [Dark grey/ natural
2 999 507 479 01 d amp 6
2,5/0,9
3 999 551 609 40 Pl astic washer 6
8,0 X 23 X 3,0
4 1999 507 533 02 C anp -08 2 Gr3
| 650
8 X 10/2,5
5 [996 564 231 02 Pi pi ng -08 1 GTI3
| 650
6 997 555 823 00 Support -08 2 GTI3
| 650
Transverse strut
7 1996 555 691 02 dip 8
Mount
Roof | i ni ng
(8) |996 555 557 09 Cover -08 1 GTI3
| 650
Interior |ight
996 555 557 09 AO03 | Bl ack
8 [996 555 557 11 Cover 1 |1 652
Interior |ight
996 555 557 11 AO3 | Bl ack
(8) |996 555 993 03 Cover 10- 1 Gr3
| XZDJ 652
Interior |ight
996 555 993 03 All [ Bl ack
996 555 993 03 D12 [Dark grey/natural
I nformation avail abl e
9 999 073 061 02 Tappi ng screw X
4,8 X 16
10 996 555 619 00 G ommet 1
Wring harness
Rai n sensor
(11) |997 555 181 04 Li ni ng /L 1
A-pillar
Leat herette
997 555 181 04 1MZ | Bl ack
(11) |997 555 182 04 Li ni ng IR 1
A-pillar
Leat herette
997 555 182 04 1MZ | Bl ack
(11) |997 555 181 05 Li ni ng /L 1 1981
A-pillar
Leat her
02.10.2017 -2 Kat 029



llustration: 807-08

FORSCEHE FORSCFHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
997 555 181 05 Al1l |Bl ack
997 555 181 05 D12 (Dark grey/natural
(11) (997 555 182 05 Li ni ng /R 1 1981
A-pillar
Leat her
997 555 182 05 Al1l |Bl ack
997 555 182 05 D12 (Dark grey/natural
12 |[999 507 681 01 d anmp 5
2,5/3,0
(12) (999 507 839 01 d amp 2
3,5
(12) (999 507 047 01 d amp 3
3,6
13 |999 551 134 40 Adhesi ve tape 5
20 X 65
15 |[999 190 184 01 Blind rivet 8
4,0 X 8,5
18 [999 591 348 01 Speed nut X
St 4,8
19 997 556 603 00 Sound absor ber 1
Tensi oner
Rear
20 |997 555 857 00 G ommet X
A-pillar
02.10.2017 -3 Kat 029



PO CSeHES llustration: 807-09 PORSCHE

Model: 997G07 Model life 2007>>2011

’“’&IE? S

02.10.2017 -1 Kat 029




[llustration

: 807-09

FRORSCOHE FPORSCOHE
Model: 997G07 Model life 2007>>2011
Pos Part Number Description Remark Qty Model
Sun vi sors
1 986 731 541 01 Pl ate 2
for
Sun vi sors
2 997 731 031 15 Sun vi sor /L 1
Leat herette
997 731 031 15 A12 | Bl ack
(2) |997 731 032 15 Sun vi sor /R 1
Leat herette
997 731 032 15 A12 | Bl ack
(2) |997 731 981 00 Sun vi sor /L 10- 1 GT3
| XMP
Leat her
997 731 981 00 All | Bl ack
997 731 981 00 D12 [Dark grey/ natural
(2) |997 731 982 00 Sun vi sor /R 10- 1 GT3
| XMP
Leat her
997 731 982 00 All | Bl ack
997 731 982 00 D12 [Dark grey/ natural
3 996 731 903 00 M rror housing -08 1
with
[1lum nation
996 731 903 00 01C|Satin black
(3) |996 731 903 00 M rror housing 10- 1
with
Il um nation
996 731 903 00 01C|Satin black
4 999 631 147 90 Bul b 4
3 W
5 996 731 531 01 Mrror glass 2
with
Frane
996 731 531 01 01C|Satin black
6 996 731 341 00 Suppor t /L 1
Sun vi sor
996 731 341 00 01C|Satin black
(6) |996 731 342 00 Suppor t /R 1
Sun vi sor
996 731 342 00 01C|Satin black
7 999 073 326 09 Oval - head screw 2
M5 X 10
(7) |999 500 093 02 Nut 2
M5
8 999 919 120 09 Oval - head screw 1
4 x 18
02.10.2017 -2 Kat 029



FRPORSCHE

llustration: 807-10

FPORSCOHE

Model life 2007>>2011

997G07

Model:

Kat 029

02.10.2017



FPORSCOHE

llustration: 807-10

FRPORSCHE

Model: 997G07

Model life 2007>>2011

Pos Part Number

Description

Remark

Qty

Model

1 997 555 201

997 555 201
1 997 555 901

997 555 901
1 997 555 201

997 555 201
1 997 555 901

997 555 901
1 997 555 201

997 555 201
1 997 555 901

997 555 901
1 997 555 201

00

00
00

00
00

00
00

00
00

00
00

00
04

9L4

9L4

9L4

9L4

9L4

9L4

Door trim panel
Accessori es

for cars with
Sports seat

Door trim panel
Accessori es

for cars with
Sports seat

See illustrations
8/ 07/ 12

Door trim panel
Leat herette
Unti |

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
From

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel

i nformati on

i nformati on

Leat herette
Until

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel

i nformati on

Leat herette
From

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
Until

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
From

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel

i nformati on

i nformati on

i nformati on

/LL

/LL

/LL

/LL

/LL

/LL

/LL

/L

/L

/L

/L

/L

/L

/L

-08

-08

09-

09-

10-

10-

| 375/ 376/ 377

| 378/ 388/ 389

1 098/ 375/ 377

1 098/ 375/ 377

1 098/ 375/ 377
1441

1 098/ 375/ 377
1441

1 098/ 388/ 441

| 098/ 388/ 441

1 098/ 375/ 377
1490

02.10.2017

Kat 029



FPORSCOHE

llustration: 807-10

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos Part Number

Description

Remark

Qty

Model

997
1 1997

997
1 1997

997
1 1997

997
(1) |997

997
(1) |997

997
(1) |997

997
(1) |997

555
555

555
555

555
555

555
555

555
555

555
555

555
555

201
901

901
201

201
901

901
202

202
902

902
202

202
902

04
01

01
04

04
01

01
24

24
17

17
24

24
17

9L4

9L4

9L4

9L4

9L4

9L4

9L4

Leat herette
Until

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel

i nformat i

Leat herette
From

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
Unti |

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
From

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
Until

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
From

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel

i nformat i

i nformat i

i nformat i

i nformat i

i nformat i

Leat herette
Until

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel

i nformat i

Leat herette
From
Chassi s nunber

See technical informati

on

on

on

on

on

on

on

on

/LL

/LL

/LL

/LL

/LL

/LL

/LL

/L

/L

/L

/R

/R

/R

/R

10-

10-

-08

-08

09-

09-

1 098/ 375/ 377
1490

1 098/ 388/ 490

1 098/ 388/ 490

1 098/ 376/ 378

1 098/ 376/ 378

1 098/ 376/ 378
1441

1 098/ 376/ 378
1441

02.10.2017

Kat 029



FPORSCOHE

[llustration

: 807-10

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

(1)

(1)

(1)

(1)

(1)

(1)

(1)

(1)

997 555 902
997 555 202

997 555 202
997 555 902

997 555 902
997 555 202

997 555 202
997 555 902

997 555 902
997 555 202

997 555 202
997 555 902

997 555 902
997 555 202

997 555 202
997 555 902

17
24

24
17

17
26

26
18

18
26

26
18

18
00

00
00

9L4

9L4

9L4

9L4

9L4

9L4

9L4

9L4

GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
unt i

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
From

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel

i nformati on

i nformati on

Leat herette
unt i

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel

i nformati on

Leat herette
From

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
unt i

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
From

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
unt i

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette

i nformati on

i nformati on

i nformati on

i nformati on

/LL /R

/LL /R

/LL /R

/LL /R

/LL /R

/LL /R

/RL /R

/RL /R

10-

10-

10-

10-

-08

-08

1 098/ 389/ 441

1 098/ 389/ 441

1 098/ 376/ 378
1490

1 098/ 376/ 378
1490

1 098/ 389/ 490

1 098/ 389/ 490

1 099/ 376/ 378

1 099/ 376/ 378

02.10.2017

Kat 029



FPORSCOHE

llustration: 807-10

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

(1)

(1)

(1)

(1)

(1)

(1)

(1)

997
997

997
997

997
997

997
997

997
997

997
997

997
997

555
555

555
555

555
555

555
555

555
555

555
555

555
555

902
202

202
901

901
202

202
902

902
202

202
902

902
202

00
00

00
00

00
00

00
00

00
04

04
01

01
04

9L4

9L4

9L4

9L4

9L4

9L4

9L4

From

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel

i nformat i

Leat herette
Unti |

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel

i nformat i

Leat herette
From

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
Unti |

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
From

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel

i nformat i

i nformat i

i nformat i

Leat herette
Until

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel

i nformat i

Leat herette
From

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
Until

Chassi s nunber
See technical

i nformat i

i nformat i

on

on

on

on

on

on

on

on

/RL

/RL

/RL

/RL

/RL

/RL

/RL

/'R 09-

/'R 09-

/R 10-

/R 10-

/R

/R

/R 10-

1 099/ 376/ 378
1441

1 099/ 376/ 378
1441

1 099/ 389/ 441

1 099/ 389/ 441

1 099/ 376/ 378
1490

1 099/ 376/ 378
1490

1 099/ 389/ 490

02.10.2017

Kat 029



FPORSCOHE

[llustration

: 807-10

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

(1)

(1)

(1)

(1)

(1)

(1)

(1)

(1)

997 555 202
997 555 902

997 555 902
997 555 201

997 555 201
997 555 901

997 555 901
997 555 201

997 555 201
997 555 901

997 555 901
997 555 201

997 555 201
997 555 901

997 555 901
997 555 201

04
01

01
24

24
17

17
24

24
17

17
24

24
17

17
26

9L4

9L4

9L4

9L4

9L4

9L4

9L4

9L4

GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
From

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
Unti |

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
From

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel

i nformati on

i nformati on

i nformati on

Leat herette
Until

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel

i nformati on

Leat herette
From

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
Until

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel
Leat herette
From

Chassi s nunber
See technical
GR 7 NR 17/11
KD-NR. 70

Bl ack

Door trim panel

i nformati on

i nformati on

i nformati on

/RL /R

/RL /L

/RL /L

/RL /L

/RL /L

/RL /L

/RL /L

/RL /L

10-

-08

-08

09-

09-

10-

10-

1 099/ 389/ 490

1 099/ 375/ 377

1 099/ 375/ 377

1 099/ 375/ 377
1441

1 099/ 375/ 377
1441

1 099/ 388/ 441

1 099/ 388/ 441

1 099/ 375/ 377
1490

02.10.2017

Kat 029



FPORSCOHE

llustration: 807-10

FRPORSCHE

Model:

997G07

Model life 2007>>2011

Pos

Part Number

Description

Remark

Qty

Model

(1)

(1)

(1)

(1)

(1)

(1)

997
997

997
997

997
997

997
997

997
997
997

997
997
997

997
997
997

997
997
997

997
997
997

555
555

555
555

555
555

555
555

555
555
555

555
555
555

555
555
555

555
555
555

555
555
555

201
901

901
201

201
901

901
201

201
201
201

201
201
201

201
201
202

202
202
202

202
202
202

26
18

18
26

26
18

18
50

50
50
50

50
50
50

50
50
52

52
52
52

52
52
52